All component and option parts used for SF300,/SF330 Mower are listed in this

Directions for use of Parts Catalogue

parts catalogue.

_Description of type of machines and particulars

ﬁype. of Section German | English | Dutch | French Engines
achines E3CE-G | E3CD-G
E20/E42D O @
E40/E42G O O
SF300
E40H/E42H O O
Eb0/E42F O O
E42 D G H F O
SF330 -
VE42 D G H F O
NOTE : SF330VE42 -«coeeeneeee WITH SUB CONTROL VALVE

®

®

0

® ©®

KEY shows the location of

®

KEY{ PART CODE DESCRIPTION P TYPE OF MODEL 115 |8 REM,
G | SSM4BM | SSMASF [ SSM48G | SRIM4SM | SRMASF | SRM4BG| ¢ | L | P ARKS
1 | 8595-211-001-20 | CASE/UPPER ¢ Ly
1A | 8657~-201-081-00 | CASE/UPPER t Y- !
2 | 8595-211-002-10 | CASE/LOER £ ! :
3 | v523-100-801-80 | PIN ¥ 2 :
4 | v211-260-803-00 | BOLT, SENS | ° ¢
* 32“23
£ :
2 2
X
1 1
Il
\

al
01000,

parts diagramed in the illustration.

Parts numbers begin with "V °~ and "W ~ are standard parts of the market.

"LH ~ and

of the machine or are described on the condition how to install parts on the

machines.

“RH

on the parts name are described against the moving direction

SPC : The following symbol classifies parts to be used for machines.

R
ST

means standard parts.

shows that the parts can be installed as optional parts.




"R~ shows that the parts can be used as applicable parts to replace originally
equipped parts.

Upper column : QTY shows the number of parfs to be used for one unit of machine.
M-

" £~ is indicated for parts supplied by liter.

is indicated for parts supplied by a meter long.

" AR ~ is indicated for parts need to be adjusted or regulated.
Lower column : serial number
— 229 means serial number up to 229.

— 230 means serial number 230 and after.

® ITC : Interchangeability
"1 --0OLD <« NEW
New parts can be used in place of the old parts.
~ 2 «+OLD — NEW
Old parts can be used in place of the new parts.
"3 OLD ->« NEW |
old parts and new parts can not be replaced each other.
@ COL : Color code

Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®, and @ for
©, so the rest follow in the same alphabetical drder.
Remarks »
* Other maker’s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

The following colors are used for color parts.

MIRROR BLACK

COLOR COLOR SPRAY TYPE PAINTS PA‘INT S

CODE CODE NUMBER| 4K DRUM 16 K "'DRUM
4G CRYSTAL BLUE | 1300-957-001-10 | 1300-957-003-00 | 1300-957-004-00
51 SUNSET GRAY 1300-959-001-10 | 1300-959-003-00 1300—959—-004—00
6 G SUMMER WHITE | 1300-958-001-10 | 1300-958-003-00 | 1300-958-004-00
TF 1300-954-001-10 | 1300-954-003-00 | 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color

parts.




1) For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig.No. 4 —1~1F (E3CE-G) ,34~34G (E3CD—-G) .

4. Serial Numbers :

2) For chassies serial number is shown on the LABEL.

Please see

00001

wEen HEZEERST
ISEKI & CO.,LTD. MADE IN JAPAN . B
5. Parts_Order ” _
1) Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line"
computer”. » ‘ ‘
2) When you order parts, please make sure of correct numbers.
3) When substitute parts is available, the part _number ordered will be automatically
turned to a new part number.
4) Please be sure to use “ISEKI GENUINE PARTS".

-Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.-



#*
*®

ok

perd

-

PSR

yeied e

-y

(]

@ g

©7)

[oap I %

ol W i B gt B

A3

Tt

| i ; ' " i ! :
! ! ! i | i i ;
i i ! i i | |
i ; i ; ' ! ! !
| H § i i H 4 i
) 0 | : ) i :
i { i ! H { }
! ! | ! ; ] i I
H ! ! H 1 ! ! H
; i ! 1 i | :
o : -4 4 4 + + f
i i I ! | i ! .
H i 1 1 1 H ! B
: : : : : t ! ;
1 ; i ! i ; ) ;
: : i j I ‘ i ;
i | | ! i i ' i
; ) ' o ; : ; !
: i j ; | i ‘ :
: | ! : : ! ; i
; i I ; : i ' .
m l { 1 t _ . f
; i ; : i i : '
{ H Y t H :
. : : : ' : :
! ' i H ' H 1
.m ! ! A :
i ! 4 i i H .
B H ' ¢ ! ' _
? i i i { ! y '
S S - : . ) .
. ' : ' ;
i ' : ; :
! b t H
§ H : )
; : . ; i
i : ; : ; :
: ! L ! i i
; ! i : : i
: ! H ) !
i 3 i : !
; f : | ! ’
. . . ; .
! H ) i
T E T E R EE R % &R % @ % * %
i i ‘
[ =pF &3 ¥ R X X K, % % K % %% F K E) HE S % % £
fx} =t < o ¥ X R R E ¥ ¥ OB R XX R K % ! po% % % % % %
] = <2 LR O S I T I N O k3 A % ¥ % * R %
[ <RS-l *w..#.x,m.kk#k.**.x.ﬂ.x‘ * ) ¥ ¥ % ¥, * % *
U fxa 0 €3 <D . | :
meoaD e e P : ! !
I ) N Do 200 48 D ed 51 00 e LD D P a0 P Y I @) €1 S TR R
-
i




0 + + * : " +
1 1 ! i ¢ | :
H { } i ! | : [
{ i i ! j t
b i 1 ! | : i
t H i i H H
: - froms . + r : -
i i l H i i H
! H f ¢ { i H
> ! ! : ! : '
l { ! H H ! : i
! ! i ¢ : | : ;
- i 4 3 + q - ¥
i i i i & ! : i
} ! ' 1 ! t ! :
‘ ! ! ; ! i ' :
: i ; i i | : !
i i ! ! . i V
b et e et i e e e e er 31 + + e sn L > - + e i g,
) : ; : i i '
H } H H i H !
, . \ ! ! i !
i { : i H
: ' ; . :
ot kst e e g 2 ot it s SR & b s e s oo arer s an s e iy -
: 1 i H i i
¢ ' i : H H
i § i { i i !
R i i t '
S — N— - [ TR \ ot e 2 etk £ 4 b S

. i !
. ¢ .
! ¢ : i
¢ i i i :
! H H . H i
: ¢ : H
P '
et ey e« e S —— - ¢ : [ R et e [ - s ot o e e v
i ) .
; . ; ‘ :
i : i :
. i : ;
I+ L ot A s 0 e R Vo B g 4 B d- - et 2 i Amtr dtenge s e 8 8 g sy ee]
: i B
: H : ;
" ¢ : : '
= B { ] )
o L . ; e e s e ot e e
w w % £ | \
A Sl [ ! !
[GREN ; X

e B I
[ Xl X

[l welie ¢ gl )]
iy o S RN

o

R}

oy

i

£




FI1G. 63

FIG. 40

E1G. FIG. 1
FIG. 35
FIG. 47
FIG. 41, 53 :
FIG. 37
FIG. 42~46

FIG. 21~23, 29~32, 34/

FIG. 64

FIG. 6 FI1G. 8~12, 14~20, 28




CONTENTS

SF300 SF330
ENGINE (E3CE—-G) ENGINE (E3CD-G)

CYLINDER HEAD: -+ -reesserrrrerererneernnnns eeeeeteeerer v rtaeeetareeereerraesatn e rt i errarretaess Fig.
CYLINDER HEAD COVER :---ereverererarerniannnnnes, S S Fig.
INLET MANIFOLD AND EXHAUST MANIFOLI t+rvecrvesrererrmerreermneerninenriniernns Fig.
CYLINDER BLOCI ++rreeterereraeeersnretstorsmruirerruiaetestnemmmieeiuieresioeesmnrriirinmmomn Fig.
BEARING,/UNDER SIZE (OPTION) -++-veeresrrusressussmimeameaneiossuessseruesonssonsasissses Fig.
OFL, PAIN ceerevrrrrernrettaentsutitentaretatataraitatattattotrasitresiersrretsretairrienesnissensetessrsssssensns Fig.
REAR PLATE: ++evveeerreernrareeruenrmeriierenaessinieresnenns U SN Fig.
TIMING GEAR CASE ceereeeerrrresseerturrenermiineeremrmmiieretrmsrerivenermersrsiessrn Fig.
HANGER «++vveeerrnrreenomtuinieinninetiiieennt sttt eerie st seaineenrassernens et Fig.
DTN Y N Fig
O RS 2 7N 2 T G RN Fig
PISTION #++vreteeeunessruneermnimtunnteenuniranstrmi sttt et etrrssiantsatssrasssenninsernnsens Fig.
CRANK SHAFT eeeeerveres PP, . eerienee Fig.
OIL PUMP: - v rtrrstrrruneeretetineeriiireeineeirieeein e N Fig.
WATER PIUMP reevevvsrevnneernnsnemmmnmmmmneeiiieteearamnsstnssusioreerieraiesiirrns Fig.

C COOLING TFAN s+eerreerrerrrrernerniietmietereiintimiresttiessarsereseasesnees Veversernreernnenierens Fig.
INJECTION NOZZLE -+« sresrseeresnseasuaeeuiranreninsersnarnnaneeroes P Fig.
INTECTION PUMP c+vrereeerrertreruroettontuieemtnetrsetmieeruemererioesiseseeionriiermierroerr Fig.
FUEL PIPE -+vvrrevreeresstettteetnnerinerminerresitriiietirmtrseerinmsasneararmr srveeein Fig,
ELECTRIC (1).1. ................................................................................................ Fig.
ELECTRIC () -+vreretereenserereeteetuattstnnetettetttttmiminnssaetteraenartannesretennitesseseernneans Fig.
REPATIR PARTS +errererrererruertessoneetuietmmtieetuneeetiineraaetsiieersrieesiessiemnss e Fig.
COMPONENT PARTS FOR 6215 — 300 — 005 — 00 ON Fig.17:-eeoreerreenmsveeeeeen Fig.
COMPONENT PARTS FOR 6215 — 300 — 030 — 00 ON Fig. 17 eoereereerrreeeeeaeneee Fig.
COMPONENT PARTS FOR 6215 —300— 037 — 00 ON Fig.17:- -eeeeerreneeees e Fig

- COMPONENT PARTS FOR 6215 —600 — 078 — 00 ON Fig.18::srerreeerereereneene e Fig.
COMPONENT PARTS FOR 6281 — 100 — 002 — 10~30 ON Fig.20 «rereevreeeeecnenn Fig.
COMPONENT PARTS FOR 6281 — 200 — 008 — 10 ON Fig.20---r--rrerreienerrreecneee Fig.

COMPONENT PARTS FOR 6281 — 200 — 014 —10 ON Fig.20-----rcrerereeererreneen Fig.

W o =3 O U1 W N

[ S NC T T C O WG SR NG RN (- SR - S . SN SHCU GV UG
€ o -~ O Wt = G N = &S o o =1 S At B o N = o



CONTENTS

[y
[$21

CHASSIS

RADIATOR SYSTEM +reeerrererrrersecennmsrersnsmtinionmemimmesmesminraetacusntarminssemmtms. Fig. 1
MUFFLER SYSTEM-:++rerrrtereraresteeenereraenuimemieemuisrerireeieesissornrioesmamesmemmarrsersn Fig. 9
AIR CLEANER SYSTEM-:++--ereerreersresreonerunemnussniereerireraerenaremiernansmsneeiienirmmemmieene Fig. 3
FILTER SYSTEMo: - eerrseerrerrrreneenersaersnnnnes g O Fig. 4
FUEL TANK SYSTEM +-revrerereeeorenees B S DI R R N R R R SRR vees Fig. 5
BATTERY SYSTEM:«:eeersertertaseuettminttnuntmiinmtretminrerioreimemiininneitimemionmersremes Fig. 6
LEVER’ (ACCELERATOR, HST) SYSTEM -+-rcererusrreceens erreeeeern e e Fig. 7
MAIM CLUTCH SYSTEM reerererrserseornerneenrmuirtetmmenersiirroressieanione B SR RRST TR Fig. 8§
INPUT GEAR (HST),COUNTER GEAR (HST) SYSTEM:---:-receereeees R A Fig. 9§
INPUT COUNTER,PTO DRIVE GEAR SYSTEM::ctreerreersreevertornnne e Fig. 10
SPACER (HST) SYSTEM «+eeeerereernurnmmuismnnnrriettttttrtinisseeretrtttinniereeesesssiennaaans Fig 11
CLUTCH SHAFT SYSTEM::rrrererrerareerneeerenetutartiieruinerseerreenassronmsniiermmeren Fig. 12
PEDAL CLUTCH SYSTEMo::eeeteerrerareerteeriarenimmiireeietirriiiessnamerssemnione s Fig. 13
FRONT TRANSMISSION SYSTEM- eeereerrreerrernsenrareretoreruiireciversruanaennsarsrsessnierees Fig. 14
HST SYSTEM:eeeereres e Fe et e e e eee et e e et e e e e e a et e e e et s a e e e a s aeeaees Fig.
INPUT GEAR (HST),SUB COUNTER GEAR (HST) SYSTEM::errererseseseererennuens Fig. 16
SUB CHANGE (HST) SYSTEM +ttretrrerersterrennermmmermntriiiiee.. ereerenann s Fig. 17
AWD GEAR (PART TIME) SYSTEM:ees-ererereeermessmrerermtotuermmemmmmmereaneriuians eerrees Fig. 18
INPUT CASE (PART TIME) SYSTEM +eeeeerereeereerenennertummnmtrruiiimnarneaananernsennns Fig. 19
AWD CHANGE (PART TIME) SYSTEM rwerrrerreereenreserecunureeeruninneieecninmrmmmeasenain Fig. 20
REAR TRANSMISSION CASE SYSTEM serererrersrseseesterrenmoerrmareeiereneesioesrieernessnenes Fig. 21
PTO COUNTER GEARPTO SHAFT SYSTEM rereerreerecerremmecreetiiniininiieiieneinennea. Fig. 22
PTO CHANGE SYSTEM Fig. 23
CHANGE LEVER (SUB) SYSTEM eerroesererertutateereunmiitttermmerisiiireeanens Fig. 24
CHANGE LEVER (PTO) SYSTEM rreeeererrrervemrenaanee T P R IRIE © Fig. 25
LINK (HST) SYSTEM:rrerererrenenseeneunmmsettmtmmmnertmntitrtitieertiinerreuraarsrarsran Fig. 26
PEDAL (HST) SYSTEM:: -+ S P O -+ Fig. 27
PIPING (HST) SYSTEM-+rtcerrenrecerrenronerareunmnmminmmmmineaaeimisemmnanin e - Fig. 28
DRIVE PINION (HST)DIFF CASE SYSTEM -+ ectererrrrerecrmiiaeruiunrerariiannneeenes e Fig. 29
REAR AXLE HOUSING SYSTEM:rrrrrereerrreuimrserinmeuiratemrraieeneriimiein.. e Fig. 30



WHEEL SHAFT SYSTEM .............................................................. erersssrseennnsees F ig.

DIFF LOCK SYSTEM *+erteeersrrrrerenrsaerttneretirertiersieniiereresrierinernioiesinerere perreaes Fig.
PEDAL (DIFF LOCK) SYSTEM -rerereteeerrrerumamnaiomrttmmmienereininne e Fig.
BRAKE SYSTEM ++tvertteossneesnersraueretenetninnnnecnssiresernseeneetneeioriemsineisssnssioismnene Fig.
PEDAL (BRAKE) SYSTEM :tereerrersrernerreruairecinnereenereninennn e S Fig.
BRAKE (PEDAL),LEVER (PARKING) SYSTEM +vererreeeeererees e Fig.
FRONT WHEEL SYSTEM- rrterererereeeertmerutrunrrnneireentneruserierncrieriirmemrmieers Fig.
WHEEL (STEERING) SYSTEM::eereersrereensrercrrunsnnennnns PPN Fig.
SHAFT (STEERING) SYSTEM crreeeveerereereeenumuninecetmtiumiiinaeraneeine JERTUIRPUARES Fig.
LEVER (TILT) SYSTEM: rerrrerturssreertentmmumuuiinneneetenmiinannrens B TP Fig.
STEERING (UNIT) SYSTEM treereetrertrantrtmiiiiiiiiiii. wrereererereeieeaaaas Fig.
BRACKET (AXLE) SYSTEM :reeereererrsrernrenarsaereeerutnumitierareeirtiiineeerteinnirarseans Fig.
DRIVE SHAFT (A4WD) SYSTEM -eeeeeee SN e [, Fig.
BEVEL CASE SYSTEM-rrseseereerrrsessseeoeeeesseeseeeeeeeesese oo oo Fig
AXLE HOUSING SYSTEM +rrrreeeseeresearerreranatarunerieierieeunetueernsionmsmmriereeasrieriens Fig.
FINAL GEAR CASE,FINAL DRIVE SHAFT SYSTEM :reeeereeerreernrcrececmreecniiiene. Fig.
TIE ROD SYSTEM +vcrreerrrerrernerurrencnraierraesueraruieiieaneens B TIPS e Fig.
REAR WHEEL (4WD) QYSTEM c+vetrevreeserreersneessunremiueetrueessuetemsneeensnessrseesseeenens Fig.
LIFT LINK SYSTEM +rvveerrrenreerenesnnernereunensunernsernierineretersinreieeetiererineeenerinreirans Fig.
CONTROL VALVE SYSTEM::treterrterttertnsertenternmmuineeanecueeuiemiesssreerrinrierimiorores Fig.
CONTROL LEVER (MOWER LIFT) SYSTEM::eeerrrereerreesreceeeenes . Fig.
CONTROL VALVE (SUB),HYDRAULIC UNIT (OUT SIDE) SYSTEM

(SF330VE42 — STANDARD,“SF300E42 + SF330E42 — OPTION) reveeevvrervearennnnees Fig.
PIPING (MAIN) SYSTEM rreresrrersererernmnmmmaneretttemeiuiieertettinint ettt esreans Fig.
SEAT FRAME,STEP FRAME SYSTEM:trerrrerrreetsersmmmtummmmmmminneiaeeennn Fig,
STEERING COVER SYSTEM::rrtererresrerruereureuertieetntnetnieenienimreriorierirerormrsimsiarin Fig.
HOOD LOCK SYSTEM ++creerresrsserettttmtimmmininetttietiiiiiestettinieerianiii e crans Fig.
STEP,FENDER SYSTEM:++tttteetueteuesreeetrtmtmuminmmnmetmieiimiimitretenieeremi Fig.
FRONT BUMPER SYSTEM rrerrreereesrttrscruammmimutieineimmrmmansnaremninnnienersnarmmaten, Fig.
SEAT SYSTEM rrrrerererrrereraranennmeetnaamtnarsemmureeruamermnorttinstrirmrmmnmermremaann Fig.
LAMP,CONTROL PANEL SYSTEM::rreveerreeeecrseeeees R IU LR Fig.
PANEL (FENDER) SYSTEM r-eeeeerteerertermuronerteetmenmimmmiiinetieiiieenenniuneenns Fig.
HARNESS SYSTEM «+rverrressreareurennenraterettmminmtersiertntsireiirerrterereerearareei Fig.

HOOD SYSTEM ................................................................................................ Flg.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

47
48
49
50
51

52
53
54
55
56
o7
58
59
60
61
62
63



10

UNDER — COVER SYSTEM +errereererrereasearantnmuimeuitmitrittarmamemeiitteraemiresioarioesnes Fig.
MARK,ORNAMENT,LABEL (VALVE) serteeeserrrerrossentttetiiiiiiiiiiaiiniiciiiietinieiann Fig.
LABEL (GERMAN)' (E20 — STANDARD,/E42 — OPTION) +++errerseesersresensnmssinns Fig.
LABEL (ENGLISH) (E40 — STANDARD,/E42 — OPTION) -+svesseessseesssversnecssconns Fig.
LABEL (FRENCH) (E50 — STANDARD,/E42 — OPTION):+«s+ssrevsessssssssssesssnnencs Fig.
LABEL (DUTCH) (E40H — STANDARD,/E42 — OPTION) -++veessuseusssesansine, - Fig,

COMPONENT PARTS

COMPONENT PARTS FOR K185 — 038 — 000 — 00,20 ON Fig.4l O - Fig.
COMPONENT PARTS FOR K216 — 012 — 000 — 00 ON Fig.50 «r-revrererrrevrernnenes -+ Fig.
COMPONENT PARTS FOR K216 — 013 — 000 — 00 ON Fig.b0-----e---+- esranearean Fig.
COMPONENT PARTS FOR 1614 — 223 — 210 — 00 ON Fig.18-:--rereeevreeeereenen e Fig.
COMPONENT PARTS FOR 1636 — 202 — 200 — 10 ON Fig.15: - srrreermsevereeecnen Fig.
COMPONENT PARTS FOR 1636 — 505 — 200 — 00 ON Fig.52:-rerrererrrererenennennns Fig.
COMPONENT PARTS FOR 1636 — 613 — 200 — 00 ON Fig.50« - srereresrssereressins Fig.

WIRING DIAGRAM

64
65
66
67
68
69

70
71
12
13
T4
75
76



ENGINE

ole

E3CE B G (SF3OO) 717 ‘vbvoo();:o\orkoﬁ'vo
E3CD — G (SF330) ' ™

2t boo§ - olo-0]F-00

6005 - 097 - 120 - 10






11

- FIG. 1 CYLINDER HEAD

B3CD-6)
i1B-1cC

(E3CD-6) ﬁ ¢

@oel- 1A | 2“‘25% '
®EO14.148 | 1516AS, U
14-14A (B3CE-G) i\l\Q

___(3 . 1 ~
A%

“@3cp-¢) 11-11A

: (B3CE-6) 16
— 3
—10
$005-1016
S [TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | E3CEG | E3CDG |Cc | L | P v
1 [6211-110-045-10 | CYLINDERHEAD ASSY | % INE
1A| 6211-110-045-20 | CYLINDERHEAD ASSY | % 0 T
18| 6211-110-045-30 | CYLINDERHEAD  ASSY | # el 3 _
10/6211-110-045-40 | CYLINDERHEAD ASSY | % g 1
D] 6211-110-045-50 | CYLINDERHEAD ASSY % O )
216211-150~-019-00 [ HOTPLUG ASSY * oerl ||
24| 6211-150-033-00 | HOTPLUG ASSY | % | el |
25/ 6211-150-033-10 | HOTPLUG - | AssY x| s | 1
3| 6209-610-003-00| CUP/SEALING/50 R EIEa e T
4|6209-605-004-00| PLUG/PT1/2 ¥ | 0w | 0087
_____ 4A16209-605-004-10 | PLUG /PT1/2 * 4992&— 49923— 1
5(6211-715-006-00| VALYESEAT/INLET | : x| T
_____ 6 | 6211-711-005-00| VALVESEAT/EXHAUST x| ST
7 16211-721-003-10| VALVEGUIDE * 3 A
8 | 6211-721-004-00| VALVEGUIDE * s A I
9 |6212-569-002-00 | SEAL, 0L ¥ | 6 6 ]
10 |v681-200-000-60 | BALL, STEEL % R ey
11 [ 6211-141-023-40 | GASKET/CYLINDERHEAD | * IR T
11A| 6211-141-023-50 | GASKET/CYLINDERUEAD | : = || wa| 3T
12 6209-000-005-00| BOLT * i W
| 13 [ 6909-830-212-00 | STUD, HEAD COVER % 2 z
14 | 6211-110-032-00 | CYLINDER/HEAD  ASSY | &% L
4A| 6211-110-032-10 | CYLINDERHEAD  ASSY | # | o, 1
| 14B| 6211-110-032-20 | CYLINDERHEAD | assy [ | A 1
14C1 6211-110-032-30 | CYLINDERHEBAD ~ ASSY | # | h| | 3 |
14D 6211-110-032-40 | CYLINDERHEAD ASSY * ! 1l |
______ HOTPLUG  ASSY | el T
""""" HOTPLUG ASSY PR A R O
GASKET/CYLINDERHEAD £ U BN




12

FIG. 2

CYLINDER HEAD COVER

6005-110
KEY PART CODE DESCRIPTION p | LIPE OF MODEL |11 & 1@ REMARKS
C | E3CEG | EICDG |Cc | L IP

»»»»» 116211-170-007~20 | COVER/CYLINDER/HEAD | # ! v
_____ 2 6211-179-011-20 | RUBBERFLANGE x| 1 7

3 16211-281-010-00| COVER/BLOWBY £ | e ey T
|4 [ v195-164-008-30| SCREW/TAPPING | T “~rrrtr
51 6211-751-001-10] CAP,0IL FILLER x| 7 A R

6 |6211-173-D05-00 | SEAL/CYL HEAD/UNDER ¥ T T
| 706209-490-002-00 | NUT, CAP L2 A N I
| s | 6908-572-008-00 | PACKING | £ | T NN
SR ETTErTTECENEr L) KCTIA 1T R— L L 1 A

_________




Y

FIG. \3

13

INLET MANIFOLD AND EXHAUST MANIFOLD

5005-120
E S [TYPE OF MODEL| 1 | C |G
KEY PART CODE "DESCRIPTION P T|0|R REMARKS
C | E3CEG | E3CDG |c | L | P
1/6214-110-003-00| HANIFOLD/INLET ASSY | # 1 Trir T
2 | 6214-115-003-10| GASKET/INLETMANIFOLD * 1 13
3 |/6901-810-825-00 | BOLT (WS) * N r
" |73 | 6901-910-825-00 | BOLT (¥S) % N
4 | 6214-141-026-10 | MANIFOLD/EXHAUST % I L T
516214-145-004-20 | GASHET/EXN MANIFOLD * ! g 0
6| V211-560-805-00 | BOLT(S) 7T M8X50 % | bl sl |1 |
| 64/ 6509-030-037-00|BOLT £ | bl sl | L1




14

FIG. 4
6
5 f—21 3
2 | 418 A

(E3CE-6) |

32
30A

2

(E3CD-G) 3.4 é

CYLINDER BLOCK

12
14

wsciey > T2
23A 1B |}
(E3CD—G)34SA ga
34c gy
§005-2011
KEY PART CODE DESCRIPTION P O WL LIS | R REMARKS
k C | E3CEG | E3CDG |c | L P
| 1 [6211-210-031-50 | CYLINDERBLOCK  ASSY [#[ 1, 1
1A/ 6211-210-031-60 | CYLINDERBLOCK  ASSY [ % | [l ElR
1B/ 6211-210-031-70 | CYLINDERBLOCK  Assy || I~ s| |1
1C{ 6211-210-031-90 [ CYLINDERBLOCK  ASSY || .| 1
10| 6211-210-057-00 | CYLINDERBLOCK  ASSY | #* | .| [ 1|
1E[ 6211-210-057-10 | CYLINDERBLOCK  ASSY % | 1. 1
F]6211-210-057-20 | CYLINDERBLOCK _ ASSY [ # | gl |
| 2| 6209-000-006-00 | BOLT # | 3 s
| 3[8911-129-081-00 [ CAP, SEALING | G I A
4|6209-610-001-00 | CAP, SEALING * § £
5/6911-219-195-00] CAP, SEALING * i T
6 | 6209-610-003-00 | CUP/SEALING/50 * 3 3
_____ 7/6509-605-019-10 | PLUGC £ | ° s
816212-531-005-00 | PIN, IDLE GEAR *4 oow | oems) |
84| 6212-531-008-00 | PIN/IDLEGEAR # | Ll ek
,,,,, 86/ 6212-531-008-10 | PIN/IDLEGEAR * | cisms | _erms | 1
8C| 6212-531-008-20 | PIN/IDLEGEAR e | emel |
_____ 9 |6211-258-001-00| SEAL, BEARING CAP * ! 1
10 | 6211-258-002-00 | SEAL, BEARING CAP/7 | ¢ :
11 |6211-510-008-00 | BEARING/CRANK _ SET £ ! !
12 [6211-511-007-00 | BEARING/CRANK/UPPER * ! !
13 | 6211-511-008-00 | BEARING/CRANK/LOWER [ % | ° N
14 (6211-599-004-00 | BEARING/THRUST/CRANK | # | ° el
15 | 6208-625-003-10 | 0ILSEAL ¥ Ty
16 | 6209-749-001-10 | PIN, TUBE PO R
164} 6209-749-001-20 | PIN/TUBE * | sre | sime-| 1
17 | 6908-160-816-00 | PIN # | P £
18 | 6908-160-612~-00 | PIN/STRIANER ¥ e | s
184| 6209-740-005-00 | PIN | e | s | |
19 | 6804-110-840-00 | STUD/M8X40 * : 2




FIG. 4

CYLINDER BLOCK

15

oL
(E3CE~G)1 2 =X ﬂ
(e3cn-6) 34 3 %’
fT w02 2 '
23A 1B %
(E3CD—G)34S 8A
34C Lgp
6005-2011
KEY T oc s [TvPE OF MODEL] 1 [ C [ G
PART CODE DESCRIPTION P oaces Teaoe 14| € | REMARKS
20 | v251-340-806-00 | BOLT/STUD * | e | s
21 [6904-110-822-00 | STUD % e
22 | 6894-453-344-00 | DOWEL | £ i | sl o
| 224| 6294-453-002-00 | DOWEL £ | s | wesl || |
23 | 6513-721-043-00 | PIPE, FATER DRAIN ¥ 0 ot | -1em
23A| 6213-721-007-00 | PIPE/WATERDRAIN AR
24 |6213-319-001-00 | CONNECTOR, 0IL FILTER | | | N Uy
25 | 6211-291-007-20 | COVER/INJECTIONPUMP * ! N R
26 | 6211-292-001-20 | GASKET/COVER £ ! N N
27 | 6901-910-612-00| BOLT, SEMS/M6X12 IR R
28 1 6209-300-006-00|STUD % 3 8
29 | v301-460-006-00| NUT/M 6 % 3 sy
30 | V401-160-006-00 | WASHER, SP/M § # | 3 s
|31 [ 6215-549-013-00| PIN ¥ ! !
32 [6211-760-015-10 | LEVELGAGE * 1 bl | 1
32| 6211-760-015-20 | LEVELGAGE * | e | e 1
33 | 6209-605-005-00 | PLUG/PT3/4 * | ol el |
334| 6209-605-005-10 | PLUG/PT3/4 0 ol el Y|
34 16211-210-028-50 | CYLINDERBLOCK  ASSY | % | s | 1
340/ 6211-210-028-60 | CYLINDERBLOCK  ASSY | # B RN Y
34B[6211-210-028-70 | CYLINDERBLOCK _ ASSY | # s | 3
34C[ 6211-210-028-80 | CYLINDERBLOCK  ASSY | # el
34D/ 6211-210-028-90 | CYLINDERBLOCK  ASSY | # AN
B4E| 6271-210-056-00 | CYLINDERBLOCK  ASSY [+ o] |
34F| 6211-210-056-10 | CYLINDERBLOCK  ASSY | % | 1
34G| 6211-210-056-20 | CYLINDERBLOCK  ASSY | # |1




16

FIG. 5

12~ 5—{<W

BEARING,UNDER SIZE (OPTION)

i

%
Y 2N

£005-209
_ _ S [TYPEOFMODEL| 1| C |G

KEY PART CODE DESCRIPTION P escs Teaos 14| O | B REMARKS
1|6211-530-008-00| BEARING/CRANK/UNDER T ! ! ¢ 25
2| 6211-599-004-00 | BEARING/THRUST/CRANK | T | ? L2 N
3 |6211-540-008-00| BEARING/CRANK/UNDER T i f e
4| 6211-599-004-00 | BEARING/THRUST/CRANK T 2 2

51 6212-263-009-00| BEARING/CONROD/UNDER 20 L I O 7.2k
6 |6212-264-009-00 | BEARING/CONROD/UNDER | T | ° N I O O 0:.%¢

,,,,,,,,,




FIG. 6

OIL PAN

©—3A

17

8005-210
S |TYPE OF MODEL[ I | C |G
KEY PART CODE DESCRIPTION P sces Teams 1 & | © | B REMARKS
1]6211-361-022-20] 0ILPAN COMP | * I T '
) 6999-202-314-00| PLUG | bl _ioms
24/ 6509-604-015-00 | PLUG PO N
2B 3625-301-002-00 | PLUG (M14X15) PR I B
3 | 6909-571-414-00 | GASKET % | _jomss | 10t
3Al V720-102-401-80| 0-RING/P18 1* | eme) oo | LV
4 16901-9810-612-00| BOLT, SEMS/M6X12 % 18 18




18

FIG. 7

REAR PLATE

6005-220
S |TYPE OF MODEL | | | C |G
KEY PART CODE DESCRIPTION g F30E6 | £3006 g cL> r; REMARKS
1 /6211-341-017-10 | PLATE/REAR £ ! o e
| 2 [6211-342-003-00] POINTER L T N O I
24| 6211-342-003-10| POINTER £ b | e | 1| |
L3 6908-161-018-00|PIN R I
3A| V523-101-001-80 | PIN * | e | e
4 /6209-030-091-00|BOLT/WS # ) S e
,,,,, 516901-911-020-00 | BOLT, SENS/M10X20 % | | o
50| 6801-911-025-00 | BOLT * | aonr | ssen




&)

124 42

12

29A -

?fBz'

'@i

FIG. 8 TIMING GEAR CASE

6005-240

ey o S [TYPE OF MODEL| 1 [ C |G
ART CODE DESCRIPTION P Fesees [eaos & | O IR REMARKS

| 1 16211-310-009-00] GEARCASE ASSY x| LT 1o
14| 6211-310-009-10 | GEARCASE assy L« 0 el T
1B 6211-310-009-20 | GEARCASE ASSY N R S e

| 16| 6211-310-009-30 | GEARCASE ASSY [w | bl el Y |
1D 6211-310-009-40| GEARCASE ASSY | % | e | s | 1
2 6209-605-003-00| PLUG/PT1/4 % 2 z
3/6209-610-004-00| CUP/SEALING/20 * : T
46904-110-822-00|STUD ’ x| T Ty
5 |6904-110-855-00 (STUp | x| 7 oy
6|6904-110-850-00 | STUD x| o U
7 /6209-625-002-00 | SEAL,0IL * ! !

| 8 | 6209-030-005-00 | BOLT/M8X85 _ £ | T .

______ 9 [6209-030-006-00|BOLT/M8X75 ¥ | 2 Tyl
10 [6909-110-508-00 | NUT/M8 | 0 H vy
11 | 6909-150-508-00 | FASHER % 2 T

| 12 | 6901-910-820-00 | BOLT, SEMS/H8X20 * | s |1
12| V211-560-802-00 | BOLT/H8X20 £ | el |
13 | 6901-050-850-00 | BOLT/M8X45 £ | el el |
134/ 6508-030-037-00 ) BOLT * | saenes | ssense |
14 {6209-037-007-00 | BOLT/¥S E3 S
1441 6208-030-0 95—0 01890 LT/W S * ___.4_18;.5: _____ 4!3;% .......

15 [ 1425-621-004-00 | CLAMP, HARNESS ¥ ! Ty T
16 | 6209-046-001-00 | BOLT/N8X30 * I ot

171 6908-920-843-00 | PACKING | o0 I e 0 1 O O
17A| 6209-500-003-00 | WASHER/08X14X01 £ | ame | s
18 | 6215-546-003-00| STOPPER/FULLLOAD % 1 ;

| 19 | 6209-408-001-00 | NUT/MS * T B N
20 {V341-120-008-00| NUT, CAP/M 8 | Ty

| 21 | 6909-920-843-00 | PACKING * | | s
21A| 6209-920-002-00 | PACKING | o] ke




20

FIG. 8 TIMING GEAR CASE

12

§005-240
. o AR S [TYPE OF MODEL[ I | C
EY T CODE | DESCRIPTION P s [ese | & | O B REMARKS
22 | 6215-542-004-20 | PIN/ARM * ! Tl
231 2130-601-018-00) PIN, SNAP/6 Gl T T
234/ P117-303-003-00) PIN/SNAP : | | | |
24 | 6215-542-005-00 | PIN % I
25 | 6909-202-308-00| PLUG * I
26 | 6909-920-843-00 | PACKING ¥ | agdes| ewmes| | |
2641 6208-500-003-00 ) WASHER/08X14X01 Sl I I O N A
27 | 6209-740-001-00 | PIN, GROOVE -~ |- £ e
28 | 6211-312-005-00| GASKET/GEARCASE * | el il ||
284 6211-312-005~10 | GASKET/GEARCASE * | o] oases| 1
129 [6213-161-001-00| PISTON/RELIEF VALVE | ol Lok
| 29A| 6213-160-002-00 | VALVE/RELIEF ASSY | % | el ode
30 [6213-161-001-00 | PISTON/RELIEF VALVE e el
|31 | 6213-164-001-00 | SPRING/RELIEF VALVE | # | b | b | |
32 | V705-140-012-00| RING, SNAP/12 C PR A
33 |6213-164-001-00 | SPRING/RELIEF VALVE ¥ | | o
34 16213-163-002-00 ) CAP/RELIEF VALVE | ol el L
35 1 6209-050-001-00| BOLT/H6 ' * vy
| 36 | 6209-050-002-00 | BOLT/M6 , * : STl yy
37 [ 6909-110-406-00| NUT % 2 2 I
38 | 6219-310-003-00] DRIVE TACHOMETER £ gbe| obs
38A| 6219-310-003-10 | DRIVE/TACHOMETE ASSY | # | b | ol | 2 ._.
39 1V723-102-002-40| RING/O % !
40 | 6901-910-616-00 | BOLT, SENS/M6X16 "R rrrrr
41 |3625-540-004-00 | CAP, BLANK/30 % o eyl
| 42 | 6211-311-013-00 | PLATE/FRONT * ! !
43 | 6211-312-006-00 | GASKET/PLATE _ B Y S O O O
4341 6211-312-006-10| GASKET/PLATE | L S U . o
44 )6902-050-816-00 BOLT | ¥ :
45 | 6500-000-227-00 | BOLT T T e




FIG. 8

12

TIMING GEAR CASE

29A

31132

433

21

@y |
'%(/ 50A éf
575657; ?2 <24
758 5%
6005-240
KEY PART CODE DESCRIPTION 5 | YPE OF NODEL| | | &\ & REMARKS
C | E3CEG | E3DG |[C | L [P '
46 [6211-319-003-00 | SPACER * T T
47 | V723-102-005-00 | 0-RING 1A S50 2| 7 U
43 | 6209-749-001-10 | PIN, TUBE N I e S I I
484/ 6209 - 749 'OOI'ZUPIN/TUBE ________________ * 513?6— 513?6- 1
49 | 6904-110-822-00] STUD % I i
50 | 6212-530-005-00 | SHAFT/HYDRAULIC ASSY £ | | -oem
50| 6212-530-005-10 | SHAFT/HYDRAULIC ASSY o Y A Y N
|51 | 6212-525-003-00 | GEAR £ ol oo |4
|52 16212-533-005-00 | SHAFT L T Ty O O
53 | V600-110-600-50 | BEARING, RB/6005 * 2 2
54 | 6909-110-408-00 [ NUT/MS * 1 1
55 | 6909-150-508-00 | FASHER |, £ ¢ i
56 | 6511-321-083-00 | COVER E ! T
57 | 6211-322-002-00| GASKET/COVER 0 R Y
58 | 6809-110-408-00 | NUT/M8 * i ST T
59 | 6909-150-508-00 | WASHER " 1 1




22

FIG. 9  HANGER
1

®
o
§005-240
KEY PART CODE DESCRIPTION ,§ .TYPE OF MODEL + 8 S REMARKS
C | E3CEG [ EICDG [c | L | P

1[6211-777-007-10 | HANGER * | gl ool Y| |
14| 6211-777-007-20 | HANGER - | 9966- | 9966 |
2/6901-911-020-~00 | BOLT, SEMS/M10X20 % 2 2




23

FIG. 10 VALVE

6005-3018 - .
KEY PART CODE DESCRIPTION B LTEOF WOEL 1S IR REMARKS
A C | E3CEG | E306 |C | L |P
1[6212-551-008-00| VALVE/INTAKE * : ?
2 |6212-552-008-00 | VALVE/EXHAUST | SloEma
3 | 6212-561-003-00 | SPRING/VALVE * ¢ YT
_____ s 62127863700 1-00 | SEAT, VALVE SPRING x| 5
5(6212-565-001-00| CUTTER, VALVE ¥ & N
616212-571-00 2_10L TAPPET ¥ s | cwson | Y]
6A| 6212-571-002-20 | TAPPET £ S el |
716212-575-003-00 | PUSHROD * 6 6
8 [6212-600-009-10 | ROCKERSHAFT ASSY | # ! RN
9 | 6212-611-004-10 | ROCKERARM | S|syy
10 1 6212-620-008-10 | SHAFT/ROCKERARM ASSY * ! Y13
11 [6212-621-008-10 | SHAFT/ROCKERARM % N NE
12 [6212-626-002-10 | PLUG * e E
13 | 6212-628-006-00 | BRACKET/ROCKERSHAFT | T
14 | 6212-628-007-00 | BRACKET/ROCKERSHAFT * ! ‘
15 | 6209~940-004-00 | SPRING * ¢ 2
16 | V704-140-016-00 | RING, SNAP/16 C ¥ e AN
17 [6212-616-002-00| SCRE¥ ADJUST % STt
|18 | 6209-409-003-00 | NUT ' % 8 o
19 | 6209-000-002-00 | BOLT [ ¥ ! ey
20 [6212-619-001-20 | SPACER/ROCKERARM * 3 3
21 | 6901-055-855-00 | BOLT/M8X55 * ! e
22 | 6909-110-508-00 | NUT/M8 % ¢ §
23 | 6909-164-508-00 | FASHER, PL/MS | el
234) 6209-500-005-00 | FASHER/08X15. 5X1. 6 * | oy | s




24 : '
FIG. 11 CAM SHAFT
5005-310
KEY PART CODE DESCRIPTION 5 |TYPE OF WODEL ] 5|8  REMARKS
c | Eces [ E306 [c| L |P

1 16212-511-005-00 | CAMSHAFT #| ! !
216212-522-004-00 | GEAR/CAMSHAFT ¥ N
3/69808-000-716-00| KEY S * T L
4 {6212-535-007-00 | PLATE/THRUST * L ey T T
5 | 6901-910-612-00 | BOLT, SEMS/M6X12 £ | A
_____ 6 |6212-523-006-00( GEAR/IDLE ASSY | # | ol Lo

6| 6212-523-006-10 | GEAR/IDLE ASSY P LR N

6B 6212-523-006-20 | GEAR/IDLE CoassY e | L b
6C[6212-523-006-30 | GEAR/IDLE ASSY | # | wp| sbp [ 1) | |




25

FIG. 12 PISTON

(B3C0-G) | (B3CB-6)
b 399

(OPTION)W[ ;
113

: 6
68. 9

6006-3406
_ S [TYPEOF MODEL[ I | C |G
KEY PART CODE DESCRIPTION P I T|0|R REMARKS
. C ( E3cEG’| E3CDG |c | L |P :

1 /6212-111-089-20|PISTON ¥ | aes| 1|

14/ 6212-111-039-30 | PISTON .

1B 6212-111-039-40 | PISTON | | P Y
2 |6212-121-013-00 | RING/PISTON SET £ | N O
| 2/ 6212-121-013-10 | RING/PISTON SET * S T
23] 6212-121-013-20 | RING/PISTON _ SET * i | 1

316512-211-018-00 | PIN, PISTON % 3 3
________ 6909-950-115-00 | RING SNAP » * 3 L A

5|6212-230-005-00 | CONNECTINGROD  ASSY & | ¥ CHN I I

6 |6212-235-002-00| BOLT/CONNECTINGROD % ool sl | T
_____ 64| 6212-235-002-10| BOLT/CONNECTINGROD TIEAEENE
..... 68 62 12-235-002-20 BOLT/ CONNEC TING ROD * ____5_2!5_?12_:, 526_32- 1 J
7]/6209-440-002-00 | NUT * | nl el |
TA6209-440-002-10 | NUT/FLANGE ¥ smg| s 3 4 4]

8|6212-261-009-10| BEARING/CON ROD * 1

916212-111-043-10 | PISTON/0OV ¥ | i 1

9A| 6212-111-043-20 | PISTON * | b |

10 [ 6212-121-015-00 | RING/PISTON SET * 1T 4

10A| 6212-121-015-10 | RING/PISTON  SET % 3 o

11 |6212-114-039-40 PISTON/OV T S 7.8
12 [6212-124-018-20 | RING/PISTON/OV SET T 51 EE:
13 16212-116-039-40 | PISTON/OV T Pl L

14 (6212-126-013-20 | RING/PISTON/OV SET | T C Y R a
15 | 6212-114-043-20 | PISTON/OV LA I I 0.5

16 | 6212-124-015-10 | RING/PISTON/0V = SET T 5 1 s 5

17 1 6212-116-043-20 | PISTON/OV T 8 1 e
18 | 6212-126-015-10 | RING/PISTON/0V SET T 1 o




26

FIG. 13

CRANK SHAFT

8005~350
KEY PART CODE DESCRIPTION 5 |YPE OF MODEL| |} & 18 REMARKS
v C | E3CEG | E306 [c| L |P
1 [6212-310-011-20 | CRANKSHAFT ASSY | # | _omos| o] L
1A 6212-310-011-30 | CRANKSHAFT ASSY % | et | | 1 ||
_____ 216908-161-018-00 PIXN B L
2A|¥523-101-001-80 | PIN * | | s
3/6212-521-002-00| GEAR, CRANK SHAFT % ' '
4| 6908-000-750-00| KEY » £ | g
77777 5(6212-330-022-30 | FLYWHEEL ASSY [w [ Lo il
54| 6212-330-022-40 | FLYNHEEL ASSY | % | ool sl 2 ||
6 16912-333-036-10) GEAR, RIXG il T
6A| 6212-333-002-00 | RINGGEAR £ e | s
 7/6908-150-614-00 | PIN * 3 3
| 8 | v600-150-600-20 | REARING, RB/6002SS £ | T L I I
9 | 6212-336-001-00 | WASHER # | 1 T
10 | 6509-000-018-10 |BOLT ], | | el |||
10A| 6209-000-013-00 | BOLT * g | omerl |||
[ 11 [6212-371-017-00 [ PULLEY _ % 1 1
12 | 6212-379-001-00 | WASHER % L Ty
13 | 6901-066-645-00 | BOLT * ! !




FIG. 14 OIL  PUMP

1
i
T ] 1
‘% . %3 65.
4A 2A

7
11
6005-401 -
KEY P AR S |TYPE OF MODEL[ 1 [ C [G
T CODE DESCRIPTION P escrs Tcaos & | O | B REMARKS
0 116213-100-004-20 | OILPUMP ASSY ® | | s 1
141 6213-100-004-30 | OILPUNP CASSY  f# | sl | | 1
2[6213-111-002-10 | BODY/OILPUMP P N T
241 6213-111-002-20 | BODY/OILPUMP £ st | st |||
31 6213-120-002-10| GEAR/OILPUMP ASSY | % | .l al s
32| 6213-120-002-30 | GEAR/OILPUMP ASSY | # | b [ ol
4|6213-125-002-00 | ROTOR/OUTER U el sl | L
44/ 6213-125-002-10 | ROTOR/OUTER ¥ s | sl ||
rrrrr 5/6213-129-003-00 | PIN/STRAIGHT * 2 2
6 | 6213-119-001-00 | BOLT/¥S 'R A
7| V220-540-602-00] SCREW/SOCKET * 3 3
8 |6213-140-012-00 | STRAINER CoMP | | ! L Y
9| Vv720-113-502-20 | RING/O * T N
10 | 6213-149-003-10 | CLANP/STRAINER * | olo| kel 3|
10A| 6213-149-003-20 | CLAMP/STRAINER * | e | s
| 11 [6901-910-816-00 | BOLT, SEMS/M8X16 % I il
| 12 | 6213-240-002-00 | CARTRIDGE, 0IL FILTER % I L I




28

FIG. 15

WATER PUMP

$005-4204

By s [TYPE OF NODEL[ I [ C |G

PART CODE DESCRIPTION P exceo Teaos | & | O | B REMARKS

| 1 16213-610-004-20| WATERPUMP CASSY Nk we| sl Y| | L
77777 1A/ 6213-610-004-30 [ FATERPUMP ASSY | ¥ | _ph| el 1
| 1B 6213-610-004-40 ' FATERPUMP ASSY | % | b | ksl 1
| 2/ 6213-611-003-20 | BODY/WATERPUMP * NN R

3/6213-631-002-00 | BEARING/WATER PUMP | : 1 N
_____ 4 [6213-631-005-00 | BEARING/WATERPIUNP ¥ ! ‘
_____ 516213-622-002-00 | SEAL SET/WATER PUMP * | pelso | -ssise
5A| 6213-622-002-10 | SEAL SET/WATER PUMP | # | b i 0 11
6 |(6213-621-003-00 | ROTOR/WATERPUMP N ro e

7/6213-642-002-00 | SEAL/WATER PUMPPULLE | # T r

8 6213-613-002-10 | GASKET * ! R
9 |6213-612-004-00| PLATE/FATER PUMP * ! e
10 | 6213-619-003-00 | SCREW/FATER PUMP_ * s ST T
| 11 [6213-619-002-00 | PIPE/WATER PUMP * z B

12 | 6213-614-001-10 | GASKET, WATER PUMP x| 0 N
13 [6213-618-007-10 | SPACER/WATERPUMP * ‘ HIE
| 14 | 6213-614-001-10 | GASKET, WATER PUNP * i RN
15 | 6901-910-840-00 | BOLT x| ¢ e
16 | 6909-110-508-00 | NUT/¥8 C2l I P

17 | 6909-150-508-00 | ASHER * I i
18 16213-729-001-00 | HOSE, RUBBER * | s | s
| 184| 6213-729-013-00 | HOSE/RUBRBER ¥ | b0 | -aszso

188 6213-729-013-10 | KOSE/RUBBER * | b | e 3|
19 | J061-210-015-00| CLAMP/WIRE/10-15 % 2 :

20 | 6213-716-001~-20| HOUSING THERMOSTAT NN
| 204) 6213-716-001-30 ) HOUSING/THERMOSTAT % | mes| ane| 2
208 6213-716-001-40 | HOUSING/THERMOSTAT o N S Y e
21 | 6213-721-003-00| PIPE, PUMP HOUSING £ NN
22 | 6213-743-002-10 | GASKET/HOUSING x| T R

23 | 6901-910-820-00 | BOLT, SEMS/MBX20 P I O B




FIG. 15

WATER PUMP

29

6005-4204
KEY PART CODE DESCRIPTION B [V OF NOEL | 11§ | & REMARKS

_ C | E3CEG | E3CDG [C Il L | P
234| ¥211-560-802-00 | BOLT/M8X20 ¥ b |
24 | 6209-030-006-00 | BOLT/M8X75 % I U
25 | 6513-770-022-10 | THERMOSTAT FY L
26 | 6213-711-003-20 | PIPE, WATER OUTLET * 1 L
27 | ¥723-102-005-50| 0-RING % i LA
23 | 6901-910-828-00 | BOLT, SENS * 2 1Tt T
’. .......................

,,,,,,,,,




30

FIG. 16

COOLING FAN

5 (B3CE-6)

é (E3CD-6)

15-7
4
8005-4804
‘ S [TYPE OF MODEL[ t [C [ G
KEY PART CODE DESCRIPTION P eacee | eae | & E R REMARKS
1 [6213-660~012-00| FAN/COOLING % ! !
""" 2 6213-641-012-00 | PULLEY/WATERPUNP | # | T | T | |71
3 (6213-669-002-00| SPACER, FAN/39 * 1 L
-4 |6209-030-041-00| BOLT * 1 LR
""" 5 16513-671-138-00| BELT, COOLING FAN * !
6 |6213-671-0089~-00 | BELT/VHUM38.5/77¥ ¥ !




&2
S 4
Q3 2 f
S—5 e
=
L__
1A v O: |
@—'1'8' ~ =5l ®
@ | )

FIG. 17

INJECTION NOZZLE

31

6005-5014
S [TYPE OF MODEL| I [ C | G
KEY PART CODE DESCRIPTION P eaces [osms 14| © | B REMARKS
1 [6215-300-005~00| NOZZLE, INI. ASSY * | il s |Fi6 023
14| 6215-300-030-00| INJECTIONNOZZLE ASSY | Sl 1FIG 024
1B 6215-300-037-00 | INJECTIONNOZZLE ASSY * | ceore | s FIG 025
2| 6215-315-002-00| GASKET, NOZZLE % ER '
3/6215-315-006-00| HEATSHILD/NOZZLE " N
4 6215-315-005-00 | FASHER/CORRUGATE ¥ E T 1T 11
5| 6215-315-007-00 | GASKET * 3 2
6 | 6215-411-052-00 | PIPE/INJECTION ASSY % 1 e
7]6215-411-053-10| PIPE/INJECTION ASSY ¥ r U Y
8 | 6215-411-054-00| PIPE/INJECTION ASSY | % | ! N
___________ A




32

FIG. 18

INJECTION PUMP

23

1\20

R o X
Q\ \21 $ 26A
822 \% g i
N N 28258
\) w24 7 7
2 S g
3 19 <@4 > il
3 > ~E) s
: | B e S
f
- /(§> 4-31 35>
6 | Ly
\/ﬁ )
19 18 /
10A T\f\ )
A3 40424?
3
39
@
6005-510A
’ S [TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION P Feaces [e3me 14| S | B REMARKS
_____ 1|6215-600-078-00 | INJECTIONPUMP ASSY * ! ! FIG 026
2 6219-752-006-00| SHIM/PUMP, INJ ¥ e
3/6219-752-007-00| SHIM/PUMP, INJ | # vy T
4| 6219-752-008-00 | SHIM/PUMP, INJ x| T r
|5 | 6219-752-009-00 | SHIM/PUMP, INJ ¥ T r
_____ 6 | 6219-752-010-00| SHIM/PUMP, INJ * ' T
7| 6902-050-820-00 | BOLT ¥ | el el |
| 7A| V201-360-802-00 | BOLT/M8X20 £ b | sl |
_____ 7B V211-560-802-00 | BOLT/M8X20 | kel il |
8 | 69090-110-508-00 | NUT/M8 * z z
9 )6909-150-508-00  WASHER * 2 z
10 (6215-621-010-00| CAMSHAFT/INJ PUMP ' * | sl sl |||
104 6215-621-018-00 | CAMSHAFT/INIPUNP E | s | o
11 16212-524-002-00 | GEAR, INJ PUMP 1 % | i | _igins
11A| 6212-524-006-00 | GEAR/INJECTIONPUMP £ oo | oce
12 [6908-000-716-00 | KEY e ] I
| 13 | v600-110-6206-30 | BEARING, RB/6203 | - ¥ ! I
| 14 | V600-110-600-40 | BEARING, RB/6004 % e I
| 15 | 6212-535-002-00 | PLATE, THRUST LNJPUNP P T T
15A| 6212-535-009-00 | PLATE/THRUST/INJPUMP 0 e | el |||
16 | 6901-910-612-00 | BOLT, SEMS/M6X12 * I !
17 | 6215-520-001-00 | FLYWEIGHT ) % I R
18 1 6209-030-043-00 | BOLT/M6X10 * s 3
19 | 6215-526-001-10 | PIECE, THRUST % ! L Y
20 | 6215-541-001-00 | ARM, FLOATING ¥ | N
21 [6215-543-002-10 | RINK/CONTROL * ‘ O
22 | 6215-542-006-00 | PIN, CONTROL x| T
| 23 | V710-140-004-00 | RING, SNAP/ 4 E L0 T I
|24 | 6215-549-031-10 | SPRING/SETTING il N .
25 | 6215-541-016-10| ARM/TENSION |




Ny UIY YWl

FIG. 18

'FUEL PIPE

33

6005-5104°
, ’ S [TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION P Fesers e 141 © i;» REMARKS
25A| 6215-541-016-20 | ARM/TENSION 0 | sema| Y| L
25| 6215-541-016-30 | ARM/TENSION £ | s | sl 4L |
26 | 6215-549-028-00 | CASE/ADAPTER * | bl ps| | L
26| 6215-549-028-10 | CASE/ADAPTER ¥ | ke | | 8
27 1 6215-549-027-10 | PIN/ADAPTER * ! T
| 28 16215-549-035-00 | SPRING/ADAPTER ¥ ! !
29 | 6215-549-006-00| SHINM, ADAPTER * e -
30 | 6215-549-009-0D0 | SNIM, ADAPTER £ | 2 AN
31 | 6215-549-010-00 | SHIM, ADAPTER x| ¢ LA I R
32 |6215-549-023-00 | SHIM/ADAPTER * I N
33 [6215-549-024-00 SHIM/ADAPTER * I Tt 1tr:T .
34 [V710-140-004-00 | RING, SNAP/ 4 F ¥ b !
35 | 6215-531-006-10 | SPRING/GOVERNOR % R
|36 | 6215-541-014-10 | LEVER/CONTROL  COMP | # 1 T
37 | ¥v720-101-900-80 | 0-RING/P 8 * T L
38 | 6209-580-002-10 | SPRING, RETURN # | ! ! 1
39 16215-549-007-00 | ARM, CONTROL Rl T W) N O A
39A| 6215-549-007-10 | ARM/CONTROL | | w4 | |
40 | 6909-110-406~-00 | NUT ) !
41 | V411-260-006-00 | WASHER / M6 * ! !
| 42 | 6909-150-506-00 )| WASHER, SP/M6 % 1 ! }
43 | 6215-549-012-00 [ SPRING, STARTING * i f B




34

FIG. 19 = FUEL PIPE

8005-550B
S [TYPEOF MODEL] 1 | C |G
KEY PART CODE | DESCRIPTION P oo Tesae 151 € [R REMARKS
1]6215-412-004-00| CONNECTOR/FUEL ¥ T i
ﬁﬁﬁﬁﬁ 2 /6509-360-912-10 [HOSE, RUBBER £ | | ene| |
2A| 6215-411-080-10 | PIPE/FUEL # | ol | sl |1
| 3 | 6209-360-011-00| HOSE/RUBBER £ | R
4|J062-076-082-00| CLIP/HOSE/7.6-8.2 M 2
5 | 3640-586-004-00 | RESISTANCE/1. 0 * t i




35

FIG. 20  ELECTRIC (1)

2
2'A~' (E3CB-6)

. (E3CB-6)
10 1@3

. Y — (®3CD-6) ) (B3CD-6)
7 10A ?

6005-8010

TYPE OF MODEL

KEY PART CODE DESCRIPTION B aRSE REMARKS
C | E3CEG | E3CDG |cl L | P .
16281-200-008-10| GENERATOR ASSY [ x| T 3| ] |F16 028
6213-674-006-00 | PLATE ¥ | g
_ 20| 6213-674-006~10 | PLATE/ADJUST £ | 1
3/6901-910-820-00| BOLT, SEMS/M8X20 " N T
34| V211-560-802-00 | BOLT/M8X20 PN R
411373-121-001-00 | WASHER/9X22X2 % 1 f
5(6209-031-083-00 | BOLT/¥SP % T
6| 6909-110-410-00| NUT/NM10 . % ¥ i
7|6281-100-002-10 | STARTER ASSY | x| il el 3 FIG 027
7TA| 6281-100-002-20 | STARTER ASSY ¥ | ko | aese| 1 FIG 027
78] 6281-100-002-30 | STARTER ASSY | % | Lob | st FIG 027
8 |6901-931-240~00|BOLT %
9 | 6281-200-014-10 | GENERATOR AssY [ x| | 1 Y FIG 029
10 | 6213-674-012-00 | PLATE/ADJUST * e |
10A| 6213-674-012-10 | PLATE/ADJUST * s | 1




36

FIG. 21

ELECTRIC (2)

4A
4C

6005-820C
S |[TYPEOF MODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
. C | E3CEG | E3CDG || L P
1 ]6281-971-001-00|SWITCH, 0IL PRESSURE * | el ooesesl ||l
_____ 1A/ 6281-971-001-10 | SWITCH/OILPRESSURE ¥ | e | s | 4|
216282-450-002-00 | SWITCH/OVERHEAT # | L .
(3| ®281-410-002-20 PTG, GLOW T L T 4 T O
30| 6281-410-010-00 | GLOWPLUG P
| 4 16219-732-007-00 | CONNECTOR/GLOWPLUG ¥ 05| ses ||
_____ 44| 6219-732-005-00 | CONNECTOR/GLOWPLUG N P N e
»»»»» 4B/ 6219-732-009-00 | CONNECTOR/GLOWPLUG £ | | e
4| 6219-732-012-00 | CONNECTOR/GLOWPLUG e T T
5| 6281-420-001-00 | RESISTANCE £ | U L
6 [6281-910-003-00| SOLENOID | % ! !
7| 6209-630-002-10| GASKET T £ | T U T
8 | 6901-910-612-00|BOLT, SEMS/M6X12 x| 2| T
9 [6281-920-001-00| RELAY, SOLENOID ol ! T T




37

FIG. 22 REPAIR PARTS
2
®3Cp-01 4 ¢
-21
~2
wacng) 22 _ éz
23
NN
: g@fﬁ%{{.— 3 @306 1526
kx—z@”é\ 23 (E3CE-6) ,
a0y 15 C—15-25
§005-9998
v S |TYPEOF MODEL|1  C |G
KEY PART CODE DESCRIPTION P eaces Tesoe | &1 0 | B REMARKS
1 /6287-810-022-10 | REPAIR/ENGINE-  SET R E o
_____ 2 {6212-569-002-00| SEAL, 0IL R ¢ 6 -
3 (6211-141-023-50 | GASKET/CYLINDERHEAD R K
"""" 46211-173-005-00 | SEAL/CYL HEAD/UNDER R | T !
5(6909-572-008-00| PACKING R ¢ §
6 | 6214-115-003-10 | GASKET/INLETMANIFOLD R ! !
7 (6214-145-004-20 | GASHET/EXH MANIFOLD R o e
_____ 8 |6211-258-001-00| SEAL, BEARING CAP R ! ‘
9 | 6211-258-002-00| SEAL, BEARING CAP/7 R i :
10 | 6209-625-003-10| OILSEAL R ! 5
11 16211-292-001-20| GASKET/COVER R ! !
1 12 | 6209-625-002-00 | SEAL, OIL R ! b
13 1 6209-500-003-00 | WASHER/08X14X01 R N z
14 (6211-312-005-10 | GASKET/GEARCASE R ! !
15 | 6211-312-006-10 | GASKET/PLATE R ! ‘
| 16 | V723-102-005-00| 0-RING 1A S50 R ' !
17 |vV720-113-502-20 | RING/O R ! ! ~
18 | 6213-614-001-10 | GASKET, WATER PUMP R e A
19 | 6213-743-002-10 | GASKET/HOUSING R ! !
20 | V723-102-005-50| 0-RING R| T T
21 | 6209-630-002-10| GASKET R ! Vo
22 | 6287-810-021-00 | REPAIR/ENGINE  SET R b
22A| 6287-810~021-10 | REPAIR/ENGINE  SET R ! R
| 23 | 6211-141-024-40 | GASKET/CYLINDERHEAD R !




38

FIG. 23

COMPONENT PARTS FOR 6215 —300 — 005—00 ON Fig.17

)1
—@
2 ! %
— 5 ~14 )
3 3)
—15 8
1
g
B215-3000
KEY PART CODE DESCRIPTION B [YPE OF MODEL) 1) €18 REMARKS
c | E3CEG | E3CDG |c | L | P
1/6215-311-005-00| NOZZLE * | el |l
2| 6215-330-007-00 | ROLDER, NOZZLE  ASSY | & | 2.1 3
3|6215-342-002-00| SEAT, SPRING P N
41 |6215-343-002-00| SPRING, NOZZLE | il el |
5| 6215-345-044-00| SHIM/T=0.1 BN T v 5 e
6 |6215-345-045-00 | SHIM/T=0.2 | ol e
7 /6215-345-046-00 | SHIM/T=0.3 | WA S
8 | 6215-345-047-00 | SHIM/T=0.4 ¥ [ el e
| 9 | 6215-345-048-00| SHIM/T=0.5 | il el
|10 | 6215-345-049-00 | SHIM/T=0.52 P I
11 [6215-345-050-00| SHIM/T=0.54 PR
12 [ 6215-345-051-00 | SHIN/T=0.56 | M A i
13 [6215-345-052-00 | SHIM/T=0.58 |- G I Y O I
14 | 6215-345-053-00 | SHIM/T=0. 8 ' O 0 Y
15 | 6215-339-002-00 | SPACER N O T B e
16 | 6215-332-002-00 | NUT, RETAINING £ | Linl eu
17 | 6215-359-003-00 | GASKET £ ol el L L
18 | 6215-355-003-00 | EYE amaEnsEe
19 |6215-359-004-00 | NOT £ | ol | |||
,,,,,,,,,,,,,, |




FIG. 24  COMPONENT PARTS FOR 6215 — 300 — 030 — 00 ON Fig.17

39

62153000
S [TYPEOF MODEL] I [ C |G
KEY PART CODE DESCRIPTION P T|0IR REMARKS
c | E3ces | B30 Ic| L | P

16215-330-021-00| HOLDER/NOZZLE  AsSYy [=| 21 S0 [ | [

2 |6215-342-002-00 | SEAT, SPRING %

3 |6215-343-002-00 | SPRING, NOZZLE K -

1) 6215-345-044-00 | SHIN/T=0. 1 E

5| 6215-345-045-00 | SHIM/T=0.2 P T e
6 | 6215-345-046-00 | SHIN/T=0.3 * | ol weal ||

7 16215-345-047~00 | SHIM/T=0.4 % o

8| 6215-345-048-00 | SHIN/T=0.5 £ | sl el | Ll
9 16215-345-049-00 | SHIM/T=0.52 | sl sl | L
10 | 6215-345-050-00 | SHIM/T=0.54 ¥
' 11 1 6215-345-051-00 | SHIM/T=0.56 ¥ ool ooee) || L
12 | 6215-345-052-00 | SHIN/T=0.58 £ el el | L L
13 | 6215-345-053-00 | SHIN/T=0.8 £ o el
14 | 6215-339-002-00 | SPACER %

15| 6215-332-002-00 | NUT, RETAINING *

16 [ 6215-359-003-00 | GASKET | ol el ||

17 | 6215-359-004-00 | NUT £ | el el |

18 | 6215-311-005-00 | NOZZLE x




40

FIG. 25

COMPONENT PARTS FOR 6215 — 300 — 037 —00 ON Fig.17

4215-3000
S |TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P e Tesos | & | © [ B REMARKS
1 [6215-330-022-00 | HOLDER/NOZZLE  ASSY | | 0| 5|
2 /6215-345-044-00 | SHIM/T=0.1 # | sets | sl |
3| 6215-345-045-00 | SHIN/T=0.2 * | s | s
| 1| 6215-345-046-00 | SHIN/T=0.3 £ | i | wes| |||
5 /6215-345-047-00 | SHIM/T=0.4 ¥ | seds | s
_____ 6|6215-345-048-00|SHIN/T=0.5 | % | seis| swis
,,,,, 76215-345-049-00 ) SHIM/T=0.52 * | sl 5825
_____ 8 |6215-345-050-00 | SHIM/T=0.54 ¥ | ot | st
9 |6215-345-051-00 | SHIM/T=0.56 |- * | sl oses-l ||
10 | 6215-345-052-00 | SHIM/T=0.58 £ | s | s
11 (6215-345-053-00 | SHIM/T=0.8 * | s | ses | ||
12 1 6215-343-002-00 | SPRING, NOZZLE | ol T ) I O
13 | 6215-342~-002-00 | SEAT, SPRING £ i | st
14 | 6215-338-004-00 | SPACER X s s ||
15 | 6215-332-006-00 | NUT/NOZZLERETAINING £ | | s
16 | 6215-311-005-00 | NOZZLE T e I T
|17 [ 6215-359-003-00 | GASKET * | s s | || |
18 |1 6215-359-004-00 | NUT £ | sors | st




FIG. 26 COMPONENT PARTS FOR 6215 — 600 — 078 — 00 ON Fig.18

6

41

5215-6000
KEY AR v S [TYPE OF MODEL] 1 [ C |G
T CODE DESCRIPTION P oo [eame 1 5| © | REMARKS
1 [6215-611-008-00 | HOUSING/PUNP ¥ T T
2|6215-631-008-00| PLUNGER AssY s 3 A
3 |6215-641-002-00 | VALVE, DELIVERY + I o I
4|6215-643-005-00 | SPRING/DELIVERYVALVE | & | R R P R
5|6215-649-008-00 | GASKET . e B T
6 |6215-644-006-00 | HOLDER/DELIVERYVALVE | * 3 3
716215-649-009-00 | 0-RING ¥ g e
8 16215-635-004-00| SLEEVEFLANGE e e B
95 ]16215-649-010-00| ORING " § T
10 |6215-649-011-00.| BOLT | o A
| 11 [6215-622-003-00 | TAPPET ¥ 3 3
12 |6215-629-017-00 |PIN . 3 e e
13 | 6215-629-035-00 | SNAPRING _ " L i
14 | 6215-634-003-00 | SPRING/PLUNGER " 3 e ——
15 | 6215-639-008-00 | SPRINGSEAT Ol T ] e
16 | 6215-639-009-00 | SPRINGSEAT " g 3
17 16215-629-060-00 | PLATE/T=2. 60 x| T i
18 | 6215-629-061-00 | PLATE/T=2. 65 N B S e e e B e
19 | 6215-629-062-00 | PLATE/T=2.70 EP R TR m e
20 | 6215-629-063-00 | PLATE /t=2.75 ¥ | T e o
21 [6215-629-064-00| PLATE/T=2. 80 " T 1
22 | 6215-629-065-00 | PLATE/T=2.85 |- P R i
23 | 6215-629-066-00| PLATE/T=2.90 . i e
24 | 6215-628-067-00 | PLATE/T=2. 95 ¥ T R T e S e
25 | 6215-629-036-00| PLATE/T=3. 00 : T
26 [ 6215-629-037-00 | PLATE/T=3. 05 " T 1
27 |6215-629-038-00 | PLATE/T=3.10 | i R o R e —
28 | 6215-629-039-00 ) PLATE/T=3. 15 : i B
20 | 6215-629-040-00| PLATE/T=3.20 P (I
30 | 6215-629-041-00 | PLATE/T=3.25 | PO T e B




42

FIG. 26

Fig.18

6215-6000
<oy , S |TYPE OF MODEL| 1 | C |G
| PART CODE | DESCRIPTION P egcee 306 1|0k REMARKS
31 [6215-629-042-00 | PLATE/T=3, 30 * i 1
|32 | 6215-629-043-00 | PLATE/T=3.35 * i 1
33 | 6215-629-044-00| PLATE/T=3. 40 t oY
34 | 6215-628-045-00| PLATE/T=3. 45 £ | AN
35 | 6215-629-046-00 | PLATE/T=3. 50 * T I
36 | 6215-628-047-00 | PLATE/T=3.55 % T i
37 | 6215-629-048-00| PLATE/T=3. 60 | 0 1
38 | 6215-629-049-00 | PLATE/T=3. 65 % N S
(39 [6215-629-050-00 | PLATE/T=3.70 % i R
40 | 6215-629-051-00 | PLATE/T=3.75 | L [TTvyT T
41 | 6215-629-052-00 | PLATE/T=3. 80 * ! '
42 | 6215-629-053-00 | PLATE/T=3.85 * T T
| 43 | 6215-829-054-00 | PLATE/T1=3. 90 £ U
44 | 6215-629-055-00 | PLATE/T=3. 95 x| N . L
45 | 6215-629-056-00 | PLATE/T=4.00 x| 1 oy T
46 | 6215-629-058-00| PLATE/T=4. 05 * i I
47 | 6215-629-059-00 | PLATE/T=4. 10 * ! T
48 | 6215-637-004-00| CONTROLRACK % i AR
49 | 6215-635-005-00 | CONTROLSLEEVE | £ | SR T
50 | 6215-619~023-00 | EYEBOLT £ | N o T
51 | 6115-639-008-00) GASKET * : 2
52 | 6215-619-024-00|BOLT £ | L i
53 | 6215-359-006-00| GASKET % I e




FIG. 27

14
14A

43

COMPONENT PARTS FOR 6281 — 100 — 002 —10~30 ON Fig.20

§281-1000
S |TYPEOF MODEL| 1 [C |G
| KEY PART CODE DESCRIPTION P T|O|R REMARKS
) Cc | E3CEG | E3CDG (Cc !l L | P
[ 1 /6281-111-005-00 | YOKE/STARTER ASSY | x| T !
2 |6281-121-006-00 | ARMATURE/STARTE ASSY | | | T /1|~ "
3 (6281-1290-038-00(BEARING = * ! I
4/6281-129-039-00 | BEARING £ i I
56281-124-007-00 | CLUTCH/STARTER ASSY | * | ol —wml | |
54/ 6281-124-007-10 ( CLUTCH/STARTER ASSY [*| b | b |\t | |
6 |6581-129-099-00 | RORA * 5 s
7| 6281-129-040-00| RETAINER A T T
8 16281-123-005-00|PINION/STARTER ¥ 1 ey
9 /6281-129-041-00| HOUSING/STARTER ASSY POE UL e o I B
_____ 941 6281-129-041-10 | HOUSING/STARTER ASSY [ | 0| .0 11
| 10 1 6281-115-008-00 | FRAME/STARTEREND ) ! BN
11 16281-116-004-00 ) HOLDER/STARTER ASSY | * ! ' »
| 12 | 6581-117-007-00 | SPRING, BRUSH * d T
13 | 6281-151-009-00/ SWITCH/MAGNETIC ASSY | * | ol dnl
131 6281-151-015-00 | SWITCH/MAGNETIC ASSY | % | o0 | o
14 16281-129-005-00 | SCRE¥ ¥ | sl sml| |
14A1 6281-129-062-00 | SCREW * 3873!_7 ___;:_33]_’21‘1; ____________
15 | 6281-129-042-00 | BOLT/WS * : i
16 [ 6281-129-043-00 | BOLT/THROUGH * 2 R
| 17 | 6581-129-092-00 | BALL * ! !
18 | 6281-129-044-00 | SPRING/RETURN * e
19 | 6281-129-003-00 | 0-RING x| T
20 | 6281-115-009-00 | BUSHING/DRAIN * | |
20A| 6281-115-016-00 | BUSHING/DRAIN | |
21 16909~-111-508-00 | NUT * ! v
1
-




44

6281-2000

FIG. 28

[AS]

- COMPONENT PARTS FOR 6281 — 200 — 008 — 10 ON Fig.20

v s [TYPE OF MoDEL| I [ Cc |G ,
KEY PART CODE DESCRIPTION P [esee Toas | & | © IR REMARKS
_____ 1(6281-222-004-00 | PULLEY * f

2|6281-229-002-00 | NUT * 1 )

3|6281-229-003-00| COLLOR % 1

1/6281-221-001-00| ROTOR ASSY % I

5| 6281-229-005-00 | BEARING L D
6| 6281-229-004-00 | COVER, BEARING £ | r

716281-213-006-00| FRAME ASSY ¥ | ks

7A| 6281-213-012-00 | FRAME/DRIVEEND ASSY £ | ke

0 816281-229-006-00 | PLATE * | L

9 (6281~-228-007-00| BOLT * 1

10 [ 6281-229-008-00 | BOLT £ | 2

11 | 6281-229-009-00 | BEARING % oy
12 [ 6281-214-003-00 | FRAME % I

13 | 6281-214-004-00| COVER ¥ T

14 | 6281-229-029~00 | HOLDER ASSY * i

15| 6281-229-011-00 | BUSH _ * i

16 | 2145-161-211-00 | HOLDER/BRUSH ASSY * 1

17 | 6281~-215-001-00 | BRUSH % 2
| 18 | 6281-216-001-00 | SPRING * g

19 | 6281-229-012-00 | BOLT * 2 T

20 [ 6281-229-013-00 | BOLT * 8

21 | 6281-229-014-00 | BOLT % LN N

22 | 6281-229-015-00| BOLT % s

23 | 6281-229-016-00 | NUT ¥ ¢

24 | 6281-229-017-00 | BOLT % A

25 | 6281-229-018~-00 | NUT ‘ % !

26 | 6281-271-002-00| REGULATOR ASSY | % ! - B




FIG. 29 COMPONENT PARTS FOR 6281 — 200 — 014 — 10 ON Fig.20

45

6281-2000
' S |TYPE OF MODEL[ I | C |G
KEY PART CODE DESCRIPTION P e Teacoe 151 O | B REMARKS
1 (6281-222-004-00 | PULLEY % 1T r1ti+rD
216281-229-002-00 | NUT * .
36281-229-003-00| COLLOR * !
4)6281-221-003-00 | ROTOR ASSY % ool ||
44| 6281-221-005-00 | ROTOR ASSY || | s |
5(6281-229-004-00| COVER, BEARING * ]
6 | 6281-229-032-00 | BEARING/BALL ¥ o
6A| 6281-229-005-00 | BEARING | E s | |||
7!6281-213-014-00 | FRAME/DRIVEEND ASSY | | I ’
8 | 6281-214-007-00 | FRAME/END/REAR * I
,,,,, 9 [6281-214-008-00| COVER/END/REAR * I
10 | 6281-229-034-00 | HOLDER/RECTIFIE ASSY |#%| | N
11 | 6281-229-011-00 | BUSH % -
12 1 6281-217-001-00 | HOLDER, BRUSH ASSY ¥ I
13/ 6281-215-001-00 | BRUSH ) £ | AR
14 | 6281-216-001-00 | SPRING £ | *r 1ty
| 15 1 6281-229-019-00 | SEAL, RING ¥ :
16 | 6281-229-012-00 | BOLT * 2
17 | 6281-229-013-00 | BOLT * ‘T
18 | 6281-229-014-00 | BOLT * I
19 | 6281-229-015-00 | BOLT % L
20 | 6281-229-016-00 | NUT £ :
21 | 6281-229-017-00|BOLT % L
22 | 6281-229-018-00 | NUT £ | T
23 | 6281-271-002-00 | REGULATOR ASSY | % I







CHASSIS






FIG. 1

RADIATOR SYSTEM

47

1636-102
CEY CART CODE DESC s [TYPE OF MODEL[ I [ C [G
RIPTION P Forao [sam | & | © | B REMARKS

_____ 111636-102-200-10, RADIATOR ASSY | * ' .3

2 /1636-102-202-10 | NET * ! HENEE
3/1636-102-203-00 | HOSE ¥ | V] T
_____ 4 [1421-101-313-00 | CAP " :

5)1636-102-007-00 INSULATOR * | | el | |
6 |V211-260-802-00 | BOLT, SEMS () * ! !

7|V273-360-802-00 | BOLT, SENS/N8X20 x| 2T
_____ B1636-102-021-00 | HOSE/RADIATOR/INLEY [ [ ']

9/ J061-242-050-00 | CLANP/WIRE/42-50 | £ | N T

10 [J061-238-046-00| CLAMP/WIRE/38-46 | % | 1 I

11 [1636-102-022-00 | HOSE/RADIATOR/OUTLET | % : 1

12 | JO61-242-050-00 | CLAMP/WIRE/42-50 * ! '

13 | J061-238-046-00 | CLAMP/WIRE/38-46 ¥ ! NN

14 | 1614-102-003-00 | 0SE/205 ¥ | U i

15 1636-102-005-10 | HOSE/680 * ! NE

16 | 1425-621-004-00 | CLAMP, HARNESS * 2 z

17 | 1560-104-010-40 | CONNECTOR ¥ e

18 [1424-101-203-00 | PLUG | ' i

19 [ 1424-101-204-00 | PACKING T NN

20 [ 1636-102-012-00 | COLLAR/09X13X28 * ! N
21 |V211-360-805-00|BOLT, SEMS  (SP) * ! !

22 |J061-210-015-00| CLAMP/WIRE/10-15 x| T
23 | ¥411-260-008-00| ASHER, PL/M 8 L2 I I e

24 [1636-102-310-00 | COVER/FAN  COMP | % | , L i) ||

244 1636-102-310-10| COVER/FAN coMP * | oo | zo0uts-| 3

25 | 1636-102-007-00 | INSULATOR * ! !

26 | 1636-102-011-00 | TRIN/1385 % T
27 | 1636-102-008-00 | INSULATOR/SIDE 3 R

28 | 1636-102-009-00 | TRIN/205 * N r

20 |v211-360-802-00 | ROLT(SP) M8X20 * ¢ S




48

FIG. 1

RADIATOR SYSTEM

1636-102
KEY PART C S [TYPE OF MODEL| I | C | G

ODE DESCRIPTION P oo T5am E S (R REMARKS
30 [v211-260-802-00 | BOLT, SEMS () x| 25| 2
31 | 1636-102-240-10 | FRAME/RADIATOR/LH x| b T I
32 | 1425-621-004-00 | CLAMP, HARNESS . i i e R
33| V211-360-802-00 | BOLT (SP) M8X20 " i F e
34 | V201-261-203-00 |BOLT/M12X30 " ; R e e
35 |V401-160-012-00 | FASHER, SP/M12 ¥ z z
36 | 1636-102-250-00 | FRAME/RADIATOR/RH % i e e e
37 |V201-261-203-00 | BOLT/M12X30 " 2 R R R e
38 | V401-160-012-00 | WASHER, SP/M12 ¥ 7 I R R R
39 | 1636-102-330-00 | PLATE/L T P P e
| 40 | V201-260-802-50 | BOLT/M 8X25 | w1
41 V304-260-008-00 NUT/M 8 et | T
42 | V273-360-802-00 | BGLT, SEMS/M8X20 P N

.........




’ (LQ(ENGINE)

—F

MUFFLER SYSTEM

49

1636~103 )

KEY PART CODE DESCRIPTION B [LIPE OF MODEL) | & | REMARKS

c I'sF300|sras0ic| L |p

1]1636-103-240-00] PIPE COMP * I T
_____ 2 |1596-105-001-00 | GASKET ¥ T i

3| 1636-103-003-00| BOLT/SP/M10X1.25%X30 * 2 T
| 4| 1594-105-001-00 | GASKET * y NN
511560-105-004-00 | BOLT/H10X25 |- £ | ¢ CAN
6 [1560-105~260~00 | MUFFLER COMP * ! !

7 |1560-105-252-00 | COVER * I U
8 |1594-105-001-00 | GASKET * I U
9| v203-261-002-00|BOLT/MI10X20 x| LR
10 |V411-260-010-00| WASHER/M10 P

11 | V401-160-010-00 | WASHER, SP/M10 ¥ 2 2

12| V211-360-801-60 | BOLT, SEMS  (SP) * ! L
13 | 1636-103-220-10 | TAILPIPE conp & | TR

14 | 1560-105-251-00 | CLAMP * ! ey T T
15| v201-260-808-00 BOLT/M 8X80 | : £ I

16 | V411-260-008-00| WASHER, PL/M 8 * £ 2
| 17 | ¥401-160-008-00 | FASHER, SP/N 8 * I T

18 | v304-260-008-00| NUT/M 8 ¥ I L

19 |V211-260-802-00 | BOLT, SEMS (S) S

194/ V211-360-802-50 | BOLT, SEMS N N

20 [V411-260-008-00 | WASHER, PL/M 8 * ! !
21 | V401-160-008-00 | WASHER, SP/M 8§ ¥ | N i

22 | V304-260-008-00| NUT/M 8 * i T




50

FIG. 3

(ENGINE)

|

AIR CLEANER SYSTEM

1636-104
By SART CODE o S [TYPE OF MODEL[ t [C |G
DESCRIPTION P oo T 1 51 © [ B REMARKS

1 (1636-104-200-00 CLEANER/AIR ASSY | # | iy

1A| 1617-104-200-00 | CLEANER/AIR AssY [ x| g1 T

2| 1544-104-205-00 | VALVE e !

3| 1636-104-202-00 | ELENENT ASSY fe | L

34| 1560-103-202-50 | ELEMENT CUTAssY x| 00 T

4 /1560-103-261-00| GASKET % ! !

5 /1616-104-203-00 | PACKING # [ RN
| 6 |V271-160-602-50 | BOLT/M6X25 * ! ey
““““ 7|1544-104-204-00| PACKING R i

8 |1614-104-001-00 | BAND/CLEANER % N T

9 [1427-111-229-00 | CUSHION, RUBBER * i 2
10 | 1636-104-002-00 | PIPE/CLEANER/OUTLET * N ey

11 {J061-252-063-00| CLAMP/WIRE/52-63 ¥ 2 el

12 | 1636-104-210-20 | STAY/AIRCLENER COMP [ % | ! NN
13 | vV301-260-006-00 | NUT/M 6 * : Uy e
| 14 | ¥401-160-006-00| WASHER, SP/M 6 * P Tty




1636-105

FIG. 4

22
. 22B

FrL
s

S~
(ENGINE) 19—
157 2~28 ]

22~228/

FILTER SYSTEM

15 i&@‘;ﬁ

&%@k

51

- (ENGINE)
Kl@\%

25-25A
%—24

KEY PART CODE DESCRIPTION p |IYPE OF MODEL | 1) 8 I3
ESCR 2 [srs00 [ o330 || o | B REMARKS

1 [1614-105-200-00 | FILTER ASSY * ] T
_____ 2 |1444-102-202-00 | LEVER ¥ ! !

3|1415-102-007-00| SPRING, VALVE * i O
4 | V720-102-401-00| 0-RING/P1OA * 1 !

5 | 1415-102-008-00| VIS £ | U
6|1415-102-009-00| CUP * T I

7|1444-102-204-00 | NUT, RING % e

8| V720-103-504-40| 0-RING/P44 * | oz | _aoose

8A| V720-103-504-40 | 0-RING/P44 ¥ 1 oos- | o0o0ms

911415-102-011-00 | ELEMENT % ! !

10 {v201-260-806-50 | BOLT/M 8X65 * T T

11 | v401-160-008-00 | WASHER, SP/M 8 * I i

12 | 1636-105-210-00 | STAY/FILTER coMp | x| ! T N
| 13 | v211-260-801-60 | BOLT, SEMS (S) M8X16 * 2 T

14 |1631-105-001-00 | HOSE/300 % U

15 | J061-210-012-00 | CLAMP/WIRE/10-12 * 2 2

16 |3104-305-001-00 | HOSE/420 £ NN

17 [J061-210-012-00 | CLANP/WIRE/10-12 % T
| 18 | J061-108-016-00 | CLAMP/WORM/08-16 * T

19 | 1614~-105-004-00 | HOSE/04X08X400 % e T

20 | 1614-105-005-00 | HOSE/04X08X200 % ! !

21 (3632-360-036-00| JOINTT-TYPE 2 * ! !

22 | 2111-201-008-00 | BAND, HOSE % kN el ||

22A| J062-081-087-00 | CLIP/HOSE/8.1-8.7 * Sal el |
22B| J0O62-087-093-00| CLIP/HOSE/S8.7-9.3 * J 2 A
23 [ 1588-105-210-00 PUMP, FUEL * 1 !

24 | V120-366-001-60 | SCREW RE : 2

25 | 1593-105-002-30 | HOSE/400 ' | 1y 1
| 254| 3104-305-001-00 | HOSE/420 [+ o i

26 | JO61-108-016-00| CLAMP/HORM/08-16 * A




52

FIG. 5

FUEL TANK SYSTEM

16A

W

184

11
1636-111
KEY RT C 5 68|
PA ODE DESCRIPTION P orao Tsram 15| © | B REMARKS
| 1] 1636-111-210-10 | TANK/FUEL CoMP | # ! T
2 |3676-310-210-00| GAUGE/FUEL ASSY | % e e
| 3| 1416-621-037-00| PACKING/RUBBER * ! L
4| v200-260-501-08 | BOLT/SEAL * ST 5
5|1564-664-003-00| INSULATOR £ 40T
6]1620-111-004-00| FILTER/FUEL % ! 1
7| 1640-111-200-00 | CAP/TANC ASSY | # ! '
_____ 8 | 1640-111-202-00 | GASKET £ i
9 | 1636-111-009-10 | TUBE/56X66X25 £ 7 RN
10 |1636-111-230-00| BAND/A CoMP | 2 A
11 | 1636-111-240-00 | BAND/B comMP ¥ ¢ :
12 | W201-260-805-00 | BOLT/M 8X50 |- x| 7 N
13 | V411-260-008-00 | WASHER, PL/M 8 x| |
| 14 | V304-260-008-00 | NUT/M 8 * 2 AN
15 | 2157-301-003-00 | RUBBER/PLATE | x| ! o
16 1 1614-111-004-00 | CUP/FUEL T
| 16A| 1614-111-004-10 | CUP/FUEL | At (T
17 [1614-111-002-10 | HOSE/03X07X800 £ [ Y
18 | V580-140-602-50 | PIN, SPRING/6 X25 ¥ ¥ | e 1T
184| 1636-111-010-00 | PIPE/DRAIN | ST
19 WIRE | 2 :
Sl N e - -4 >)>ho  t EBL




16

FIG. 6

BATTERY SYSTEM

13

53

1636-112
cEy D ART CODE o | S [TYPEOF MODEL| L| C |G
SCRIPTION Pt e 14| O | B REMARKS
1/1636-112-200-00 | BATTERY/80D26R ASSY * ! !
2 1636-112-202-00 CAP B _ £ N A A
3/ 1416-112-002-00|B0LT, BATTERY SET x 2 N A
4 [1614-112-003-00 | PLATE/BATTERY % | po0ins | 20005,
40| 1636-112-220-00 | PLATE/BATTERY - COMP | % | sooor | o000
511636-112-230-00| COVER/BATTERY comp * | ooz | sooots-! | |
6 [1636-112-006-00)| PLATE/I/25X292 I e N T I
7|V363-260-008-00| NUT, LOCK/M8 i 2o000- ||
8 ]|Vv301-260-006-00| NUT/M 6 * 4 4 B
9 | V411-260-006-00| WASHER / M6 o % 2 e Ty
|10 [ 1588-112-002-10| CABLE/EARTH ASSY | % I T
11 | 1600-112-231-00 | BOLT/M06X32 T« v 7
12 | 1600-112-232-00 | NUT/MOG E vy
|13 | v211-361-002-00 | BOLT, SEMS | VT
14 [1550-112-002-00 | BATTERY/CABLE * I I
15 {1600-112-231-00 | BOLT/M06X32 * ! !
16 | 1600-112-232-00 | NUT/HO06 * ! .
17 | V304-260-008-00 | NUT/M 8 x| 1 N
18 | V401-160-008-00 | WASHER, SP/M 8 B Tt
19 | 1636-112-210-10] BRACKET/BATTERY COMP * L Y A
20 |V211-261-002-50 | BOLT(S) M10X25 * t !




54 : :
FIG. 7 LEVER (ACCELERATOR, HST) SYSTEM
9
(ENGINEZ“ 10 44
7A—K< \gy\%
1636-117
KEY PART CODE DESCRIPTION S [TYPE OF MODEL| 1) & © REMARKS
C | SF300 | SF330 (c| L |P

1 11636-117-210-10| LEVER/ACCELERATOR ¥ ! Il
_____ 2 4106-105-303-00 | KNOB * e
| 3]1600-505-007-00 | LINING/13X50%3 [ L0 I I

4 {1593-117-003-10 | SPRING,DISK ) * b ! 1

5| V411-260-010-00| WASHER/M10 % . L
6 1V304-260-010-00 | NUT * i 2
_____ 7 | 1636-117-001-10| PLATE/ACCELERATOR AR

7A| 1636-117-001-20 | PLATE/ACCELERATOR | S i T

8 |V210-260-601-20| BOLT, SEMS BE 3 3 B N

9 |1636-117-200-00| CABLE/ACCELERATOR | : g | U
10 [V411-260-006-00 | WASHER / M6 % 3 3
| 11 | v500-162-501-50 | PIN, SPLIT/2.5X15 | roE e




55

. FIG. 8 MAIN CLUTCH SYSTEM
(FRONT) -23
C;j@@(ENGINg]
= 4
#pL (ENGINE)
L
1’5
1636-120 .
KEY PART CODE DESCRIPTION B VP OF MODEL| 1| & |3 REMARKS
C | SF300 | SF330 |c ! L |p
1{1614-1206-001-00| HOUSING/CLUTCH £ | ool tomo| ||
,,,,, 1A| 1614-120-001-10 | HOUSING/CLUTCH R R T A I T
2 )V251-341-002-50  BOLT/STUD * 8 8
- | 3}Vv211-561-003-00 BOLT/H10X30 % AN A
| 4 | V401-160-010-00| WASHER, SP/M10 * s N R
>>>>> 5|V304-460-010-00 | NUT/M10 % 3 3
_____ 6 | 7955-201-026-00 | PLUG, DRAIN (1/4) % 3 3
7|1544-120-008-10| PIPE, BREATHER % L Y R
8 | 1544-120-009-00 | TUBE/300 BX10X300 x| ey
9 1 1427-120-002-00| CAP, BLANK/M10 * 12 7
| 10 | 1378~-301-002-00 | CAP, HANDLE ¥ ! !
11 | 1636-120-002-00 | PLUG/19 ' P -
l2 | 1617-120-210-00 | COVER/CLUTCH __ ASSY 1# | = |
13| 1617-120-220-00 | DISK/CLUTCH/215 COMP | # I T
14 | V211-260-802-00 | BOLT, SEMS (S) * 5 N
15 11614-120-002-00 | BEARING/RELEASE * ! !
16 (1614-120-003-00 | SLEEVE/RELEASE e !
17 [1614-120-004-00 | GIDE/SLEEVE/RELEASE £ | ! NN
18 | ¥721-103-106-00| 0-RING/G60 * ! T
19 | v211-260-802-00 | BOLT, SEMS (S) _ ¥ E ¢
20 | 1636-120-210-00 | PIPE COMP * ! !
21 | V720-102-402-00 | 0-RING/P20 x| ¢ :
22 | V211-360-801-60 | BOLT, SEMS  (SP) x| T
23 2111-101-011-00 | PLUG, OIL * N ST
G SO S5 AV AR S SO Y S S




56

INPUT GEAR (HST),COUNTER GEAR (HST) SYSTEM

FIG. S
{FRONT)
10-4
1636-125
S [TYPEOF MODEL[ | [ C [G

KEY PART CODE DESCRIPTION P o (s 15 9 | B REMARKS

1| 1636-125-001-00 | GEAR/NELICAL/21-18 * 1 1

2 | V744-130-500-80 | SEAL, 0IL/TC30508 x| T L A
3 | 1617-244-004-00| BEARING/BALL | R

4| 3667-105-001-00  BEARING T« 0 o L A
5 | 1620-126-002-00 | GEAR/HELICAL/25 w0 T e
6 | 1560-214-003-00 ) BEARING/BALL/6304SH2 | * z
T 6A 3673—_701-“lil_:bnﬁ-oOwrnli_EARING/BALI{_r % S &L
 6B| 1650-209-005-00 | BEARING/BALL « | L Ty
7|1636-126-001-00 | METAL T, £ ! ey
""" 8 | V211-260-805-50 | BOLT/ (S)M8X55 £ 8 E

9| V523-101-002-40 | PIN * 5 :




1636-127

FIG. 10

INPUT COUNTER,PTO DRIVE GEAR SYSTEM

(FRONT)

57

SEAL,0IL/TC20357

S [TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTFON EP: sr300 | 3% g E g REMARKS
1 [1636-127-001-00| GEAR/HELICAL/14 * !
2 11564-263-006-00| BEARING/BALL % e
24| 3651~832-009-00 | R.B.B * a1 2
3| V744-120-350-80 | SEAL, 0IL/TC20358 * ! R
4| 1620-127-052-00 | METAL/INPUT % ! T
5| Y¥211-360-803-00|BOLT/N8X30 L2 I
6 |V523-101-002-40|PIN * ¢ 2
711620-128-002-00| GEAR/HELICAL/25 * ! 1
8 11600-211-052-00 | BEARING/BALL * § .
9 | V7a4-120-350-70 ¥ ! il




58

FIG. 11

SPACER (HST) SYSTEM

1636-130
. S [TYPE OF MODEL] 1 | C |G

KEY PART CODE DESCRIPTION P sra00 Tsra0 & | © | B REMARKS
| 1 [1636-130-210-10) CASE/SPACER CoMP | % | : L3

2| 1568-701-001-00| INSULATOR e i I

3 11427-111-229-00| CUSHION, RUBBER ¥ A
""" 4|1421-433-004-00|PIN, KNOCK % A
"""" 5|V211-561-003-00| BOLT/MI0X30 ¥ | FE




FIG.
4
o |
o n 6 /
1313~ o L

12 CLUTCH SFAFT SYSTEM

59

fol 9
2
1636-133
KEY| PART CODE DESCRIPTION p |IYPE OF MODEL 1/ €| € REMARKS
c |sF300 | sFa0 fc|L|P
1]1636-133-210-00 ARM/CLUTCH CoMP | # 1 1
2|1480-122-001-10 | YORK, CLUTCH P i T B e B
3[Vv201-360-802-50| BOLT/M 8X25 % i T I R
411427-312-230-00 | ROD, BRAKE s T |
51415-312-500-00 | YOKE, LH FYER e e R R
6| 1415-312-600-00 | YOKE, RH * 1 7
7|V304-260-008-00| NUT/H 8 + R N T B
8 |1560-132-007-30 | NUT/M8 : T i
9 13600-462-003-00 | PIN P R e —
10 |[V411-260-008-00 | WASHER, PL/M 8 + e e B
| 11 [ v500-163-002-00 | PIN,SPLIT/3 X20 ¥ | ¢ z
| 12 [3741-112-005-00 | SPRING ¥ T e e e
13 | V201-261-005-00 | BOLT/M10X50 " T R I R
14 [ V304-260-016-00 | NUT ¥ T i




60

FIG.

13

PEDAL CLUTCH SY

STEM
13

Z
—12
(N
6 |
11
1636-138
KEY PART CODE DESCR s [TYPE OF MODEL[ I [ C |G
- cRiTIoN ¢ [sram [oram || D[R]  MEMARKS
1 ]1636-135-220-20 | ARM/CLUTCH conp | * T T
_____ 2 1524-122-001-00|PAD " R B e A S
3 |V760-150-000-00 | NIPPLE, GREASE % i i
4| va11-260-006-00| WASHER / M6 . j -
| 5 | 1636-135-260-00| ROD/M08X430 COMP | # T o
| 6]1415-312-500-00 | YOKE, LH . 1 T
7]1415-312-600-00 | YOKE, RH T T e I
8| V304-260-008-00|NUT/M 8 P e e
9 11560-132-007-30| NUT/M8 ¥ | I
10 | 3600-462-003-00 | PIN Pl e ——
11 | V411-260-008-00 | WASHER, PL/M 8 s | ? z
12 | v500-163-002-00 | PIN,SPLIT/3  Xx20 | % | ° B e —
| 13 | 1636-135-300-00 | PIN/CLUTCH SET | | 7 .
| 14 | 1614-216-003-00 | PIN/TAPER/06X45 % i I B
15 | ¥201-260-803-00| BOLT/M 8X30 P i i
16 (¥304-260-008-00 | NUT/M 8 ' 1 1




FIG. 14

FRONT TRANSMISSION SYSTEM

61

(FRONT)

1636-201
s [TYPE oF MoDEL] 1 [ c [G

KEY PART CODE DESCRIPTION P a0 T 1219 | B REMARKS
_____ 1[1620-201-051-00| CASE/TRANSMISSIONHAST * i e
2| 1421-433-004-00|PIN, KNOCK % 2 e
3| V211-561-003-00 ) BOLT/MI10X30 £ | 8 T R
4| V251-341-003-00 | BOLT/STUD % 2 N
5 | V401-160-010-00 | WASHER, SP/M10 * [N A

6 1vV304-460-010-00 | NUT/M10 * 2 .
7/1636-201-210-10 | PLATE/4¥D CoMP £ | VT
8 | 1560-230-002-00 | COVER | T

9 |v211-360-801-60 | BOLT, SEMS _ (SP) | #| | F N
10 | V251-260-802-0C | BOLT/STUD/SEAL N N e '
IQA V?§1_“ 260-38 0 2 - 0 D B 0 LT / S T UD / S E A L ¥ . ;__g@g_.ézt_ A“ggg‘zgs_ _________________________________________________
11 [V411-260-008-00 | FASHER, PL/M 8 * Aoy
12 | v401-160-008-00 | WASHER, SP/M 8 * 2 2

13 /V304-260-008-00| NUT/NM 8 * 2 z ] ]
14 [ 1636-201-001-00| PLATE/I/45X122 * I R N
15 | V720-102-401-40 | 0-RING/P14 % ! Tyl
16 [vV211-261-002-00 | BOLT, SEMS % 2 A

__________




62

FIG. 15 =~ HST SYSTEM

(FRONT)
12
1636-202
KEY PART CODE DESCRIPTION B |IPE OF MODEL | 1€ |8 REMARKS
C | SF300 | SF330 lc| L |P

| 1 ]1636-202-200-10 | HST ASSY ¥ ! Vg FIGC 074
_____ 2 [V720-103-504-40|0-RING/P44 s T
_____ 3|Vv523-101-002-40|PIN ¥ 2 2
| 41V201-261-006-50| BOLT/M10X65 % T o

51 V401-160-010-00| WASHER, SP/M10 £ o

6 | VA11-260-010-00| WASHER/M10 ¥ 4 4

7| 1636-202-001-00 | HUB/17X35X38 * : !

8 | 1636-202-002-10| HUB/19X35X31 * I L Y
_____ 9 (V580-140-602-80 | PIN, SPRING/6 X28 ¥ N

10 [ 8654-202-016-00 | KEY/06X06X28 £ | DN
i1 [V704-140-035-00 | RING, SNAP/35 C * z 2

12| 1636-202-210-00 | FAN/HST comp | % | ° L




FIG. 16

INPUT GEAR (HST),SUB COUNTER GEAR (HST) SYSTEM

63

FIG.29 (FRONT) Ra@ﬁ@
(=
, e | 4
Y /\%@i@@ 1’6 15
{ ,
AN T}/ 1|2 14~ 18-3
@Sﬁé ‘1‘3 1
3 7
1636-203
S |TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P erao0 Tsram 141 O | B REMARKS
1[1620-203-051-00 | GEAR/SPUR/33 ¥ ‘ T
2 | V600-110-600-60 | BEARING, RB 6006 B v
311620-203-052-00| METAL/INPUT * i i ’ ’
| 4 [Vv211-260-802-50 | BOLT/S * s : -
5| 1636-208-001-00| SHAFT/DRIVE/PTO PR N
6 |vV744-120-350-80 | SEAL, OIL/TC20358 ¥ 1 !
7 | V704-140-020-00 | RING, SNAP/20C * el
8 | V600-110-600-40| BEARING, RB/6004 £ i e
9 | V600-110-620-40 | BEARING, RB/6204 £ | L N
|10 | 1435-120-002-20 | HUB/20X30X62 P I e e
| 10A] 1675-203-003-00 | COUPLING/16X27X65 | ; £ 1 sondo | a0z
11 |1636-208-002-10 | GEAR/SPUR/35-25-17 x| L I
12 | 1636-208-006-00 | COLLAR/35X55X03 ¥ | !
13 | v600-110-600-40 | BEARING, RB/6004 * ! !
14 [ 1636-208-004-00 | BEARING/NEEDLE % f 1
15 {1507-304-002-00 | COLLAR, THRUST % ! !
16 | 1636-208-005-00 | BEARING/NEEDLE ¥ I il
17 | 1636-208-003-00 | GEAR/SPUR/27-35 % ! T Ty




64

FIG. 1

7

SUB CHANGE (HST) SYSTEM

(FRONT)

1636-216
s [TYPE OF MODEL] I [ ¢ [G

KEY PART CODE DESCRIPTION P o (s 15| 9|8 REMARKS
1]1620-216-052-00] STAY/SHIFT/SUB * | oobes| ool 1| 1
14| 1620-216-052-10 | STAY/SHIFT/SUB A N T ] I A
2(1620-216-053-00| FORK/SHIFT/SUB £ | s | ool | |

24| 1620-216-053-10 | FORK/SHIFT/SUR * | ooste- | oomse- | 1

3 1302-225-003-00 | SPRING, SHIFTER * 1 !

41 [v682-200-001-00 BALL |- £ | 7 T
""" 5|1614-216-200-00| ROD/SUB___ cCoMpP | x| T e
6 |Vv411-260-008-00 | FASHER, PL/M 8 g | T
| 7| Y¥500-162-002-00 | PIN SPLIT/2 X20 3 P




1636-221

FIG. 18

(FRONT)

65

4WD GEAR (PART TIME) SYSTEM

S [TYPEOF MODEL| 1 | C [G
KEY PART CODE ' DESCRIPTION P oo T oram 1 &1 © | B REMARKS
_____ 1 [1617-221-001-10| GEAR/SPUR/16 * oty
2 | V704-140-030-00 | RING, SNAP/30 C * e
| 3 |1636-221-001-00| GEAR/SPUR/27 £ | 1 .
) 4 {1617-223-002-00( GEAR/SPUR/21 * 1 i
5| 1636-221-200-00| SHAFT/FRONT ASSY | % I L
6 [1614-223-221-00 | BUSH/10X12X15 * T T
7 13667-105-001-00 | BEARING % ! T i .
8 I V600-110-600-40| BEARING, RB/6004 R a
| 9 | V705-140-042-00 | RING, SNAP/42 € E o
10 | 1614-223-210-00 | CLUTCH ASSY | % I e FIG 073
| 11 | 1614-223-230-00 | SLEEVE AssY = 1 R
12 | 1614-223-003-00| SHAFT/4WD * 1 Tt
(13 | V600-110-600-40 | REARING, RB/6004 % v Y
14 [ 1614-222-007-00 | SEAL/OIL - | e
R N N S R
M B, Lk




66

FIG. 19

(FRONT)

INPUT CASE (PART TIME)

SYSTEM

1636-223
<EY ' CODE S S |TYPE OF MODEL| I [ C | G
PART COD DESCRIPTION P a0 T & | © [B REMARKS

1[1620-221-051~-00| METAL/CLUTCH % i I

_____ 2| 1614-203-014-00 | RING/SNAP/CH P00 R
3 (1636-223-001-00| PLUG/SEAL/34 £ | N

""" £ | V523-101-002-40 | PIN ¥ | r|TET

"""" 5|V211-360-803-00| BOLT/M8X30 P
6 |vV211-360-804-50 | BOLT/SP # | * :




FIG. 20

67

4WD CHANGE (PART TIME) SYSTEM

FIG. 14

1636-225
S |TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
: C [ SF300 | SF330 IciL (P
| 1 /1636-225-210~10 | PIN/SHIFT/4¥D  COMP | * | Lopobe| ooo0s| 3| | |
1A| 1636-225-210-20 | PLATE/SHIFT COMP | * | soob | ooebe-| 3| |
2 |¥720-103-502-40 | 0-RING/P24 FY e
3|1550-531-302-00 | ARM/B 20 R A O I
4 |Vv211-260-802-00 | BOLT, SENS (5) £ 7 e
513600-201-013-00 | GRIP, BRAKE * | ooouzs | -cootes| |
5A| 141 4-312-002-00 | SPRING, TENSION/53 * | oot | oooo0s-.
6| 1636-225-220-00 | PLATE/T/25X119 COMP | * | _ogbos| —soohss N
61| 1636-225-001-00| CABLE/4¥D/ROCK A O
7{V411-260-008-00 | WASHER, PL/M 8 * ! T
8| V500-163-002-00 | PIN,SPLIT/3 X20 % mn ‘*1Tar
| 9| 1414-312-002-00 | SPRING, TENSION/53 * | oo | 2005 o
9A| 1374-401-001-00 | SPRING, CLUTCH & | b | pooedee| || |
10 | 3676-832-011-00 | STOPPER/CABLE/3 * | o | ool |||
11 | 1636-225-005-00 | PLATE/I/90X142 ¥ | s | somes| | L | -
114/ 1636-225-230-00 | STOPPER CoMP Sl R o IO N
(12 | V211-260-801-60 | BOLT, SENS (S) M8X16 | : * | _ooonzg | 200005,
12/ V211-360-802-00 | BOLT (SP) M8X20 * | i | sneos.
13 | 1636-225-240-00 | LEVER COMP | # | s | aoeete ]
14 | 3600-201-013-00| GRIP, BRAKE £ | oo | womel | | |
15 1V411-260-010-00 | WASHER/MIO e N O
16 | ¥500-163-002-00 | PIN, SPLIT/3 _______ X20 1 ¥ | 2 QQQ%_Z:_ w200056— ,,,,,,,,
_____ 17 [1636-225-250-00 | PLATE/CABLE COMP | % | oo | sooom-| | |
_________________ -




68

FIG. 21 REAR TRANSMISSION' CASE SYSTEM

(FRONT)

26
23

1636-241
cEy T cobE : s [TYPEOF MODEL] | [ C |G
PART C DESCRIPTION P o [0 51O B REMARKS

1 (1614-241-001-10| CASE/TRANSMISSION/R * | ootz | -to000 | 3

| 1A/ 1614-241-001-20 | CASE/TRANSMISSION/RE ol B Y O I I

_____ 1B 1614-241-001-40 | CASE/TRANSMISSON/RE * | ooosie- | a0l | 1
21V¥523-101-002-40| PIN * 2 2
31 V211-661-003-50|BOLT/SP * U O

_____ 41| V707-140-080-00 ] RING/SNAP 1 * ! i
5|V707-140-062-00| RING/SNAP x| T 1‘""
6 | V707-140-072-00 | RING/SNAP " U L

7| v251-341-003-00|BOLT/STUD | o L I ]
8 |v251-341-003-0C | BOLT/STUD R 0 B Y
84| V251-341-003-0D BOLT/STUD/SEAL % | ooussr | 00288

_____ 9 |v251-341-202-50 | BOLT/M12X25 o ] : )

10 [ 1421-201-002-00 | SEAL/47 S N e

10A| 1564-201-003-00 | CAP/SEAL/47 ¥ 0 LT

11 | 1617-241-003-00 | PLUG/SEAL/80 £ | T e

| 12 1 1614-241-004-00 | PLUG/SEAL/25 B

| 13 | 1427-120-002-00 | CAP, BLANK/M10 ittt . -

| 14 | V781-160-000-8B | PLUG % 1 R

15| 1444-503-006-00 | PLUG/M22 % N ey T T
16 | 1636-241-003-00 | WASHER/SEAL/M22 x| oot | aooe

16A] 1518-621-007~-00 | WASHER/23X35X2 % | oo o] |

17 1 1444-314-008-10 ) CAP, PTO SHAFT x ) ! :

18 | v211-360-802-00 | BOLT (SP) MsX20 | £ I

| 184/ V111-168-001-60 | SCREW/M8X16 £ gt

19 | 1614-241-003-00 | PLATE/1/19X50 £ ! e

120 [v211-260-801-60 | BOLT, SEMS (S) M8X16 ¥ 2 2

.21 1636-241-210-10 | PLATE/CASE/REAR COMP | % | ! el 1
22 | 1636-241-005-00 | GASKET ¥ ! !

23 [V211-561-002-00 | BOLT/M10X20 ¥ | WU

24 | V411-260-010-00 | WASHER/M10 A




FIG. 21

(FRONT)

= <5

69

REAR TRANSMISSION CASE SYSTEM

1636~241
. S [TYPE OF MODEL[ ! [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C | SF300 | SF330 [c|L |P
25 | 1575-306-004-00 | GAUGE, OIL * ! . ‘
26 (1544-120-009-00 * ! !

TUBE/300 BX10X300

— T T
H
H
t
h

_______




70

FIG. 22  PTO COUNTER GEARPTO SHAFT SYSTEM

1836-243
: [ s [TyPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P Fora s | 51 © | B REMARKS
_____ 1 [1636-243-001-00| GEAR/SPUR/20-30 % I !
2 | V600-110-630-50 | BEARING, RB/6305 | ! I
3| V600-110-620-80 | BEARING, RB/6208 | ! .
4[1421-134-019-001 COUPLING I S N Y I I
44/ 1673-431-001-10 | COUPRING/16X27X55 * | pore | soorts
5| 1636-244-002-00| SHAFT/PTO ¥ ' ’
| 6| v600-110-630-40 | BEARING, RB/6304 * ‘ *
7| ve0o0-110-620-60| BEARING, RB/6206 | : £ |
8 1614-244-002-00 | SLEEVE 20 N B
9 | 1614-244-005-00 | SEAL/0IL % ¥ i
10 [1560-208-018-40 | WASHER/30X46X2 * I '
11 | V704-140-030-00 | RING, SNAP/30 C * I L
12 | 1636-244-001-00 | GEAR/SPUR/40-30 * ! R




7L

- FIG. 23  PTO CHANGE SYSTEM

(FRONT)

1836-245
- BART COD - s [TYPE OF MODEL| 1 [ C |G

A ODE DESCRIPTION P a0 Toam | & | O B REMARKS
1 (1636-245-001-00| STAY/SHIFT/PTO x| bt
2 | V720-102-401-00 | 0-RING/P10A x| L T
31614-245-002-00 | FORK/SHIFT/PTO * e !
4 1302-225-003-00| SPRING, SHIFTER ¥ N ey
5|v682-200-001-00 | BALL % ! I
6 | 1614-245-200-00 | ARM/SHIFI/PTO  SET * !

64| 1614-245-200-10 | ARM/SHIFT/PTO  SET | % | 0|

*
"6B| 1614-245-200-20 | ARM/SHIFT/PTO  SET £ | soi | soone | 1
7| 2502-221-236-00 | BUSH/18X20X15 %

*

8 | 1614-245-003-00 | ORING




72

FIG. 24

CHANGE LEVER (SUB) SYSTEM

(FRONT)

1636-262
KEY PART. CODE SCRIP 5 [TYPE OF WOOEL] 1 & |8
DE TION F [0 [sram0 || D |B REMARKS

1[1636-262-300-00| ARM/SHIFT/SUB _ SET % T

1A| 1636-262-300-10 | ARM/SHIFT/SUB  SET | * | [ T || "
2 | 1614-216-003-00 | PIN/TAPER/06X45 * I m

3| v704-140-010-00| RING, SNAP/10 C * I L I
4|V720-102-401-40| C-RING/P14 * L

5|Va411-260-018-00 | WASHER, PL/M18 % 2 2

6| V704-140-018-00|RING, SNAP/18 C M ! T

7/1480-312-230-10| ROD, BRAKE COMP % 0 O
8 | 1415-312-500-00| YOKE, L £ | S
9| 1415-312-600-00| YOKE, RH % e N
10 | V304-260-008-00 | NUT/¥ 8 * 1 !

|11 | 1560-132-007-30 | NUT/M8 * T D

12 13600-462-003-00 | PIN N

13| V411-260-008-00| WASHER, PL/M 8 * Pl

14 [V500-163-002-00| PIN, SPLIT/3 X20 ¥ 2 2

15 | 1636-262-200-00 | LEVER/SUB ASSY [ # | bl oorms

154/ 1636-262-200-10{ LEVER/SUB ASSY % | ooz | ~c00350 | 1

15B/ 1636-262-200-20 | LEVER/SUB ASSY * | ooomts |00 | 1

16 | 3643-420-004-00 | BUSH/15X17X10 E 2 :

17 | 1544-219-005-00 | KNOB, LEVER/12 % |1 N




FIG. 25

CHANGE LEVER (PTO) SYSTEM

(FRONT)

1638-264

73

KEY PART CODE DESCRIPTI B e OF MODEL L1 S | R
' \PTION ¢ srao0 [sraa0 | & © [P REMARKS
1 (1636-264-210-10| ARM/PTO COMP * ! 'l 3
2|1588-515-360-00 | ROD % f i
3 |1415-312-500-00 | YOKE, LH * ! !
4| 1415-312-600-00 | YOKE, RE_ * i ‘
5|Vv304-260-008-00| NUT/M 8 * T
6 ([1560-132-007-30 | NUT/M8 - ¥ ! !
7 /3600-462-003-00|PIN % 2 e
81V411-260-008-00 | WASHER, PL/M 8 * 2 1T
9 | v500-163-002-00 | PIN,SPLIT/3 X20 * e
10 | 1636-264-200-10 | LEVER/PTO ASSY | # U Ll | ksl 3
| 10A| 1636-264-200-20 | LEVER/PTO ASSY [ # | bl ool 1 | |
| 10B) 1636-264-200-30 | LEVER/PTO ASSY | % | aoosrse ) svosprc |
11 | 3643-420-004-00 | BUSH/15X17X10 * & ¢
12 | 1544-219-005-00 | KNOB, LEVER/12 ¥ ! Yy
13 | 1636-264-002-10 | PIN/15X238 % i s
| 14 | V411-260-014-00 | WASHER, PL/M14 * ' .
15 | V500-163-002-00 | PIN, SPLIT/3 X20 % 1 i
16 1 1636-264-003-00| PLATE/1/25X98 % ! !
17 |V411-260-012-00 | WASHER /M12 £ | e
18 | V500-163-002-00 | PIN,SPLIT/3 X20 % e T
19 | 1636-264-250-10 | HOOK CoMP | # ! K
20 [ v411-260-012-00 | FASHER /M12 * ‘ !
21 | v500-163-002-00 | PIN, SPLIT/3 X20 % i i
22 | 1588-117-001-00 | SPRING/HE089 « | LU
22A| 1415-120-006-00 | SPRING, TENSION/86 * 15 R
23 | 1636-264-260-00 | ROD/HOOK COMP * ! !
24 | V411-260-012-00 | WASHER /M12 * ! !
25 | V500-163-002-00|PIN,SPLIT/3 X20 % ! oty
| 26 | 1636-264-280-00 | ROD/BASE CoMP [+ | T T
1636-264-004-00| ROD/MO8X130 * ! !




74

FIG. 25

CHANGE LEVER (PTO) SYSTEM

(FRONT)

(FRONT)

FIG.21

AAEN
- 5 (’v\ !
"\/\/‘/ -
F\ A } o
S )

T FIG.23

1636-264
KEY PART CODE DES TIO B [-LVPE OF MODEL| | | &8

~ DESCRIPTION £ [srao0 | sra30 || D | B REMARKS
28 [V411-260-008-00| WASHER, PL/M 8 % i 1
29 [1301-411-005-00 | PIN, HAIR £ | ! e
30 | V304-260-008-00| NUT/N 8 £ | N
31 | 1636-264-005-00| PLATE/L/32X74 * r T
32 | V211-360-802-50| BOLT, SEMS % 2o N I
33 | 1636-264-270-10| STOPPER coMP ¥ ! tlos
13 | 1636-264-009-00 | HOSE/35 ¥ | ¢ 2
35 [ V411-260-008-00 | WASHER, PL/M 8 * i N
36 | V304-260-008-00| NUT/M 8 * ’ R
37 |V341-120-008-00| NUT, CAP/M 8 £ | ! R
33 [3623-820-013-00 | KNOB, SET/12 £ 7 '
N e I O
i i e e et
O O AU SRS RN SO SR [ SRR SO U

——



[y

ey
1

oy

Oy

. . \

L_LZ/,\ '

1

FIG. 26

Yy

-~ //”

.

LINK (HST) SYSTEM

1636-271
: S [TYPE OF MODEL| { [ C [G

KEY PART CODE DESCRIPTION P s s | &1 O |B REMARKS
_____ 1 1636-271-210-00| ARM/TRUNNION COMP * ! !

2| v201-360-804-00 | ROLT/M8X40 % IR A
3|V401-160-008-00 | WASHER, SP/M 8 x| o T
4 |Vv201-260-804-00 | BOLT/H 8X40 % i T

5 | vV304-260-008-00 | NUT/M 8 % R LA
6 11636-271-350-00 | ROLLER/HST ASSY ¥ ! !
| 7 ]1636-271-351-00 | BUSH/L6X18X15 ¥ I L
_____ 8 |3650-354-004-00|PIN/16X44 x| | 7

9 | V401-160-010-00 | WASHER, SP/M10 _ % I R

10 | v304-260-010-00 | NUT £ | N A
| 11 1 1636-271-280-00 | ARM/NEUTRAL ASSY | ¥ ' o

12 | 3656-115-002-00 [ BUSH/12X14X10 % 2 2
13 | 3741-112-005-00 | SPRING % P e

14 | V411-260-012-00 | WASHER /M12 £ | e
15| V704-140-012-00 | RING, SNAP/12 C ¥ | e f
16 | 1636-271-220-00 | PLATE/ADJUST coMP * i !
[ 17 |v211-360-802-00 | BOLT (SP) M8X20 | £ | Ul e

18 {1636-271-290-00| PLATE/L/22X120 ASSY || 1.1 111~

18| 1636-271-290-10 | PLATE/L/22X170 ASSY | | I L9 Y O I
19 | 3656-115~-002-00 | BUSH/12X14X10 * 1 O

20 [V411-260-012-00 | FASHER /M12 * T T

21 | V500-163-002-00 | PIN, SPLIT/3  X20 £ 7 N
22 | 1636-271-001-00 | PLATE/I/25X104 * L ™
23 |V411-260-008-00 WASHER,PL/M 8 * A 2

24 |V500-163-002-00 | PIN,SPLIT/3 X20 | # | ¢ LA I

25 [ 1636-271-300-60 | ROD/HST ASSY * 1 Lo

25A) 1636-271-300-10 | ROD/HST ASSY | x| L N

26 | 3656-115-002-00 | BUSH/12X14X10 % 1 I

27 | V304-260-010-00| NUT * 4 N

28 | V411-260-012-00 | WASHER /M12 £ | T T




76

.[/‘//
"

FIG. 26

I ///(FRONT)

S o

e

17

LINK (HST) SYSTEM

1636-271
KEY PART CO P rl 6 (R
. DE DESCRIPTION P Forao Tsram0 | & | © | B REMARKS
29 [vV500-163-002-00| PIN,SPLIT/3 X20 |- s | ! !
30 | v411-260-010-00 | WASHER/M10 # | g0
31 | 1564-530-011-00) SPRING/HCO14 .
32 |1636-271-260-00 | LEVER/BRAKE/HST COMP | % ! e
33 [ 3747-155-013-00 | SLIPPER, BRAKE B ¥ | ¢ z
34 11636-271-006-00 | LINING/17X64X05 % £ ¢
35 | 3650-212-001-00 | ARM, HST LEVER * ' NN
36 | V411-260-014-00 | WASHER, PL/N14 % : T
37 | V304-260-014-00| NUT/M14 x| POor T
38 | 3761-242-017-00| GRIP #| ! !
1 39 | 1636-271-003-00 | ROD/M0OSX680 * ' !
40 [V304-260-008-00 | NUT/M 8 * N R I R
41 | v411-260-008-00 | FASHER, PL/N 8 x| T
42 | V500-163-002-00| PIN, SPLIT/3 X20 % : e
43 [1636-271-004-00 | PLATE/L/22X60 % ! R
44 [V411-260-008-00 | WASHER, PL/N 8§ * i i
45 | V500-163-002-00 | PIN, SPLIT/3 X20 * ! ey




FIG. 27

PEDAL (HST) SYSTEM

1636-272
KEY PART CODE DESCRIPT B [TYPE OF MODEL| 11 &\ &
ION £ Toraoo [smam0 || 2| B REMARKS
1 [ 1636-272-220-00| PIN/PEDAL/NST  COMP | % EN
14| 1636-272-220-10 | PIN/PEDAL/UST _ coMP |+ | | L i | | "
2 |1636-272-270-00 | PLATE/I/32X150 ASSY | % o 1
| 3 11636-272-271-00 | BUSH/20X23X10 % - L
4 |V211-260-802-00 | BOLT, SEMS (S) x| T T T T
5 | 1636-272-003-00 | ROD/PEDAL x| L. | %,
ROD/PEDAL £ G| Bl
WASHER, PL/M 8 | ° 6
| PIN,SPLIT/3 X20 £ N L I
8 [1636-272-230-10| PLATE/HSTLOCK cowMp_ | % ' | L Y
_____ 9 | 1414-312-002-00 | SPRING, TENSION/53 * T r
10 ___i__gsss—272—_2__4@;1_9_4 PEDAL/HST/LH coup | =* o HERE
11 | 1636-272-250-10 | PEDAL/HST/RH coMp | x| T f _
12 11636-272-004-10 | PIN/12X139 * ! L Y I N
13| V4A11-260-012-006| WASHER /M12 x| reeT T
14 | V500-163-002-00 | PIN,SPLIT/3 X20 % ! !
15 | 1636-272-260-10( PEDAL/HST  COMP * A A R A
16 | Vv211-360-801-60 | BOLT, SENS  (SP) N
| 17 | 1608-207-014-00 | PAD (HST) -~ |- +# 7 AN
[ N T N SR




738

FIG. 28

19

PIPING (HST)

SYSTEM

1636-273
ey O ART CODE S [TYPEOFMODEL| 1| C |G -
E DESCRIPTION P erao0 Tsram 1 & | O | B REMARKS

1]1636-273-210-10 | PIPE/FILTER coMmp | % ' 3

_____ 2 | V720-102-401-80 | 0-RING/P18 £ | P T
3| 1620-273-051-00| CONNECTOR/M16X79 % T L I
4|v211-360-802-50 | BOLT, SEMS |- " B
5|1636-273-002-00 | HOSE/1300  |: P !

AAAAA 6 ([1548-503-005-00| CONNECTOR, B * ! !
7| 1636-273-230-00 | FILTER ASSY | % T
74| 1594-515-200-20 | FILTER ASSY | % YO I

~~~~~ 8 |1636-273-231-00| CARTRIDGE/FILTER % Il
9 | 1560-5165-272-00| CARTRIDGE * S i

10 [ V720-102-402-00 | 0-RING/P20 * T z

11 | V201-261-005-00 [ BOLT/MLOX50 * ! U

| 12 [ V401-160-010-00 | WASHER, SP/M10 ¥ | L

13 | V411-260-010-00| FASHER/M10 L0 I

14 | v211-361-003-00 | BOLT/MLOX30 * i i

15 | 1636-273~-220~10 | ADAPTER/T COMP ¥ ! Vs

16 | v720-103-502-40 | 0-RING/P24 T z 2

17 | 1636-273-001-00 | ADAPTER/PF1/2X81 2% I T

18| 3652-355-001-10| HOSE, LOW-PRESSER T.P [% | T | T/ "

19 | JO61-114-024-00| CLAMP/WORM/14-24 £ | ¢ R




FIG. 29

79

DRIVE PINION (HST),DIFF CASE SYSTEM

(FRONT)

1636-301
ey CART c S [TYPE OF MODEL] 1 [ C |G
ODE DESCRIPTION P oo Tsramn |51 O | B REMARKS

1[1620-301-500-00 | GEAR/07-38 SET * ! !

2|7932-201-002-00 | BEARING, RB/6306SH2 * : =1

3 11560-208-018-40 WASHER/30X46X2 * ' RN

| 4|1817-301-002-00  CIRCLIP/30 * : e

5|v653-420-261-60 | BEARING % ! T
6 [1614-304-001-00 | METAL/DIFF * ! !

7|V211-360-802-50 | BOLT, SEMS * ! o

8| 1614-304-002-10 | CASE/DIFF * ‘ HE R
9 | 1444-411-006-00 | SHAFT,DIFF. PINION * e N

10 | 1614-304-003-00 | GEAR/BEVEL/12 % T
| 11 | 1614-304-014-00 | WASHER * 5 :

12 | 1614-304-005-10 | GEAR/BEVEL/14 £ | DTy T

13 11544-304-007-00 | PIN STRAIGHT, A # | oo | il ||\ ]
134/ 1672-301-002-00 | PIN | e | sl L ||

14 | V523-100-801-60 | PIN * ! !

15 | vV211-560-802-50 | BOLT, SEMS/M8X25 77T * * !

16 (V600-110-601-00 | BEARING, RB/6010 | # | @ 2

17 | 1614-304-006-00 | SHIN/O. 2 % e

18 | 1614-304-007-00 | SHIN/0. 1 x| 1 i

19 | 1614-304-008-00 | WASHER/68X80X02 ¥ 2 :

20 (V707-140-080-00 | RING/SNAP % : z

21 [1636-304-002-00| GEAR/SPUR/15 ¥ 2 AN
22 | 1636-304-003-00 | HUB/31X38X110 * 2 T
23 | V600-110-620-60 | BEARING, RB/6206 x| Ty

24 | V704-140-030-00 | RING, SNAP/30 C * £ 8

25 | V707-140-062-00 | RING/SNAP * 2 2




80

FIG. 30

(FRONT)

REAR AXLE HOUSING SYSTEM

1636-306
ey T 5 S [TYPE OF MODEL| 1 [ C |G
PART CODE DESCRIPTION P o a0 |5 O |8 REMARKS
_____ 1/1636-306-001-10 | HOUSING/AXLE/LH ¥ HRE
2]1636-306-002-10| HOUSING/AXLE/RH |- * | oogbie | ootss | 3|
VVVV 24| 1636-306-002-20 | HOUSING/AXLE/RH £ | sori | oot | L
| 3| V707-140-080-00 | RING/SNAP ¥ 2 2 )
4 |V781-160-000-48 | PLUG/SCREW/SEAL * 2 L
5|V523-101-002-40 | PIN ] * ¢ !
6 |V211-561-003-00 | BOLT/H10X30 £ | O N
_____ 71V¥304-260-010-00 | NUT_ L
8 |V401-160-010-00 | WASHER, SP/M10 | * | s | R
9 11614-306-007-00 | PLATE ) £ K
10 | v210-260-601-20 | BOLT, SEMS % 4 4
11 | v580-140-501-60| PIN, SP. (W) /5.0X16 * i L A




FIG. 31

- WHEEL SHAFT SYSTEM

. 81

1636-307

- PART CODE , S [TYPE OF MODEL[ 1 [ C [G

DESCRIPTION P Cora Tsram 15| O |B REMARKS

1 [1614-307-001-00 | METAL/WHEEL * BB

2| v211-661-003-00|BOLT/SP £ @ @
| 3 |v523-101-002-40/PIN ¥ | ST

4| 1615-307-007-00| SHAFT/WHEEL 3 IO I
5 | 1444-3174-004-10 COLLAR (35X50%2) ¥ | 7 Ty
6 /V704-140-035-00| RING, SNAP/35 C * § :

7| V600-110-620-70(BEARING, RB/6207 * T :
8/1636-307-002-00| GEAR/SPUR/48 * 2 syl
9 | vV600-110-620-80 | BEARING, RB/6208 #| | 2

10 [V707-140-080-00 | RING/SNAP « | FoT 7T

11 | 1544-307-004~-00 | BUSH/40X48X23 * § 5
12 | 1427-307-004-00 | SEAL, 01L/48 * 2 RN

13 |v201-261-603-00 | BOLT M16X30 ¥ | U 12

14 | V401-160-016-060 | VASHER, SP/N16 ¥ | = N




82

FIG. 32

i
|

DIFF LOCK SYSTEM

(FRONT)

21-1

T

e

PN AN
e e\

\\v )) =
1
1614-308
' s [TYPE OF MODEL| 1 [ C [G

KEY PART CODE DESCRIPTION P oo [ | & | O | B REMARKS

1 |1614-308-001~-00| CLUTCH/DIFF . % o b

211614-308-003-00 | FORK/SHIFT/DIFFLOCK * ! !
3(1614-308-002-00| PIN/SHIFT/DIFFROCK | % I 1

4 |1614-308-004-00| PIN/08X25 N
""" 44| 1614-308-004-10| PIN/08X25 P S A Y

5 |V704-140-022-00 | RING, SNAP/22 C * 1 0

6 | V720-102-401-80| 0-RING/P1LS ¥ | i i




FIG. 33

83

PEDAL (DIFF LOCK) SYSTEM

1638-309
b cob S |TYPE OF MODEL[ ! [ C |G

KE PART E DESCRIPTION P Corao [ 1L 1 O |R REMARKS
1| 1636-309-210-10] ARM/DIFFROCK coMp | # | T3

2 | V704-140-022-00 | RING, SNAP/22 C x| DR
3| 1636-300-220-00| ROD/DIFF CoMP | % I L0 I
4 |V411-260-008-00| WASHER, PL/M 8 £ | 1 L
5| V500-163-002-00| PIN, SPLIT/3 -X20 R L R
6 13741-112-005-00 | SPRING * ! !




FIG. 34

BRAKE SYSTEM

(FRONT)

1614-310
N S |TYPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION E' 300 | 57330 g E ? REMARKS
1| 1614-310-201-00 ) PLATE/PRESSURE/LH il Y 7 I
1A]1614-310-201-10 | PLATE/PRESSURE/LH 1% | zeeer- | oo | Y|
»»»»» 2 (1614-310-202-00| PLATE/DISK % | sl s |
| -2A| 1614-310-202-10 | PLATE/DISK % | yeor | 0| 1
3|11614-310-203-00| PLATE/SEPARATE * £ 2
_____ 4 |V680-200-001-90 | BALL, STEEL/19X82 EXE :
5|1544-310-284-00| SPRING/HE023 * o %0
5A| 1602-310-202-00 | SPRING/HE023 | AT T
6 |1614-310-211-00! PLATE/PRESSURE/RH * | | o]
6A| 1614-310-211-10 | PLATE/PRESSURE/RH * | sooos- | cooutse | 1
7 1614_—_3__19—202-—0»_9__{ PLATE/DISK ¥ | ovomms | o]
7TA| 1614-310-202-10 | PLATE/DISK * | i | oo |
_____ 811614-310-203-00 | PLATE/SEPARATE | * ¢ 2
9 |V680-200-001-90  BALL,STEEL/19X32 ¥ ° s
10 | 1544-310-284-00 | SPRING/HE023 £ 20 %
10A| 1602-310-202-00 | SPRING/HE023 * kN 2
11 1 1614-310-220-00 | CAM/BRAKE COMP | # | oouzan | -agotar
114) 1614-310-220-10) CAM/BRAKE COMP | * | ouoodo| somiip-| 1
12 | V720-102-401-8D | 0-RING/P18 % 2




FIG.

35

PEDAL (BRAKE) SYSTEM

85

1636-312
KEY PART CODE DESCRIPTION p e OF NOELILI S | B REMARKS
c | SF300 | SF330 [c| L |p

_____ 1[1636-312-210-00| LINK/BRAKE coMp | & 2 :

2 |V704-140-022-00 | RING, SNAP/22 C * 2 =T
| 3] 1480-312-230-10 ROD, BRAKE COMP * A

4 [1415-312-500-00( YOKE, LH % 2 2
s 1415 <3125600°00 | YOKE, RE | T
_____ 6 |V304-260-008-00 | NUT/H 8 % 2 2

7 |1560-132-007-30 [ NUT/N8 L A T O
s [3600-462-003-00 | PIy L N I 1 1 Y
9 |V411-260-008-00| WASHER, PL/N 8 EX N

10 | v500-163-002-00 | PIN, SPLIT/3 X20 | 4 4

11 | 1593-606-006-10] PIN/8X36 * I 1

12 | 1636-312-230-10 | ARM/BRAKE/LH COMP | % ! s
| 13 | V411-260-020-00 | WASHER/M20 * i '

14 | V500-164-003-00 | PIN, SPLIT/4 X30 A I

15 | 1426-621-018-00 | SPRING, TENSION * ! T

16 [ 1636-312-280-00 | PLATE/HASTER COMP | * ! !
| 17 | V201-260-804-00 | BOLT/M 8X40 * ! e
18 | v304-260-008-00 | NUT/M 8 * ey
| 19 | V411-260-008-00 | WASHER, PL/M 8 | Sl c

20 | V500-163-002-00| PIN, SPLIT/3 X20 P S 2
21 | 1636-312-260-10| PIN/BRAKE COMP | % I I
22 [1636-312-001-00 | PLATE/I/22X118 | TT
123 | 1636-312-240-10| ARM/BRAKE/RH coyp | x| T HRERNEE
| 24 | 1426-621-018-00 | SPRING, TENSION * ! i

25 |v530-160-803-20 PIN * ! !

2 | V411-260-020-00| FASHER/M20 « | a1 T
| 27| 1636-312-290-00 | PEDAL/BRAKE/LH COMP | # | ,00 1ol | |

28 | 1636-312-250-00 | PEDAL/BRAKE COMP | * | bl momas) |

284/ 1636-312-250-10 | PEDAL/BRAKE/RH COMP | # | ol | 0l | 3

29 |V211-260-801-60| BOLT, SEMS (S) M8X16 * 2




86

FIG.

35

PEDAL (BRAKE) SYSTEM

1636-312

KEY| PART CODE DESCRIPTION P C OF WOELIL S (R REMARKS
C | SF300 | SF330 |[C | L |P -

30 [1608-207-014-00| PAD (HST) + | | '] [

31 [1636-312-270-10 | HUB/MASTERBRAKE COMP | | ! HE

32 {v530-160-803-20 PIN £ ! o

_______________




FIG. 36

BRAKE (PEDAL),LEVER (PARKING) SYSTEM

87

1636~313
KEY bART S |TYPE OF MODEL| | [ C |G
E “ovt pESERIPTION c [sra00 | sraa0 | ¢ [ © | P REMARKS
_____ 1|1636-313-210-20 | PEDAL/MASTERBRAKE " A .
1A/ 1636-313-210-30 | PEDAL/MASTERBRAKE % N T
2|1524-122-001-00 | PAD I F A T A H
3)1426-621-018-00| SPRING, TENSION P N N I
34| 3656-565-006-00| SPRING/HE0OG6 I e B
_____ 4 (|1636-314-220-10(LEVER/PARKING  COMP | % ! T3
| 5 |V411-260-008-00 | YASHER, PL/M 8 + i R R B e IR
6 V500-162-001-50|PIN, SPLIT/2 XI5 Pl
7]3600-201-013-00 GRIP,BRAKE__;_ * i P e e
8 | 1414-312-002-00 | SPRING, TENSTON/53 * R T




88

FIG. 37

FRONT WHEEL SYSTEM

1636-317
' S |TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P oo [wm 14| O |B REMARKS
1 [1636-317-200-00| TIRE/FRONT ASSY | % z 2 6G
| 2] 1636-317-210-00 | RIM/FHEEL cowp |+ | > F | leg|
3|/1636-317-201-00 | TIRE/TURF/23-12 % 2 2
4]Vv899-200-003-00| CAP, TIRE VALVE ¥ | 2 LI N I I
511386-241-002-00| BULE | 2 2




FIG. 38

WHEEL (STEERING) SYSTEM

o 3
5 > 6 [ !
AL

89

1636-401
S ITYPE OF MODEL| | | C |G
KEY PART CODE | DESCRIPTION E 7300 | SF330 g cL> g REMARKS
1 |1421-400-052-00 | WHEEL, STEERING ASSY # | ! !
| 2 [1407-406-002-00| CAP, STEERING L3 I I O T
3 (1407-406-004-00 | PACKING, CAP ¥ ! !
""" 4 |v327-262-110-00 | NUT/M10X1. 25 E r I
5|V411-260-010-00| FASHER/M10 o * U N
6 {v500-162-001-50 | PIN, SPLIT/2 X15 * ! !




90

FIG. 39

SHAFT (STEERING) SYSTEM

1636-402
KEY PART CODE DESCRIPTION \E TPE O WL 16 | R REMARKS
: : C | SF300 | SF330 [C | L |P

1 1 1636-402-210-10 | SHAFT/STEERING/ COMP * b s ]

2 | V211-560-802-50 | BOLT, SEMS/M8X25 71 ¥ N TV
| 3| Vv704-140-019-00| RING, SNAP 19 | T
4(3752-152-007-00 | ¥ASHER % ! ey
5 | 1636-402-001-10] SHAFT/STEERING/B £ | U] 7 A A

6| V720-102-401-20]0-RING/P12 % |
 6A| V720-102-401-40 | 0-RING/P14 £ o0 20U
| 7| 1636-402-240-10| COLUMN/STEERING coMp | % | 1,

74| 1636-402-240-20 | COLUMN/STEERING COMP % | 0| 1

8| 1342-402-006-00| BAND, WIRE/250 * g I

9 [P120-401-005-00| RUBBER, CUSHION | 1
_____ 9A| ¥211-260-802-50 | BOLT/S e A

10 | V304-260-008-00| NUT/M 8 ¥ 4o
| 10A| 1636-402-003-00 | GRONMET/14X20X06 e T

11 | v401-160-008-00| WASHER, SP/M 8 PN S e

11A| 1636-402-0064-00| COLLAR/10X14X15 #1000 !

12 | vV211-260-802-50 | BOLT/S ‘ « | A T
124 1636-402-005-00 | SEAL/26X46X10 x| 4T

13 | 1636-402-006-00| BOLT/MI0X35 F AT
| 14 | 2130-713-002-10 WASHER _ # | a1




91

FIG. 40  LEVER (TILT) SYSTEM

1636-403
S | TYPE OF MODEL| ! G
KEY PART CODE DESCRIPTION P TIO|R REMARKS
C | SF300 | SF330 | ¢ P

1 [1636-403-210-00 | LEVER/TILT cCoMP * ] '
2|3600-201-013-00| GRIP, BRAKE £ Tty

3| V704-140-016-00 |RING, SNAP/16 C ¥ I I '

4| 1581-433-013-00 | BOLT/M8X40 |0 A
| 5 |v3o4-260-008-00 | NUT/® & * ! e T
_____ 6 | V401-160-008-00 | WASHER, SP/M 8 £ ! R
7/1105-106-001-00 | SPRING/HC094 % ol 2ol | 1 |
Al 1650-135-002-00 | SPRING/HE095 1K el
| 8 [1636-403-240-40 | ARM/TILT ASSY I * [ | |t | L

84| 1636-403-240-50 | ARM/TILT ASSY % | o0 s

9 /1426-406-203-00 | BUSH, COLUMN % 7_’__ 1
10 [1432-406-007-00 | BUSH, STEERING £ | oo | ooms| || 1

104 1429'405f_?__q_§’00 gosg * 200221;5— 209_1_%_9; ________________
| 11 | 3666-407-003-00 | PIN/12X25 * i

12 | 3610~-440-018-00 | FASHER * LA B

13 | V720-102-401-20| 0-RING/PI2 e P

14 | V304-260-008-00 | NUT/M 8 x| rpoEer
| 15 | v401-160-008-00 | WASHER, SP/H 8§ L0 I

16 | 1636-403-230-20 | STAY/TILT COMP | % N

16A] 1636-403-230-30 | STAY/TILT COMP % 1 U
| 17 | 1636-402-250-20 | STOPPER COMP £ | 4

18 | 1518-603-001-00 | COVER, HANDLE £ | T
19 | v304-260-008-00 | NUT/M 8 AEENE .

19A| V211-260-802-50 | BOLT/S % a1 T

20 | V401-160-0068-00 | WASHER, SP/M 8 AN

21 |V411-260-008-00| WASHER,PL/W 8 | £ el L

Ao




92

FIG. 41  STEERING (UNIT)

SYSTEM

. 46—~

’l@@w

{(FRONT)
17 D

S

w/

S
~
19

1636-407
e s [TYPE OF MODEL] | [ ¢ G
Y PART CODE DESCRIPTION P Ca T 1 & | © IR REMARKS
1/1636-407-200-00| UNIT/STEERING  ASSY | * ‘ !
2 | 1636-407-400-00| ORBITROLL ASSY | % | ool ol | | |
_____ 3|1636-407-410-00 | RETAINER/BOLT  ASSY | % | sode | ogols-
4| 1636-407-420-00| SEAL/ORBITROLL SET € | et | o) ||
4A[ 1636-407-420-10 | SEAL/ORBITROLL SET £ | soodo | e | 3
5/1636-407-401-00 | BUSH/SEAL |- * | sooite | 2005
_____ 6 (1636-407-402-00 RETAINING/RING . ¥ 2001;_9~ 200115
7/1636-407-500-00| VALVE/VD ASSY | % | soouse- | soontse
8] 1636-407-510-00) ORIFICE/CHECK ~ ASSY * ) soose- | _soouis-
9 [ 1636-407-520-00 | SEAL/VD SET £ | sombs | 200t
10 | 1636-407-004-00| ADAPTER/45° ASSY & ! L
11 | P103-521-006-10 | ELBO¥/90° ASSY | % : R E
12 | ¥720-112-401-40 | 0-RING/P14 % 2 Sy e
| 13 | 3631-353-008-10| ADAPTER, S NIGH PRESS | *% ! ey
14 |P117-501-250-00 | ELBOW ASSY | % ! e
15 [ P117-303-057-00 | ORING * | ok
154| V720-112-401-40| 0-RING/P14 f ey L
(16 |v211-561-002-00 | BOLT/M10X20 |- « | Sl T
| 17 | 3650-375-200-00 | HOSE/HYDRAULIC/2150 * e Tl Ty
18 | K185-038-000-00| CYLINDER ASSY [+ | LU FIG 070
184 K185-038-000-20 | CYLINDER AssY [+ | 2.1 "1 FIG 070
19 | 3768-185-022-10 | ADAPTER (90° /PUMP) ¥ : 2 T
20 11636-407-001-00 | JOINT/BALL * Ll -
21 | 3650-432-012-00 | BOOT/16 L T T O T I
22 | 1636-407-002-00 | JOINT/BALL * ! !
23 1 V304-260-016-00 | NUT/M16 : * : :
(24 | 1636-407-210-10 | BRACKET/CYLINDE COMP | # | L nt 0l sl |
| 24A| 1636-407-210-20| BRACKET/CYLINDE COMP | # | ool | b | 1
25 | V201-361-203-00 BOLT/M12X30 * : )
26 | V401-160-012-00] WASHER, SP/M12 * ! T




FIG. 41  STEERING (UNIT) SYSTEM

3IN—

®

|

46-17 -

ls®

./

Y

93

(FRONT)

1636-407
KEY PART CODE DESCRIPTION p [ 1YPE OF MODEL | 11 & | & REMARKS
C | SF300 | SF330 (c | L | P

27 | 3652-376-001-00| PIN/16X53 * T t
28 | V411-260-016-00 | WASHER / M16 £ ¢ K2 I
29 | V500-163-003-00| PIN, SPLIT/3X30 * ! Tttty
30 | 1636-407-003-00| PIN/16X56 U] Sos| el | L
30| 1636-407-003-10 | PIN/16X62 % | o000 | 20000s-| 1
31 [8654-510-012-10 | FASHER/16X40X05 £ | oo | sooone| | |1
32 |V328-262-112-00| NUT/N12X1.25 * ! S
33 | V401-160-012-00| YASHER, SP/M12 E i f
34 |V500-163-003-00 | PIN, SPLIT/3X30 | ¥ | s
[ e v IO

S SO DU SN I




94

FIG. 42  BRACKET (AXLE) SYSTEM

1636-410
KEY PART CODE DESCRIPTION ,§ TP o MGDEL} 8 S REMARKS
‘ C | SF300 | SF330 fc| L |p

1 [ 1636-410-210-10) BRACKET/AXLE coMp | x| ! 11

. 2]1560-410-003-00) BOLT/SM/M12X30 * | | et |||
_2A)V201-361-203-00 | BOLT/M12X30 * | - | 20| ||\
3 11560-410-005-00) VASHER, SP/M12 ¥ | oonme | -oootar

34| V401-160-012-00| YASHER, SP/M12 % | so0ea | 20000
_____ 4/ V201-361-204-00|BOLT/¥12X40 * 2 2
5|/V401-160-012-00; FASHER, SP/M12 * : ¢




95

FIG. 43 DRIVE SHAFT (4WD) SYSTEM
1
7
1OAw€
10—
9
A&
_
1636-431
. S [TYPE OF MODEL| ! [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | sF300 [ SF330 [c| L |p
1]1636-431-001-00 | SHAFT % ! !
2/ V704-140-019-00 | RING, SNAP 19 % 2 AN
3|1421-134-019-00| COUPLING P U
" | 3A|1673-431-001-10| COUPRING/16X27X55 * | e | soe
4]1614-431-210-00 | TUBE coMp | % | ep N A
5/v723-102-003-40| RING/O * ' N
_____ 6 |1620-431-200-00| TUBE/300 CUET N I N A I A I
T |V720-103-503-40) 0-RING/P34 * ' i
8|Vv211-260-801~-60| BOLT, SEMS (S) M8X16 % e
9 | 1444-410-002-10| CLAMP % N L T
10 [V211-260-803-00| BOLT, SEMS ¥ | obei| —zomer
10A| v201-260-803-50] BOLT/M 8X35 A
11 | V304-260-008-00| NUT/M 8 £ | ontso| ooz | |||
114 V362-260-008-00 | NUT/WASHER A T
12 | V411-260-008-00 | WASHER, PL/M 8 £ ook | seos | || |
S I S AU S SURT
|




96

1614-432

<y D ART CODE e S [TYPE OF MODEL| I [ C [G

4] DESCRIPTION P ra0 Tsam 14| O | B REMARKS

1 11614-432-200-00| GEAR/08-20 SET * ! !
2| 1614-432-210-10 | BEARING/TAPERROLLER x| ! IR
31614-432-007-00| COLLAR/48X52X17 P Y e
34| 1650-432-001-00| COLLAR/48X52X17 £ gl 0

1)1614-432-001-00 | NUT/M25 |- " .

5(1444-411-012-00 | SHINM (C) * ‘ 4
_____ 6 |1444-411-013-00(SHIM D T=0.1 ¥ N
7| 1427-432-016-00 | SEAL, 0IL/21 e
8| Vv705-140-052-00 | RING, SNAP/52 C | vy
9 | 1614-432-002-00 CASE/DIFF % RN
10 [ 1614-432-003-00 | PINION/BEVEL/11 * 2 z

11 | 1614-432-004-00 | GEAR/BEVEL/15 ¥ | T
12 | 1614-432-005-00 | WASHER £ RO
| 13 [1614-432-006-00 | PIN/12X75 % i L N I

14 | V580-140-502-50 | PIN, SPRING/5 X25 W * e L
5 ¥IRE % 1 *
| 16 | v600-110-601-10 | BEARING, RB/6011 ¥ | N

17 [V600-110-601-00 | BEARING, RB/6010 ¥ ! NN
| 18 | ¥706-140-055-00 | RING/SNAP E e T

19 | V706-140-040-00 | RING/SNAP * ! !




97

AXLE HOUSING SYSTEM

1636-433
KEY PART CODE DESCRIPTION B |-LVPE OF MODEL) | | & | & REMARKS
C | SF300 | SF330 |c | L |P
1|11636-433-002-00 | HOUSING/AXLE * | ooatoe| -zootes| | |
1A| 1636-433-002-10 | HOUSING/AXLE * | sonarr- | sonoir- | 3
2| 1518-432-250-00| CAP, OIL ASSY * ! '
3 [1518-306-203-00 | PACKING % ! el
4| V721-103-107-00 | 0-RING/G70 T N o S e I
5 | 1614-433-200-00 | HETAL/PIVOT/FRONT % ! ]

6 | 1614-433-202-00 | BUSH/62X67X15 £ | ! L
7 |1614-433-002-00 | SEAL/OIL * R
_____ 8 | V201-261-203-50| BOLT/M12X35 " T I

9 | v304-260-012-00| NUT/M12 * I I O
10 | 1636-433-220-00 | METAL/PIVOT/FRONT * T T
11 | 1614-433-212-00 | BUSH/62X67X30 % rp e
12 |V720-103-503-80| 0-RING/P38 ¥ ! U
13 1614-433-002-00 | SEAL/OIL * | oo | coobos] ||
14 | V761-150-000-00 | NIPPLE/GREASE ® 1 !
15 | V201-361-403-50 BOLT ¥ 1 i
16 | V401-160-014-00 | WASHER, SP/M14 | ey
17 | V251-441-403-50 | STUD/M14X35 % 2 S
18 | V304-460-014-00 NUT/M14 E Elor




98

FIG. 46 FINAL GEAR CASE,FINAL DRIVE SHAFT SYSTEM

® -
Sf 7 6 A (FRONT)
AR
S 23
% 07/\_\5&

°5
3
1636-434
<Y S ART COD e . s [TYPE OF MODEL] 1 [ C |G
v E SCRIPTION P Foram Twam 15| © B REMARKS

77777 1 [1636-434-004-20 | CASE/FINAL _ * 2 E
_____ 2 (V721-103-110-00] 0-RING/G100 % : £
_____ 3 |V251-441-202-80|STUD/M12X28 * i i
| 4|v523-101-002-40(PIN £ | e
5| V401-160-012-00 | FASHER, SP/N12 * s

6 |V304-460-012-00|NUT/M12 ¥ ° 8

7 |1636-434-002-00| GEAR/BEVEL/15 £ | T

8| Vv600-110-630-60| BEARING, RB/6306 ¥ | ¢ NN

9 | v707-140-072-00 | RING/SNAP N * : ST

10 | 1636-434-003-00 | GEAR/BEVEL/14 #| T AN
11 [1594-221-001-00 | BEARING/BALL 6205SH2 % i E
“2 1614-434-004-00| SEAL/OIL _ASSY % 2 S
| 13 | v600-110-690-90 | BEARING x| BT
14 [V600-110-691~10 | BEARING | PO s s
15 | V706-140-045-00 | RING/SNAP x| ¢ ST

16 | V707-140-068-00 | RING/SNAP * : :
17 | 1620-434-001-00 | CASE/FINAL/LH % | A
| 18 | 1620-434-002-00 | CASE/FINAL/RY * r aEEe
191421-201-003-00 | SEAL/52 * 2 AR

20 | V705-140-052-00 | RING, SNAP/52 C | v

21 |V781-160-000-4B ) PLUG/SCREW/SEAL * ! ‘
[ 22 | 1427-120-002-00 | CAP, BLANK/M10 * i .
| 23 | 1614-434-007-00| SHAFT x| P AN

24 | 1614-434-008-10 | GEAR/BEVEL/10 ¥ : AR

25 | 1594-221-001-00 | BEARING/BALL 6205S5H2 | # | 2 2N

26 | 1614-434-009-00 | SHAFT/WHEEL % : I
27 | 1614-434-011~-10 GEAR/BEVEL/48 x| ° AR N
28 | 1480-434-011-10 | SEAL, 0 o L3 IR A O U Y O

29 | V600-110-620-60 | BEARING, RB/6206 * 2 e

30 [V600-110-620-70 | REARING, RB/6207 * eyl



99

FIG. 46 FINAL GEAR CASEFINAL DRIVE SHAFT SYSTEM

(FRONT)

16836-434
S [TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION P a0 Tsram 1 & | 9 |B REMARKS
31 ([1614-434-013-00 | RING/SNAP/CS * 2 e
32 | 1614-434-012-00 | COVER/WHEEL * 2 =y
33 | ¥523-101-002-40 | PIN B * ! ! B 7
34 [v211-361-003-00 | BOLT/M10X30 #| @ LN
35 | V201-361-202-50 | BOLT/M12X25 * LA CER N
36 |V401-160-012-00 | WASHER, SP/M12 | i
37 | 1614-435-001-00 | SHAFT % ! NN
38 | 1614-435-002-00 | SHAFT x| 7 T




100

FIG. 47

TIE ROD

SYSTEM

(FRONT)

2
dr—ad "
302
4617
1636-436
KEY PART CODE DESCRIPTION B [TYPE OF MODEL | ik REMARKS
C | SF300 | sF330 lc| L |p
| 1]1636-436-001-10 | ROD/TIE ¥ 1 ! 3
2 |1550-403-210-00 | END, TIE ROD ASSY x| DT
3| 1614-436-202-00 | BOOT/ROD/TIE * i i
4 |1614-436-203-00 | RING/BOOT * ! L
5|1550-403-220-00 | END, TIE ROD,R ASSY £ | i
6 [1614-436-202-00|BOOT/ROD/TIE ¥ T t
71 1614-436-203-00 | RING/BOOT $ I U I
| 8 11421-403-001-00 | NUT R ¥ | 1 T
91 1421-403-002-00 | NUT, LH THREAD/NL7T % ) !
10 | V401-160-012-00 | FASHER, SP/M12 % CA A
11 | v328-262-112-00 | NUT/M12X1. 25 * 2 2
| 12 | v500-163-002-00| PIN, SPLIT/3  X20 £ | ¢ 2
13| 1636-436-002-00 | WEIGHT/40 ¥ el
14 { 1636-436-003-00 | PLATE/L/75X99 * 2 A I
15| v201-361-206-00 | BOLT * 5 L
16 | 1427-431-003-00 | WASHER/13X32X3 * 8 8
17 | V401-160-012-00 | WASHER, SP/M12 #| TV
18 | V304-460-012-00 | NUT/ML2 s | ! T
R S N N N S




FIG. 48

REAR WHEEL (4WD)

101

SYSTEM

1636-437
KEY PART CODE DESCRIPTION B |LIPE OF MODEL| 1S | B REMARKS
C | SF300 | SF330 || L | P
1 (1636-437-200-00 | TIRE/20-8.0-10 ASSY | # 2 z 66
_____ 2 |1636-437-210-00 | RIM/WHEEL _ COMP | |t eq|
3 [1636-437-201-00| TIRE/TURF/20-10 * 2 AR
4|v999-200-003-00| CAP, TIRE VALVE * 2 LA
5| 1386-241-002-00 BULB £ | T e




102

FIG. 49

LIFT LINK SYSTEM

9

1636-501

ey . 5 : s [TYPE OF MODEL[ 1 [C |G

PART CODE DESCRIPTION P (s 150 B REMARKS

1]1636-501-220~-10|PIN/20X154 ) * 2 z 3
2 |Vv211-260-801-60|BOLT, SEMS (S) M8X16 | & | * | 7

3| V704-140-020-00| RING, SNAP/20C . * 2 T

4|1636-501-230-10 | ARM/LIFT ASSY | % | ™ U
5| 1636-501-231-00| BUSH/20XK23X30 * 3 L2
| 6 [1636-501-001-10 | PIN/16X107 * ! RE
7| V411-260-016-D0 | FASHER / M16 * f U

8| V500-163-003-00| PIN, SPLIT/3X30 * i I
_____ 9 | 1636-501-240-20 | ARM/STOPPER COMP | % i 17

10 |3650-220-005-00 | SPRING, FOOT PEDAL £ | !




FIG.

(KEY1, 4, &

50

—SF330VE42)

(KEY24—-SF330:-SF330E42)

NS \/“ ,u‘,‘

M
ll

1'??{&”

103

CONTROL VALVE SYSTEM

15 16

1636-503A

KEY PART CODE DESCRIPTION B |TYPE OF MODEL| 1 & 2 REMARKS
C | SF300 | SF330 [c| L | P

1 | K216-013-000-00 | VALVE/ROTARY  ASSY | # I FIG 072

,,,,, 2 |3626-370-005-00| ADAPTER 90°/3/8 % D )

_____ 3/3631-350-201-10| ADAPTER/45° * 2 A
4| 2142-420-007-00 | ADAPTER/90 |- * L
5| 3768-185-015-20| ADAPTER/90 * L

_____ 61V211-260-804-00 ) BOLT, SEMS ¥ : 2

| 7| 3650-837-240-00 | HOSE/HYDRAULIC/1100 * A
8 |K182-044-000-00 | CYLINDER ©ASSY £ | SEN

9| K182-044-001-00 | PISTON % o N I
10 | K182-029¢-002-00 | PISTON. STOPPER | : x| ! U

11 [V793-155-650-90 | SEAL/DUST ¥ I 1

| 12 [ V724-126-805-50 ) PACKING/ROD | x| 1 LI
13 | V730-106-505-50 | RING/BACKUP x| T
14 |3768-185-022-10 | ADAPTER (90" /PUMP) % R L
15| 1636-503-270-00]PIN/16X60 COMP % i I
16 [vV211-260-802-00| BOLT, SENS_(s) ¥ T 1
17 | 1636-503-210-00 | COOLER/OIL CoMP * T ™
18 | v211-360-802-00 | BOLT (SP) M8X20 * E N

19 | 1636-503-002-20 | PIPE/COOLER * L R Y I

|20 | 1435-201-012-10| HOSE/70 ' * 2 Y

21 [3650-354-001-10 | HOSE, LOW PRESS * 1 T3

22 | J061-114-024-00| CLAMP/¥ORM/14-24 ¢ | S VU0 T
23 | 3640-108-002-10 | CLAMPER * i (O T A
24 | K216-012-000-00 | ROTARY VALVE g |0 T Fi1¢ o071




104

FIG. 51

CONTROL LEVER (MOWER LIFT)

SYSTEM

1636-504
KEY PART CODE DESCRIPTION p [YPE OF MODEL | Sk REMARKS
C | SF300 {SF330 Ic|C [P
_____ 1| 1636-504-210-10 | PLATE/Z/25X62  COMP | # ! T 13
2 |Vv363-260-008-00 | NUT, LOCK/MS8 % NN
3| 1608-207-224-00 | HUB/8X12X15 * ! e
| 4| Va11-260-008-00 | WASHER, PL/M 8 x| e eer Ty
5| vV500-163-002-00|PIN, SPLIT/3 X20 £ | T Tl T
6 11636-504-200-10 | PLATE/LIFT/MOWE ASSY | # | .| I,/ 3
6A| 1636-504-200-20 | PLATE/LIFT/MOWE ASSY | # O N T I
7| 3656-115-002-00| BUSH/12X14%10 PR
_____ 8| vV411-260-012-00 | FASHER /M12 R
9 | V704~140-012-00 | RING, SNAP/12 C x| T N
10 [ 1544-219-005-00 | KNOB, LEVER/12_ ¥ T T
(1L [1636-504-005-10 | SPRING/HTO2L 2 I -
12 | 1636-504-006-10 | PLATE/U/11%38 | T
13 | V411-260-012-00 | WASHER /M12 * T e
14 | V704-140-012-00 | RING, SNAP/12 C % N
| 15 [ 3600-211-002-00 | SPRING, TENSION * i ]
16 | V201-260-804-00(BOLT/M 8X40 | e
| 17| v3oa-260-008-00 | NUT/M & % e &




FIG. 52  CONTROL VALVE (SUB) ,HYDRAULIC UNIT (OUT SIDE) SYSTEM

105

(SF300VE42 — STANDARD,/SF300E42 « SF330E42 — OPTION)

(KEY13~18—-VEA42TYPE)

%

1636-505
S |TYPE OF MODEL[ I [ C |G
KEY PART CODE DESCRIPTION P Forao Tsran | &1 O | B REMARKS
1 11636-505-210-00|STAY/VALVE COMP | * ] N
2 |Vv363-260-008-00| NUT, LOCK/MS ] ¢ 2 o A B
3| 1635-505-200-00| VALVE/SUB SET | % ! I B FIG 075
4 [ P117~501-250-00| ELBOW ASSY | % 2 g )
5| V720-112-401-40| 0-RING/P14 % 2 AN I
6 ]V211-260-803-00) BOLT, SEMS x| ° :
7 | 1636-505-004-00| HOSE/1050 | plmp
8|1342-402-006-00 | BAND, WIRE/250 # | T
_____ 9 11636-505-220-00 ) LEVER/125 CoNP s | P
10 | 1444-307-007-00| GRIP % 2 2
11 | 1636-505-005-00| PIN/05X45 ) % ! !
| 12 | 1636-505-006-00 | COLLAR/06X14X19 £ | 1| e T
13 [1636-505-203-00 | FASHER/M5 s | L% Y
14 [1636-505-204-00| PIN/SNAP/05 * A
15 | 1636-505-202-00 | PIN/05X14 || Ll
16 | 1636-505-203-00 | WASHER/M5 * el e B
17 | 1636-505-204-00 | PIN/SNAP/05 * R
18 | 1480-504-007-00 | SPRING, TENSION 32 ¥ T
| 184 1636-505-007-00 | SPRING/HE032 * ey
19 | 1636-622-003-00| PLATE/Z/170X220 * e L
20 | V363-260-008-00 | NUT, LOCK/MS8 * r v
21 | 1636-505-500-10 | OIL/EXTRA SET T 1 i
(22 | 2142-420-007-00 | ADAPTER/90 T T B
23 13768-185-015-20| ADAPTER/90 T ! e
24 | K200-031-005-00 | PLUG T I 1
25 | 1636-611-009-00| COVER/GUIDE/B T ! T
| 26 | 1636-902-001-00 | LABEL/CONTROL T Ty
__________________ et o




106

FIG. 53

PIPING (MAIN) SYSTEM

(ENGINE)

o

0
1836-508

S [TYPE OF MODEL| 1 | C [G

KEY PART CODE DESCRIPTION P o [ | 51O |8 REMARKS
_____ 1 [1614-508-200-00| FILTER/SUCTION ASSY | % ! !
2 |V721-103-103-50| 0-RING/G35 £ | N
311636-508-001-00| COVER/SUCTION * i IR I
| 4 |3659-170-003-00| WASHER/L1X30X3 ¥ 2 T

5| V211-261-002-00| BOLT, SEMS £ | ST

6 |11603-508-001-00| HOSE, SUCTION ¥ ! !
7 J061-1 ,Z_E:,°40—0 0 CLAMP/WORM/ZE._,%Q _________________ * _____ et 299_21_‘!3_ __:209,?,2_4 __________
TA| J061-232-040-00 | CLAMP/WIRE/32-40 * | ot | oo | L L
8 11636-508-210-00 | PIPE/SUCTION COMP * ! '

9 |v211-361-002-00| BOLT, SEMS * r oy
| 10 [ v200-260-605-0D| BOLT/MH 6X50 * 2 2
11 [ V401-160-006-00| WASHER, SP/N 6 L2 DU A O N
12 [ V720-102-402-00 | 0-RING/P20 P el Ty
*13 K135-012-000-00 | PUMP, GEAR ASSY % T L

14 | K135-012-100-00 | PUMP, GEAR ASSY | : £ [ T
| 15 | K135-017-006-00) COVER, PUMP * ' !
| 16 | V744-114-280-70 | SEAL, OIL £ | ey
17 | v721-113-105-00 0-RING HS90 G50 % | U I ’
| 18 | v720-112-402-20] 0-RING/P22 L I A O O O
19 [ V720-111-900-60| 0-RING PG HS90 x| T T
20 [K135-002-009-00 | BOLT/M8X28 ILIT * § §

21 | V401-160-008-00 | FASHER, SPRING/HS * 6 .
22 | 1560-515-004-40 | NUT/MS8 * £ :

23 | v304-260-008-00 | NUT/M 8 | | T
24 |V411-260-008-00 | WASHER, PL/N 8 x| ! T
25 |V401-160-008-00 | WASHER, SP/M 8 * ! !
| 26 | 1404-503-006-00 | PACKING, OIL PUNP £ 1 e
27 |3670-113-230-00 | PIPE/SUCTION/SP % 1 L
23 | V200-260-604-00| BOLT/M 6X40 ¥ i i

29 | V401-160-006-00 | FASHER, SP/M 6 * i K




107
FIG. 53  PIPING (MAIN) SYSTEM

§~——28

e ©—-29
/

T S

, N—S

Qol (ENGINE)
P

41]1 41113
e

:s§§§%§4ﬁi
SONL BT
fN G

7 32
H \\ I" ;; @'
S

1636-508
TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION 0 |F§ REMARKS

30 | v720-102-402-20| 0~-RING/P22

31 | 1636-508-002-00 ADAPTER

32 | 2142-421-001-20 | DERIBERY HOSE/AN * : N




108

FIG. 54

SEAT FRAME,STEP FRAME SYSTEM

1636-601
KEY PART CODE DESCRIPTION B [TYPE OF MODEL /11§ |8 REMARKS
C | SF300 | SF3%0 |c| L |P
1 |1636-601-310-20| FRAME/SEAT coMp | % S0 3
1A| 1636-601-310-30| FRAME/SEAT coMp | x| 4 Tl
_____ 2 |V211-561-002-00|BOLT/N10X20 2 I I
| 3|v211-360-802-50| BOLT, SEMS £ | A
4| 1440-602-003-00 | GROMMET/25X31X2 P
5)1432-616-003-10 | RUBBER, BUFFER ¥ ' '
6| 1636-602-200-10 | FRAME/STEP  ASSY % W 3
_____ 6A| 1636-602-200-20 | FRAME/STEP ASSY | % | 1, Wl
68| 1636-602-200-30| FRAME/STEP ASSY | # RN T
71 1636-602-201-00| BUSH/20X23X10 % ¢ I
8 |1636-272-271-00 | BUSH/20X23X10 * 3 3
9 |V201-361-203-00BOLT/NM12X30 M L ST
10 | v304-460-012-00 | NUT/M12 % 2 N
11 |v4a01-160-012-00 | WASHER, SP/M12 * 8 LI I T I
12 | v201-361-002-50 ! BOLT/M10X25 * 2 Iz
| 13 [ V401-160-010-00 | WASHER, SP/M10 ¥ L 12
14 | V411-260-010-00 | WASHER/N10 s | e




STEERING COVER SYSTEM

109

1636-603
S [TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION P o Tsram 14| O | B REMARKS
1|1636-603-210-40] COVER/STEERING/REAR * | o] 2| 3| 51
14| 1636-603-210-50 | COVER/STEERING/REAR £ | oot | oo | 1] 31|
2 V211-360-801-60 | BOLT, SEMS  (SP) | .0
2A| V211-360-802-00 | BOLT (SP) M8X20 A
""" 3|1581-740-116-00 | SCREW/N6X20 ¥ | s soss
34| V120-376-002-00| SCREW/SP * | s | zonims
4 [1636-603-220-30| COVER/STEERING/ COMP | = | 1| 11366 |
5|/9¥120-376-001-60 | SCREW/SP £
6 | 1581-740-116-00 | SCREW/M6X20 * | | sl | Lo |
6A| V120-376-002-00 | SCREW/SP £ | o0 | se0ris




110

- Fl

G. 56

HOOD LOCK SYSTEM

11-1
1636-605
v o ART B S [TYPEOF MODEL| I | C |G
RT CODE DESCRIPTION P a0 Tsram 15| © | B REMARKS
1[1636-605-210-10| LEVER/LOCK ¥ T 3
,,,,, 2 |1636-605-220-10| CAM/LOCK LT 2 I I I
3| V580-140-502-50 | PIN, SPRING/5 X25 W % T
N vk o
5 | 3650-741-002-00| SPRING/HEYO x| N
6 13761-242-017-00 | GRIP * ! 1
7| Vv500-163-002-50 | PIN, SPLIT/3 X25 * 1 Ty T T T
8 |V411-260-012-00| WASHER /M12 ¥ | r r




FIG. 57

-~ STEP,FENDER SYSTEM

(E TYPE)

111

1636-611
KEY PART CODE DESCRIPTION p e Or VOELL 41 S |8 REMARKS
' C | SF300 | SF330 |c | L | P
,,,,, 111636-611-230-10| PLATE/SEAT COMP | # | oopoes | -zooos | 3.4G| |
1A| 1636-611-230-20 ) PLATE/SEAT coMP * | oonzr- | _zooude aG| |
2 |V211-360-801-60 BOLT, SEMS  (SP) ¥ 6 6
AAAAA 3 |Vv211-360-802-00|BOLT(SP) M8X20 S
34| V211-360-802-50 | BOLT, SEMS £ .l
4 11560-630-021-50) INSULATOR * ! !
_____ 5(1636-611-003-00| PLATE/I/180X220 % T
6 |V120-376-001-60 | SCREW/SP NI syl
711636-611-250-00| STEP/FRONT/LH  COMP | * r T 7F
8 | 1636-611-260-00 | STEP/FRONT/RH  COMP [ # : ! |
9 |v211-260-801-60 | BOLT, SEMS (S) M8X16 £ O s
10 | 1636-611-270-10 | STEP/REAR COMNP | % | ! ! Rl | T
11 [1636-611-005-10 | PLATE/I1/60X180 * 2 e
12 | 1636-611-004-10 | PLATE/L/180X19 E 4 ‘
13 | V360-260-006-00 | NUT/M6 x| wET
14 [1432-616-003-10| RUBBER, BUFFER * s g
5 1636-611-280-00 | LOCK/STER cowp [ [T
16 | 1593-616-004-20 | GROMMET/10X30X5 = N
| 17 | 8654-501-006-10 | SPRING/CLIP o * ! NE
18 | V411-260-010-00 ! WASHER/NL0 * ! T
19 [V411-260-018-00 | WASHER, PL/M18 ¥ ' !
20 | 1636-611-001-00 | HOOK/STEP ¥ |0 T
21 [1305-241-001-00 | PIN, HAIR * ! NN
22 |3610-631-002-00 | HANGER, SUPPORT ¥ ! !
23 | V211-360-801-60 | BOLT, SENS _ (SP) * ‘ !
| 24 | 1636-611-002-20| MAT % ! K
25 | 1527-604-002-00 | CLIP (B) % Bl Y
254| 1636-611-011-00 | RIVET/SCREW ASSY | # el -
26| 1636-611-008-00 | COVER/GUIDE/A ¥ !




112

FIG. 58

FRONT BUMPER SYSTEM

1636-612

N o . s [TYPE OF MODEL[ I [C [G

K ART CODE DESCRIPTION P om0 Tsram0 15| € | REMARKS

77777 1 |1636-612-210~-20 | BUMPER/LH CoMP * Tt 3la6

,,,,, 2 [V2i1-350-802-00  BOLT (sP) Hsizd o I I

3| Vv201-260-802-00| BOLT/M 8%20 * : !

| 4| Vv363-260-008-00| NUT,LOCK/MS * ! e
5|1544-123-005-00 | ROD T £ e N
6 |v411-260-006-00| KASHER / M6 * ] 1

""" 7|v600-162-001-50| PIN,SPLIT/2 X15 N !

8 1636-612-220-20| BUMPER/RH coMp | & | Tl Tl T
9| Vv211-360-802-00 | BOLT (SP) M8X20 | T




59

SEAT SYSTEM

113

——12-14

1636-613
. S |TYPEOF MODEL| I [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C | SF300 | SF330 [c| L |P
1 11636-613-200-00 | SEAT ASSY | # N ' | F16 076
2['V363-260-008-00 | NUT, LOCK/M8 * ! R
3/1636-613-003-00| PLATE/SEATSWITCH % ! !
4]1636-613-004-00 | PLATE/Z/54X52 # | T NN
5| 1426-621-038-00| CLAMP, HARNESS - M N L
6 | 1636-613-210-10| BASE/ARMLEST COMP | # : “ls L
7|V211-360-801-60| BOLT, SEHS  (SP) « |l T
»»»»» 74| V211-260-801-60 | BOLT, SEMS (S) M8X16 - | * | 4 | !
_____ 8 |1636-613-001-00 | ARMLEST $| ] ¢
9 | 1636-613-002-00| PLATE/ARMLEST % e
10 | v211~-270-802-00 | BOLT/S * S0l
10A|v211-370-802-00 | BOLT/SP g ol S
| 11 | 1524-611-210-00 | ADJUSTER, SEAT LH 4SS | % | T Sy
12 1 1636-613-006-00 | GUIDE/SEAT/LH * | woune| o= | ||
13 | 1524-611-220-00 | ADJUSTER, SEAT RH ASS | # ! !
14 | 1636-613-007-00 | GUIDE/SEAT/RH * | ooz | oo000t-| | | b
| 15 | 1444-601-009-00 | RURBER, CUSHION # |
16 | v305-260-008-00 |\ NUT/® 8 | 20 I IO O ! Y
| 17| 15983-611-058-00 | BOLT, KMOB * | sz | 200006-
18 | 3640-711-001-00 | FASHER % | _ogones | 200005
184 1593-611-001-00 | ¥ASHER/11X35X02 * | soooin- | oo
19 | V305-260-010-00 | NUT/M1O BB I A
S S N SN ML e




114

FIG. 60  LAMP,CONTROL PANEL SYSTEM

1636~629
KEY PART CODE DESCRIPTION g |IYPE OF MODEL| || &8 REMARKS
c | SF300 | SF330 (c | L |P

1]1593-622-250-00| LAMP, HEAD ASSY ¥ I T

2| 15083-622-240-00 | LEAD ¥ i N

3| 1564-654-213-00 | BULB, LANP/12V21W £ | 2 A
4(3746-172-013-00[BAND, HARNESS RN YT T
5|4301-210-002-00 | BOLT (S/N6X16) £ | ¢ Ty e
6 |1444-601-015-00 | FASHER/6X14X3 % 2 2

7|1636-621-200-00| PANEL/CONTROL  SET % e -

8 [1636-621-001-00| PANEL/CONTROL £ | U
9 | 1593-621-510-30 | LAMP, MONITOR £ | e L I

10 | 3650-270~-214-00 | BULB £ | 3 N

11 [1593-622-270-00 | SKITCH, HEAD LAMP * T T

12 | 3631-270-003-00 | COVER/SHITCH M L

13| 1593-621-250-10| SWITCH(STARTER) ASSY || T T
14 |1593-621-252-00 | COVER 0 £ | e A

15 | 1444-621-311-00| CAP s ! L N
16 | 1444-621-312-00 | NUT, RING/M28X1.0 % ! 1

| 17 | 3614-261-002-00 | KEY ASSY % rop N

18 | V120-376-001-60 | SCREW/SP % U
19 | 1427-621-012-00 | GROMMET * I I




FIG. 61

'PANEL (FENDER) SYSTEM

115

1636-622
KEY PART CODE oE o s [TYPE OF MoDEL| 1 [ c |G
SCRIPTION P a0 [ 15| © | B REMARKS
1 1636-622-002-00 | PANEL/FENDER n I !
2 16283-130-002-00 | FUELMETER ASSY * ! o
3/1636-622-400-00 | METER/HOUR * i 1
4] 1636-622-004-00 | PLATE/I/84X150 £ ! U
5| V120-366-001-60 | SCREW P P e e e IR
6 /V111-166-004-50 | SCRE¥/M6X45 * ¢ ¢
7 | V401-160-006-00 | WASHER, SP/M 6 ¥ | P
8 |V411-260-006-00 | WASHER / M6 ¥ 2 T
9 | 1636-622-210-00| CABLE ASSY [+ | Vv
10 | 1342-402-006-00 | BAND, WIRE/250 s | ST T
11 | 3746-172-013-00 | BAND, HARNESS * i !
12 | 1636-622-003-00| PLATE/Z/170X220 BT N
13 | v363-260-008-00 | NUT, LOCK/M8 | £ | ¢ N I




116

FIG. 62 HARNESS SYSTEM

(sF330) 30A

30

5 oA
27-27A

9 7-9A

28 (s¥300) é
7

23 26
23A

1636-623

B S [TYPEOF MODEL] 1 [ C |G

EY PART CODE DESCRIPTION P Fa T 14| O B REMARKS

1 ]/1636-623-200-10| HARNESS/MAIN  ASSY | # IR E

1A| 1636-623-200-20 | HARNESS/MAIN assy & | g4 0w |
| 2| 1560-666-212-00| DIODE * ! i
| 3 |1575-623-009-00 | FUSE/32V034 | ToT

4| 1575-623-010-00| FUSE/32V10A % A
_____ 51593-623-203-00| FUSE/32V204A * T i
»»»»» 6 [1593-623-503-00| CAP, FUSE BOX ElE L
____ 7|3737-172-011-00 | CLAMP, HARNESS £ | ITn
»»»»» 8 |3737-172-010-00 | BAND, HARNESS s kM B
84| 1342-402-006-00 | BAND, WIRE/250 x Sl N

9 [3746-172-013-00 BAND, HARNESS ] " T

9 |3746-172-013-00 | BAND, NARNESS R N
..... 94) 1560-695-015-00 | CLANP L S
10 | v360-260-006-00| NUT/M6 x| VT T T T

11 | v363-260-008-00| NUT, LOCK/MS x| T N

12 | V201-260-801-60 | BOLT/M 8X16 ¥ i 1
|13 | v363-260-008-00 | NUT, LOCK/MS | el T

14 | 1560-664-250-00 | SHITCH/PUSH SET | x| 1Tl
| MA| 1614-680-250-00 | SWITCH/PUSH SEY 1% ] oot oot |

145] 1560-664-250-00 | SWITCH/PUSH SET * | e | 2000k
| 15 | 1560-664-252-00 | NUT | ¥ 1 '

16 | 1560-664-253-00 | BOOT % T i

17 [ 2500-623-220-00 | RELAY/4P ASSY [ # | | bl | o

17A| 1650-658-270-00 | RELAY/4P COOASSY [ | aeshe sl | | (T
18 | 1518-621-470-00 | SWITCH, SAFETY ASSY * 2

19 | V111-164-003-00| SCREW/M4X30 ¥ 1 1
20 | V401-160-004-00 | WASHER, SP/M 4_ x| ¢ f
|21 | V411-260-004-00| WASHER, PL/M 4 ¥ | ¢ 4

| wesem271o001-00 | PLATE/T, tyxdo Tl
23 | 1636-623-300-10| HARNESS/ENGINE ASSY | % Tl s ||




117

FIG. 62 HARNESS SYSTEM

(SF230) 30A

§8A 9 70A
27-27A * D8 (SF300) é

7

33 (sra30) 20
1636-623
. S [TYPE OF MODEL] 1 [ C |G
EY PART CODE DESCRIPTION P Foraoo Tsram 151 © | B REMARKS
| 23)| 1636-623-300-20 | HARNESS/ENGINE ASSY | % el HED
24 1 3652-261-202-00 | LINK, FUSIBLE % 2 K
25 | 1560-666-212-00(DIODE ¥ 1 Sl
26 | 1425-621-004-00 | CLAMP, HARNESS * 1 1
27 | 3737-172-010-00 | BAND, HARNESS EY N
274| 1342-402-006-00 | BAND, FIRE/250 AN Lt
28 | 3746-172-013-00 | BAND, HARNESS * ]
29 | V361-260-006-00|NUT | T R I O I
30 | 2500-623-220-00 | RELAY/4P AssY = ] woise| | | |
30A| 1650-658-270-00| RELAY/4P ASSY " wer | | T T
| 31 | V360-260-006-00  NUT/MG * '
| 32 | 3656-271-290-10) HORN ASSY . S . R O
33 | ¥360-260-006-00| NUT/MG6 ¥ | 2




118

FIG. 63 HOOD SYSTEM

1636-630
ey CART G oE 1o S [TYPE OF MODEL] I [ C
T CODE SCRIPTION P sraoo Tsram 14| © | B REMARKS
1]1636-630-230-10|H00D ' CoMP [ * ! 1T 3l ac
..... 2 |2502-601-003-00|BOLT/NOSX20 * i :
32502-601-005-00| NUT/CONICALFWASHER * § :
1]1636-630-001-00 | TRIN/1420 % ! :
5/1636-630-003-00| TRINM/1550 * ! ey T
6 (1636-630-009-00| TRIM/970 * ! !
_____ 7/1636-630-006-00| INSULATOR/UPPER x| U
8] 1636-630-007-00| INSULATOR/SIDE * 2 2
_____ 9 (1636-630-330-10 | PLATE/HOOK  COMP | # i IE
10 | V211-560-802-50 BOLT, SEMS/NM8X25 7T « | VT i
11 [1636-630-320-00 | HOOK/HOOD CoMP | ! !
12 | 1636-630-015-00 | SPRING/DISK/8 £ | 1)
| 13 | v304-260-008-00 | NUT/M 8 ¥ 3 s
14 | 1636-630-016-00] BOLT/MO8X25 * ! e
15 | 1636-630-310-00 | PLATE/CENTER COMP | % ! !
| 16 | v211-260-802-00 | BOLT, SEMS (S) * ! :
17 | 1636-630-014-00 | PLATE/I/95X120 * i N
18 | vV211-260-801-60 | BOLT, SEMS (S) M8X16 * : e
19 | V411-260-008-00| WASHER, PL/M 8 E 2 =
20 | 1636-631-007-00 | TRIN/85 * : T T
|21 {1636-630-450-10 | PLATE/BASE COMP | * ! K
22 | 1636-630-005-00 | TRIN/455. * i f
23 | 2139-505-002-00 | GROMMET * i !
24 | 4335-512-004-00 | GROMMET/9 % s ’
25 | 4130-705-002-00 | GROMMET/20 | | T
|26 | V211-360-802-00 | BOLT (SP) M8X20 % § 6
27 | 1636-631-009-00 | TRIN/70 ¥ | g




1636-631

FIG. 64

UNDER — COVER SYSTEM

119

KEY PART CODE DESCRIPTION § TYPE OF MODEL% 8 S REMARKS
» C | SF300 [ SF330 |c| L |P ’

1 |1636-631~-210-10| COVER/UNDER/LH COMP * 500 3| 7F

1A| 1636-631-210-20 | COVER/UNDER/LH COMP | # gl Tl

2 |Vv211-260-801-60| BOLT, SEMS (S) M8X16 x| 3 3

3| V411-260-008-00| WASHER, PL/M 8 * 8 3

4]1636-631-013-00| TRIM/160 | 1 .

5| 1636-631~-014-00| TRIM/320 * 1 1

6 |1636-631-003-00| TRIM/915 % ! 1

711636-631-009-00| TRIM/70 ¥ ! N

8 | 1636-631-220-00| COVER/UNDER/RH COMP * W 7F

8A| 1636-631-220-10| COVER/UNDER/RH COMP | % | .| ' [ 1]

9 |1636-631-015-00 | PLATE/L/32X90 * | oooose | -zoom| |

941 1636-631-015-10 | PLATE/L/32X90 * | oooobr- | sosoiz- | 1

10 | V211-260-801-60 | BOLT, SEMS (S) M8X16 * 3 3

11 | V411-260-008-00 | WASHER, PL/M 8 * 3 L

12 | V210-360-602-00 | BOLT/SP % | N

13 | V360-260-006-00 | NUT/M6 * ! 1

14 | 1636-631-001-00| TRIM/510 r R Y

15 | 1636-631-003-00 | TRIM/915 * ! !

16 { 1636-631-011-060 | PLATE/REAR/LH * 1 1

17 | V211-260-801-60 | BOLT, SEMS (S) M8X16 % 7 7

18 | V411-260-008-00 | WASHER, PL/N 8 * 7 7

19 | 1636-631-006-00 | TRIM/95. % ! 1

20 | 1636-631-007-00 | TRIM/85 * ! !

21 | 1636-631-012-~00| PLATE/REAR/RI Y Y N

21A| 1636-631-250-00 | PLATE/REAR/RH CoMP * a1 !

22 1 v211-260-801~60 | BOLT, SEMS {S) M8X16 ¥ 6 8

23 | V411-260-008-00 | WASHER, PL/M 8 ¥ 6 6

24 | 1636-631-008-00 | TRIM/140 % i I




120

FIG. 65 MARK,ORNAMENT,LABEL (VALVE)

WSES00N, | [IEBER | | EEKIN

|

1 2 3 4

=

1
‘1 11A
(SF300)
| Tt
15
A[E | @ |
@ (X R}
2 '
A 23

(SF830VE42)

16836-901
ey R . s [TYPE OF MODEL[ ' [ C |G
ART CODE DESCRIPTION P o T 151 © (B REMARKS
AAAAA 1 1636-901-001-00 | ORNAMENT/HOO0D/LH * T -
2 | 1636-901-002-00| ORNAMNENT/HOOD/RH | T
3(1636-901-003-00| ORNAMENT/FENDER/LH * et Ty
4| 1636-901-004-00| ORNAMENT/FENDER/RH PN S
5| 2502-901-004-20| ORNAMENT/F % I I I
77777 6 |1614-906-003-00 | ORNAMENT/ISEKI * ! !
712504-902-002-00 | ORNAMENT/STEERING * ! ot T
kkkkk 8 |1636-901-009-00 | LABEL/NOISE/LPA/90 £ | 0
_____ 9 12500-901-027-00 | LABEL/CE e e
10 1 1636-901-005-00 | LABEL/DIFF £ | B ey T T
11 1 1636-901-006-00 | LABEL/2W/4% |- ¥ 00
114} 1640-902-006-00 | LABEL/KNOB/OPEN [ | 50 i
121 1593-901-015-00 | LABEL/MAINTENANCE * P A

13 {1636-901-011-00 | ORNAMENT/LI00D/LH

14 1636-901-012-00 | ORNAMENT/HOOD/RH

16 | 1636-901-015-~00 | LABEL/WARNING/SLOPE

*
*

15 | 8595-001-007-00| LABEL/WARNING/HOT * | oo | 20000
% 1
*

17 | 1636-901-016-00 | LABEL/WARNING/2¥W-4¥

19 11636-901~-018-00 | LABEL/CONTROL/TILT

20 18595-901-006-00 | LABEL/WARNING/BELT

*
*
¥
21 [ 1636-901-021-00 | LABEL/WARNING/BRAKE * 0 soose | 20010
%
%
*

................................




FIG. 66

A ACHTUNG |,
=

lae
22
1\3—~§ I

Dotion
a{?.‘i\ . A hebtune
Uinve @
Bat Bxstarzaioat .
. steisaty Huse |
s FryrTR——.
frathn, _
. S

[l

FE

STSTELLBREMSE
|

WARNUNG

GEBRIMST
ORICKEN  TRETEN |

| GELGST §

Ty
L)

fxox

niche angdagen it
g

ot oder
Fahrpsdat 19r bihe
schriadiERelt eazatoppele,
-]

|

DIESEL

A WARNUNG {8

121

LABEL (GERMAN) (E20 — STANDARD, E42 — OPTION)

BEDIENUNG

9
1636-905
) S |TYPE OF MODEL[ 1 [ C |G
KEY PART CODE DESCRIPTION P TIOIR REMARKS
c | sF300 {sF330 [c| L |P
,,,,, 1|1636-905-0071-00 | LABEL/FUSE/D x| ] SN I O ! O
2 |1636-905-006-00] LABEL/LIFTLOCK/D | L2 PO L O A —
3|1640-903-024-00| LABEL/C/DRIVE | el 1
34| 1636-905-002-00 | LABEL/C/DRIVE/D | o T
41| 1608-904-001~10| LABEL/OPERATION/D | 1, 1
4A] 1636-905-013-00 | LABEL/OPERATION/D s | 40T trT1tTrr.
5/2502-905-002-00 | LABEL/PARKING/D * b ‘Tl 9L
| 6| 1600-902-023-00 | LABEL, FUEL/D | TAor e
| 7]1640-903-036-00 | LABEL/D/BATTERY * o S T O S O
8 | 1636-905-011-00| LABEL/2W/4W % | oo
84| 1640-903-035-00 | LABEL/D/STARTER * | s |
9 | 1636-905-023-00 | LABEL/¥/CRUISE/D | | !
| 10 | 1640-903-033-00) LABEL/F/RADIATOR £ | N N
| 11 | 1640-903-029-00 | LABEL/W/MUFFLER L Y T I O
12 1 1640-903-026-00| LABEL/W/FAN % i i
13 1 2500-901-027-00 | LABEL/CE T ! O
| LABEL/KNOB/OPEN T| N
| LABEL/MAINTENANCE (A T A N O




122

FIG. 67
20A
f QPTIaN
10A A v
[RELAY, LAMF| »
SOLENG1D seecleite e miar s3]
FUEL Pl:: } R

PARKING BRAKE

ACAUTION

|t i g e |
[ 4 ek o Pl v amt ™ e o
5

uctor st inpeeinted batace siaring

Bttty racioe st sowy

it i o ot S0
—

SET RELEASE §
PUSH  DEPRESS DEFRESS |

g.,g\ 3.

LABEL (ENGLISH) (E40 — STANDARD, E42 — OPTION)

AW
& WARNING AWARNING AWARNING >
i mAEEE] " o | [CE
fJ e == e 1
9 10 11 12 13
1636-906
' » v s |TyPEoF MoDEL| 1 [ C |G
KEY PART CODE DESCRIPTION P eraoo [ | &1 © |B REMARKS
1 |1636-906-001-00| LABEL/FUSE/E % ! YT
2|1636-906-004-00 | LABEL/LIFTLOCK/E | : * ! ey
3| 1640-903-001-00 | LABEL/C/DRIVE % N
3| 1636-906-012-00 | LABEL/C/DRIVE/G % ol N
""" 4|1608-906-001-10| LABEL/OPERATION/E £ | e 1
| 44] 1636-9806-013-00 [ LABEL/OPERATION/G * A Tt
5|2502-906-002-00| LABEL/PARKING/E ¥ ' i
6| 1427-941-016-00| MARK, FUEL £ | e L
7| 1640-904-016-00 | LABEL/D/BATTERY * e S
8§ [ 1636-906-011-00 | LABEL/2W/4W % | _oos
80/ 1640-904-019-00 | LABEL/D/STARTER £ | aee | —
9| 1636-906-023-00| LABEL/¥/CRUISE/G | o0y
10 | 1640-904-013-00 | LABEL/W/RADIATOR " L ey
111640-904-009-10 | LABEL/W/MUFFLER * | oo ! ]
12 | 1640-904-006-00 | LABEL/W/FAN ‘ * ! N
13 | 2500-901-027-00 | LABEL/CE T !
14 1640-902-006-00 | LABEL/KNOB/OPEN Tl '
15 [ 1593-901-015-00 | LABEL/MAINTENANCE T T .
.................... ...




FIG. 68  LABEL (FRENCH) (E50 — STANDARD, E42 — OPTION)

APPUTZR  APPUYER

2oa
T0A

may&gg " B gy
1 OA . TROULER 1E ¥R
";:'S QD 15 PRI

ACTIDN

GAZOLE
TNFLAMABLE

123

§ @ ATTENT 1ON]i

|}w

UYILISAT1ION

8A

ATTENTIONI
AVERTI
(T pas te metuw
torsave fa viulatevs d
sitesse 99" la pidile BT
soat easasis, °
acn yor v OB }
.

ATTENTIONI

(E50, E42—~0OPTION)

[ AAVERTISSEMENT | C—
= GRIWIRINEY
% a | 1o+
‘ L6
13 14 15
1636-907
‘ S |TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | SF300 [sF330 |c| L |p
1 /1636-907-001-00 | LABEL/FUSE/F |- ¥ ! b
e 163@_:_9__07__—_004-00 LABEL/LIFTLOCK/F % ! L
3| 1640-903-004-00| LABEL/C/DRIVE x| LT -
| 34| 1636-907-002-00 | LABEL/C/DRIVE/F * S r
4| 1608-905-001-10 | LABEL/OPERATION/F x| LT o
40| 1636-907-003-00| LABEL/OPERATION/F * o rtrtrTr g
| 5| 2502-907-002-00 | LABEL/PARKING/T * ey
| 6 |1427-934-013-00 | MARK, FUEL/FR El N
7|1640-903-016-00 | LABEL/D/BATTERY * | bl L Ll
74| 1640-903-016-10 | LABEL/D/BATTERY/F * | Jonce s
8 [1636-907-011-00| LABEL/2W/4¥ * | ok
_____ 81| 1640-903-015-00 | LABEL/D/STARTER | # | g |
,,,,, 88| 1640-903-015-10| LABEL/D/STARTER/F | % | 0| 13 | |
8C| 1640-903-015-20 | LABEL/D/STARTER/F ¥ | e | L |1 S
"""" 9 |1636-907-023-00 | LABEL/¥/CRUISE/F * o !
10 [ 1640-903-013-00 | LABEL/¥/RADIATOR £ ol L 1
10A| 1640-903-013-10 | LABEL/W/RADIATOR/F f s | s |
| 11 | 1640-903-009-00 | LABEL/¥/MUFFLER B Gadooooooo
12 | 1640-903-006-00 | LABEL/¥/FAN * | pniza |+ .
124| 1640-803-006-10 | LABEL/%/FAN/F £ | s |2 V| 8
13 | 2500-901-027-00 | LABEL/CE |° T L b
14 | 1640-902-006-00 | LABEL/KNOB/OPEN T e NN
15 | 1593-801-015-00 | LABEL/MAINTENANCE T ! 1




124

LABEL (DUTCH) (E40H — STANDARD,”E42 — OPTION)

E[g—oﬁ\l AOPGELET r':.W“JL S & OPGET
[s ;lx%\, ’ &lun-:hmz . W‘ ".,":“"“‘”‘"’"T"” i& 7
& Brettms & stlinder h o - orrvrrerry r— R
e : [of
ll"lllﬂle

10A
soLen0ide

3A
Bripgstor

AGEVAAR]

‘_:&x WAARSCHUW]N(.Z. A LET OFt A LET oP1 »
ﬁ%&'\ E Zl | + @ €
9 10 11 1)3 1’5
1636-908
ey o ART o s [TyPE OF MoDEL] 1 [ C |G
A CODE ~ DESCRIPTION P N Tsram | 5| O | B REMARKS

1]1636-908-001-00 | LABEL/FUSE/H x| ! ‘

2 | 1636-908-009-00 | LABEL/LIFTLOCK/H | T i

3|1636-908-002-00 | LABEL/C/DRIVE/H sl Y
3A| 1636-908-002-10 | LABEL/C/DRIVE/H ¥ | .| LA T
""" 1| 1636-908-003-00| LABEL/OPELATION/H "
47| 1636-908-003-10 | LABEL/OPELATION/H £ | ol |1

5|1636-908-004-00 | LABEL/PARKING/H * ! ey

6 | 1636-908-005-00 | LABEL/FUEL/H * ! Y ]
_____ 7 (1636-908-010-00 | LABEL/BATTERY/H x| T T
8 | 1636-908-011-00| LABEL/2W/4¥ L T N R

8A| 1640-905-035-00 | LABEL/D/STARTER/H * | an0she- !
911636-908-023-00 | LABEL/W/CRUISE/H YR
10 | 1636-908-006-00 | LABEL/W/RADIATOR/H | # : T
|11 | 1636-908-007-00 | LABEL/N/MUFFLER/N £ ot Ll -

12 | 1636-908-008-00 | LABEL/W/FAN/H * ! 1

13 12500-901-027-00 | LABEL/CE T ! '
14 | 1640-902-006-00 | LABEL/KNOB/OPEN |- T nnn
| 15 [1593-801-015-00 | LABEL/MAINTENANCE | T ! RN




125

FIG. 70  COMPONENT PARTS FOR K185 —038 —000 — 00,20 ON Fig.41

9
8
K185-0380
S [TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | SF300 [ sF330 |l L [P
1 | K185-038-001-00| ROD/PISTON % 30
1A| K185-038-001-20 | ROD/PISTON * T R T
2| K185-031-001-00| PISTON x| ! B |
| 3| K185-031-002-00| SEAL/ROD % 2 kB e
4 1K185-031-003-00)| WEAR RING % 1 !
5|Vv723-111-501-20| 0-RING % ! !
6 | K186-003-003-00 | U-NUT PN 0 R
0 [ eA| k185-038-002-00 | U-NUT - % LA I N R
7| K185-031-300-00| COVER/ROD SET | #* ' T
8| K185-031-302-00| SEAL/ROD * ! 1
9 | XK185-031-303-00| SEAL/DUST % ! !
10 ([V720-113-502-90 | RING/O * T i




126

FIG. 71 COMPONENT PARTS FOR K216 — 012 — 000 —00 -ON Fig.50

I-1A

K216-0120
KEY PART CODE DESCRIP pLTE O WPEL 116 | R
T1ON c sra00 [ a0 |G| T [P REMARKS
1 | K216-012-110-00| VALVE/SUB SET | # | _ugtss| —omr|
_____ 1A| K216-012-110-10| VALVE SUB SET * | ooooss- | oooolz- | 3
2 | V682-200-000-60| BALL , * i !
3| K216-001-002-00| GUIDE/SPRING ¥ i L O
4)K216-008-002-00| SET BOLT % e
5|V720-101-900-60| 0-RING/P 6 * : :
| 6 | V720-102-401-20 | 0-RING/P12 * | o e
_____ 7 [ V704-140-015-00 | RING, SNAP/15 ¢ % i N
8 |V780-140-000-4T | PLUG/SCREW/SEAL * T
9 | K216-012-002-00| COVER % ' T
| 10 [ K216-012-003-00 | POPET * i !
| 11 [K211-008-010-00 | SPRING/NC1Y « | U T
12 | K211-001-008-00 | PLUG * : T
13 | V720-102-401-20 | 0-RING/P12 ® | 1 NN
14 |V780-140-000-4T PLUG/SCREW/SEAL ¥ N
| 15 | ¥721-103-105-50] 0-RING/G55 ¥ : ’
16 |V211-260-803-50 | BOLT (S) MBX35 * : N
17 | K216-012-004-00 | ORIFICE SCREW/3.5 R N
18 | V780-140-000-6T | PLUG/SCREW/SEAL x| 1 NN




127

FIG. 72 COMPONENT PARTS FOR K216 — 013 —000— 00 ON Fig.50
£216-0130
S |TYPE OF MODEL[ I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | sFa00 | se330 [c| L |p
1| K216-012-110-00| VALVE/SUB SET | * sl |1
1A/ K216-012-110-10 | VALVE SUB_ SET | # wo-| 8| | |
2 | V682-200-000-60 | BALL * e
3| K216-001-002-00| GUIDE/SPRING * I
4| K216-008-002-00 | SET BOLT * ey
5| V720-101-900-60 | 0-RING/P 6 ¥ 2
6 | V720-102-4061-20 | 0-RING/P12 * f
77777 7| V704-140-015-00 | RING, SNAP/15 € * T
_____ 8 | K200-031-005-00 | PLUG _ * -
84| V780-140-000-10 | PLUG/SCREW * e | L
9 [K216-012-002-00 | COVER * !
10 | K216-012-003-00 | POPET * 1
| 11 | K211-008-010-00 | SPRING/HC1S # [ | N
12 |K211-001-008-00 | PLUG x| | AN
13 V720-102-401-20| 0-RING/P12 * f
14 | V780-140-000-4T | PLUG/SCREW/SEAL % !
15/ V721-103-105-50 | 0-RING/G55 * '
16 | v211-260-803-50 | BOLT (S) M8X35 * T
17 |K216-012-004-00 | ORIFICE SCRE¥/3.5 x I




128

FIG. 73  COMPONENT PARTS FOR 1614 —223 —210—-00 ON Fig.18

11

1614-2232

CEY PART CODE B S [TYPE OF MODEL| | | C [G

| R D DESCRIPTION P Feram a0 14| S B REMARKS
| 1] 1614~223-211-00 ) WASHER * ! !

2| 1614-223-212-00 | RING/SNAP/CS % I BRI I
7 1614-223-213-00 WASHER * T T

4 [ 1614-223-214~00 | RING/BRAKE % i i

5|1614-223-215-00| SHOE/BRAKE slg* g
6| 1614-223-216-00] SPRING/HE ¥ T 1
| 7| 1614-223-217-10 | WASHER | T[T L ) I e

8 | 1614-223-218-00 | CAM/DRIVEN % ! 1

9 11614-223-219-10 | SPRING/HC * T L Y
10 | 1614-228-222-10| CAM/CENTER % ! LT
| 11 | 1614-223-223-00 | PIN/PARALLEL * 5 t

12 | 1614-223-225-00 | RING/SNAP/CH % i oYYy T T
13 |1614-223-226-10 | CAM/DRIVE g | T T




FIG. 74 COMPONENT PARTS FOR 1636 — 202 —200—-10 ON Fig.15

129

1636-2022
KEY PART CODE DESCRIPTION p |LYPE OF MODEL| L1 & |5 REMARKS
C [ SF300 | SF330 [c | L |P
1 |1620-202-521-00 | SEAL/OIL * 3 8
2 1620-202-522-00| GASKET | £ 1 f
3 (1620-202-523-00| GASKET ¥ I L O
4|v723-102-006-00| RING/ODO * B [ I
5 | V¥723-102-005-30 | O-RING % e L Y O
_____ 6 |V723-102-005-50 | 0-RING * ' !
7|Vv721-103-105-50 | 0-RING/G55 | x| ¢ CHN
_____ 8 | vV720-102-401-40|0-RING/P14 * 2 T
9 | v730-101-801-40 | RING/BACKUP e TR rUvTYTTYTT
10 | 1620-202-528-00 | BONDEDSEAL % L2 N
| 11 | ¥720-102~-401-20 | 0-RING/P12 ¥ ! !
| 12 | V720-112-401-80 | 0-RING/P18 % L T
""" RING/BACKUP | VT
14 | V720-112-401-10| RING/O £ | VT
15 | V720-112-401-40 | O-RING/P14 * R L
16 | 1636-202-201-00 | CASE/CHARGE PUMP ¥ ! !
17 1636-202-202-00|PLUGC L2 L IO I A
18 | 1620-202-560-00 | CYLINDERBLOCK _ ASSY | # | L L
19 | 1620-202-570-00 | COVER/A ' ASSY | % T AL
20 | 1620-202-580-00 | COVER/B ASSY | & | VU
21 | 1620-202-501-0 CASE ) ) ! !
| 22 11620-202-502-00|CASE x| ! N
23 | 1620-202-503-00 | PORTBLOCK A £ ! T
24 | 1620-202-504-00 | PLATE/SWASH * I [ N
25 | 1620-202-505-00 | SHAFT x| T i
26 | 1620~202-506-10 | SHAFT " T Tl
27 | 1620-202-507-00 | PLATE/VALVE * I U
| 28 | 1620-202-508-00 | PLATE/VALVE £ 7 U
29 [1620-202-509-00 PLATE_{_I}_{_}_{_UST * ! o
30 | 1620-202-511-00| PLATE/THRUST % T i




130

FIG. 74  COMPONENT PARTS FOR 1636 — 202 —200 — 10 ON Fig.15

1636-2022 .
v 1 S [TYPE OF MODEL[ I | C |G ‘
KEY PART CODE DESCRIPTION P a0 [ om0 | & (’3 R REMARKS
31 11620-202-512-00 | PLATE * ! !
32 | 1620-202-513-00 | COVER ¥ | ! i
33 | 1620-202-515-00 | BEARING/BALL * R
34 |1620-202-516-00 | BEARING/NEEDL x CH A
'35 | 1620-202-517-00 | VALVE % £ U O
36 | 1620-202-518-00 | SPRING * T T
371 1620-202-519-00 | BOLT * ! 4
33 | 1620-202-524-00 | PIN ¥ £ e
39 | V704-140-020-00 | RING, SNAP/20C ¥ 2 N N
40 | V705-140-052-00 | RING, SNAP/52 ¢ * A
41 (V112-165-001-20 | SCREW/M5X12 * o 6
(42 | V411-260-010-00 | FASHER/MLO | £| S| 3
43 | 1620-202-525-00 | PLUG * 2 LA
| 44 | 1620-202-526-00 | POPPET ¥ | @ T T
45 | 1620-202-527-00 | SPRING * Ry
46 | 1620-202-529-00 | VALVE/S/A ¥ ! I
47 | 1620-202-531-00 | PIRN - % i T
48 |1620-202-532-00 | PIN % 2 Ty
49 | v220-540-803-50 | SCREW/SOCKET * TR
50 |1620-202-533-00 | PLUGC % £ 4O
| 51 | V220-540-601-60 | BOLT * 8 3
52 | 1620-202-534-00 | PIN % 2 A I
53 [ 1620-202-535-00 | SHIPPINGPLUG % 3 I
54 | V705-140-035-00 | RING, CIRCLIP % i U I I O
55 | 1620-202-536-00 ] PLUG * 2 (A
56 | 1620-202-537-00 | SHIPPINGPLUG * e




FIG. 75  COMPONENT PARTS FOR

1636 — 505 — 200 — 00 ON Fig.52

131

1636-5052
S |TYPE OF MODEL| | [ C [G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
C | SF300 | SF330 |C | L |P
1 ]1636-505-251-00 | ROD/TIE ES 8 Tl
2| 1636-505-252-00 | COVER/END * ! '
3/1636-505-253-00| PLUG/PORT £ ! e
411636-505-260-00| COVER/INLET ASSY | % ! !
5|1636-505-270-00| BLOCK/D ASSY * z LA
6 | 1636-505-280-00| BLOCK/D ASSY | % 2 2
7/1636-505-290-00| SEAL SET El rtTry ...
8| Vv401-160-008-00 | FASHER, SP/M 8 x| 3
91Vv304-260-008-00 | NUT/M 8 ¥ STLTTRT
10 [V720-112-401-40 | O-RING/P14 | S YT
11 | 1636-505-202-00| PIN/05X14 * s -
|12 | 1636-505-203-00 | WASHER/M5 1 £ | sLos
13 | 1636-505-204-00 | PIN/SNAP/O5 % 3 3




132

FIG. 76  COMPONENT PARTS FOR 1636 — 613 — 200 —00 ON Fig.59

1636-6132
KEY PART CODE DESCRIPTION p[LTE O WOOELILT S IR REMARKS
, C | SF300 | SF330 [C | L |P
1[1636-613-201-00| SEAT/CUSHION ASSY | % * 1
_____ 2 |1636-813-202-00|COVER/SUSPENSTON x| ‘1 "T1 1"~
| 3 |1636-613-203-00|PLATE/A T « | Tyl
411636-613-204-00| PLATE/B * 2 ey
“““ 5/1636-613-205-00 BOLT/SPCIAL B g
6 11636-613-206-00) PLATE/C _ L2 I .
_____ 7)1638-613-207-00 | SCREV 3 I T I
77777 8§ |1636-613-208-00| SEAT/BAG x| Ty
_____ 9 | 1524-611-230-20| SUSPENSION « | T T
10 | 1524-611-231-00 | FRAME, LOWER | ! N
11 | 1524-611~-232-00 | FRAME, UPPER * ! a
112 | 1524-611-233-10 | LINK A x| e HE
13 |1524-611-234-10|LINKE B « | U Tl
14 | 1524-611-235-00 | ADJUSTER £ T R
15 | 1524-611-236-00| LINK, SUPPORT * ! N
16 | 1524-611-237-00 | SPRING * £ z
17 [ 1524-611-238-00 | SHAFT/A ¥ | T
18 [ 1524-611-239-00 | SHUAFT/B | # | 1 -
|19 | 1524-611-241-00 [ SHAFT/C . | T T
20 | 1524-611-242-10 | ADJUST BOLT # 1 HE R
| 21 | 1524-611-243-00 | BUSH * 2 2
| 22 | 1524-611-244-00 | SPACER £ | © ST
23 | 1524-611-245-00 | RUBBER, STOPPER x| F|
24 | 1524-611-246-00 | GRIP 1, ¥ | 0 T
25 | 1524-611-247-00 | LABEL 10 T
26 [V201-260-803-00 BOLT/N 8X28 x| ? z
| 27 | ¥304-260-008-00 | NUT/M 8 ] % z 2
28 |V411-260-008-00 | WASHER, PL/M 8 £ ¢ arTTTTT T
|29 [v411-260-010-00 | WASHER/MIO * AR
30 | V401-160-008-00 | WASHER, SP/M § x| ¢ e




FIG. 76

COMPONENT PARTS FOR 1636 — 613 —200—00 ON Fig.59

133

1636-6132
cEy ART S [TYPE OF MODEL] | [C [6G
P CODE DESCRIPTION P srao0 Tsram0 14| O | B REMARKS
31 | 1524-611-248-10 | PIN, COTTER/3X18 * T T
32 | V580-140-402-50 | PIN, SPRING/4 X25 #| 1 !
33 [V710-140-010-00 | RING, SNAP/ELO I
34 | 1524-611-249-00 | ROLLER % e ey
35 | V5680-140-402-00 | PIN/SPRING | | e
| 36 | 1524-611-261-00 | PIN/SPLIT * ! !
37 |1524-611-262-00 | HUB £ 1
| 38 [ 1560-611-203-00 | BRACKET, SIDE/LH £ ! U
39 | 1560-611-204-00 | BRACKET, SIDE/RH A LA I I
40 | V211-260-801-60 | BOLT, SEMS (S) M8X16 FY i
41 | v211-370-802-00|BOLT/SP * .




i AW SAFETY
s FUEL U SWITCH
GAUGE
t] ENC;{gEASJOP COLLEC
Q (<3~ O
g DA 3
® E€) [}
E
E 3
| LR el
WATER TEMP. OIL PRESSURE o FUEL METER OPT (AC)
SENSOR SENSOR PT (30) L .
i A ; :
: A a5 »
3 : 2
=U=U=U 1 R ] g
0
= == == z
GLOW PLUGS — .
ENGINE STOP s s
@ SR SOLENOID — e =
258 oS BR S
FUEL PUMP ayn psva
LEY:Y LY
QSP ns
258
05X DAY
a5y 25YA .
axd ST, S 0
ol /) ferm s K rO..@ af
28 2 20
2
28 g - ™~ 5
28] [T
|05 GV
95.GY
" —-02 Loy
.v ’ [L3: )
| 4 o o
3 B a3
ey iy :)
= =
E x
FLW 0.85R ) w
d STARTER :
GENERATOR MOTOER s _——
12V, 40A } 204 g
?OA
FLW0.85R ENGINE START oA B
RELAY @ <ld HEAD LAMPS
21 Wx2
FUSES }
: Me
SWITCH

ws @ @__ w08
80D26R |
BATTERY o

MAIN SWITCH

SAINV1 HOLINOW

NVHOVIA ONIHIM

¥eT



NUMERICAL INDEX 6005-097-120-10
PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1061-210-015-00 15 18 | 6209-000-005-00 1 12 | 6209-749-001-10 4 16
J062-076-082-00 19 4 | 6209-000-006-00 4 2 8 48
P117-303~003-00 8 234 6209-000-013-00 13 10A| 6209-749-001-20 4 164
V195-164-008-30 2 4 1 6209-030-005-00 8 8 8 48A
V201-360-802-00 18 TA| 6209-030-006-00 8 9 | 6209-920-002-00 8 21A
___________________________ S S S S
V211-560-802-00 8 124 15 24 | 6209-940-004-00 10 15
15 23A| 6209-030-041-00 16 4 6211-110-032-00 1 14
18 7Bl 6209-030-043-00 18 18 6211-1106-032-10 1 144
20 3A} 6209-030-091-00 7 4 6211-110-032-20 1 14B
VZ11-560-805-00 3 b 6209-030-095-00 8 144 6211-110-032-30 1 14C
V220-540-602-00 14 7| 6209-031-083-00 20 5 1 6211-110-032-40 1 14D
V251-340-806-00 4 20 | 6209-037-007-00 8 14 | 6211-110-045-10 1 1
V301-460-006-00 4 29 | 6209-046-001-00 8 16 | 6211-110-045-20 1 1A
V341-120-008-00 8 20 | 6209-050-001-00 - 8 35 | 6211-110-045-30 1 1B
V401-166-006-00 4 30 | 6209-050-002-00 8 36 | 6211-110-045-40 1 1C
V411-260-006-00 18 41 6209-300-006-00 4 28 6211-110-045-50 1 1D
V523-101-001-80 7 34| 6209-360-011-00 19 3 6211-141-023-40 1 11
13 24 6209-360-031-00 2 9 6211-141-023-50 1 114
V600-110-600-40 18 14 | 6209-409-001-00 8 18 22 3
¥600-110-600-50 8 53 | 6209-4095-003-00 10 18 | 6211-141-024-40 1 16
V600-110-620-30 18 13 6209-440-002-00 12 7 22 23
V600-150-600-20 13 8 | 6209-440-002-10 - | 12 TAl 6211-150-019-00 1 2
V681-200-000-60 1 10 | 6209-490-002-00 2 T 6211-150-020-00 1 15
V704-140-016-00 10 16 6209-500-003-00 8 174} 6211-150-033-00 1 24
VT705-140-012-00 8 32 8 26A( 6211-150-033-10 1 2B
V710-140-004-00 18 23 22 13 6211-150-034-00 1 154
18 34 6209-500-005-00 10 23A| 6211-170-007-20 2 1
V720-101-900-80 18 37 | 6209-580-002-10 18 38 | 6211-173-005-00 2 6
V720-102-401-80 6 34| 6209-605-003-00 8 2 22 4
V720-113-502-20 14 9 6209-605-004-00 1 41 6211-179-011-20 2 2
22 17 6209-605-004-10 1 4A 6211-210-028-50 4 34
¥723-102-002-40 8 39 6209-605-005-00 4 33 6211-210-028-60 4 344
V723-102-005-00 8 47 6209-605-005-10 4 33A| 6211-210-028-70 4 34B
22 16 | 6209-610-001-00 4 4 | 6211-210-028-80 4 34C
V723-102-005-50 J 15 27 6209-610-003-00 1 3 6211-210-028-90 4 34D
22 20 4 6 | 6211-210-031-50 4 1
1373-121-001-00 20 4| 6209-610-004-00 8 31 6211-210-031-60 4 1A
1425-621-004-00 8 15 6209-625-002-00 8 7 6211-210-031-70 4 1B
2130-601-018-00 8 23 22 12 6211-210-031-90 4 1C
2145-161-211-00 28 16 6209-625-003-10 4 15 6211-210-056-00 4 34E
3625-301-002-00 6 2B 22 10 | -6211-210-056-10 4 34F
3625-540-004-00 8 41 6209-630-002-10 21 1 6211-210-056-20 4 346
3640-586-004-00 19 5 22 21 | 6211-210-057-00 4 1D
6115-639-008-00 26 51 6209-740-001-00 8 27 6211-210-057-10 4 1E
6209-000-002-00 10 19 6209-740-005-00 4 18A| 6211-210-057-20 4 1F

135



136

6005-097-120-10

.PART CODE

PART CODE

FIG.KEY

- PART CODE

6211-258-001-00

6211-258-002-00

6211-291-007-20

6211-291-010-00
6211-292-001-20

6211-310-009-00
6211-310-009-10

6211-310-009-20
6211-310-009-30
6211-310-009-40
6211-311-013-00

- 6211-312-005-00

6211-312-005-10

6211-312-006-00
6211-312-006-10

6211-319-003-00
6211-322-002-00
6211-341-017-10
6211-342-003-00
6211-342-008-10

6211-361-022-20
6211-510-008-00
6211-511-007-00
6211-511-008-00
6211-530-008-00

6211-540-008-00
6211-599-004-00

6211-711-005-00

6211-715-006-00
6211-721-003-10
6211-721-004-00
§211-751-001-10
6211-760-015-10

6211-760-015-20
6211-777-007-10
6211-777-007-20
6212-111-039-20
6212-111-039-30

FIG. KEY
4 9
22 8
4 10
22 g
4 25
2 3
4 26
22 11
8 1
8 1A
8 1B
8 1C
8 1D
8 42
8 28
8 284
22 14
8 43
8 43A
22 15
8 46
8 57
7 1
1 2
7 24
b 1
4 11
4 12
4 13
-5 1
5 3
4 14
5 2
5 4
1 6
1 5
1 7
1 8
2 5
4 32
4 324
9 1
9 1A
12 1
12 1A

6212-111-039-40
6212-111-043-10
5212-111-043-29
6212-114-039-40
6212-114-043-20

6212-116-043-20
6212-121-013-00
6212-121-013-10
6212-121-013-20

6212-121-015-00
6212-121-015-10
6212-124-013-20
6212-124-015-10
6212-126-013-20

6212-126-015-10
6212-230-005-00
6212-235-002-00
6212-235-002-10
6212-235-002-20

6212-261-009-10
6212-263-009-00
6212-264-009-00
6212-310-011-20
6212-310-011-30

6212-330-022-30
6212-330-022-40
6212-333-002-00
6212-336-001-00
6212-371-017-00

6212-379~-001-00
6212-511-005-00
6212-521-002-00
6212-522-004-00
6212-523-006-00

6212-523-006-10
6212-523-006-20
6212-523-006-30
6212-524-002-00
6212-524-006-00

6212-525-003-00
6212-530-005-00
6212-530-005-10
6212-531-005-00
6212-531-008-00

12 1B
12 9
12 94
12 11
12 15
12 13
12 17
12 2
12 24
12 2B
12 10
12 104
12 12
12 16
12 14
12 18
12 5
12 6
12 64
12 6B
12 8
5 5
5 6
13 1
13 1A
13 b
13 5A
13 6A
13 9
13 11
13 12
11 I
13 3
11 2
11 6
11 6A
11 6B
11 6C
18 11
18 114
8 51
8 50
8 504
4 8
4 8A

6212-531-008-10
6212-531-008-20
5212-533-005-00
6212-535-002-00
6212-535-007-00

§212-535-009-00
6212-551-008-00

6212-552-008-00

6212-561-003-00
6212-563-001-00

6212-565-001-00
6212-569-002-00

6212-571-002-10
6212-571-002-20

6212-575-003-00

6212-600-009-10
6212-611-004-10
6212-616-002-00
6212-619-001-20

6212-620-008-10
6212-621-008-10
6212-626-002-10
§212-628-006-00
6212-628-007-00

6213-100-004-20
6213-100-004-30
6213-111-002-10
6213-111-002-20
6213-119-001-00

6213-120-002-10
6213-120-002-30
6213-125-002-00

6213-125-002-10 |

6213-129-003-00

6213-140-012-00
6213-149-003-10
6213-149-003-20
6213-160-002-00
6213-161-001-00

6213-163-002-00
6213-164-001-00

§213-240-002-00

- FI6. KEY
4 8B
4 8
8 52

18 15
11 4
18 154
10 1
10 2
10 3
10 4
190 -5
19
22 2
10 6
10 64
10 7
10 8
10 g
017
10 20
10 10
190 11
10 12
10 13
10 14
14 1
14 14
14 2
4 24
14 6
14 3
14 3A
14 4
14 4A
14 5
14 8
1410
14 104
§ 294
8 29
8 30
3 34
§ 31
8 33
1412




6005-097-120-10

PART CODE FiG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6213-319-001-00 4 24 | 6215-300-030-00 17 1A| 6215-345-051-00 23 12
6213-610-004-20 15 1| 6215-300-037-00 17 1B 24 11
6213-610-004-30 15 1A} 6215-311-005-00 23 i 25 9
6213-610-004-40 15 1B ’ 24 18 | 6215-345-052-00 23 13
6213-611-003-20 15 2 25 16 24 12
6213-612-004-00 15 9| 6215-315-002-00 17 2 25 10
6213-613-002-10 195 8 | 6215-315-005-00 17 4 | 6215-345-053-00 23 14
6213-614~001-10 15 12 1 6215-315-006-00 17 3 24 13

1 14 1 6215-315-007-00 17 5 25 11
22 18 | 6215-330-007-00 23 2 | 6215-355-003-00 23 i8
6213-619-002-00 15 11| 6215-330-021-00 W 24 1| 6215-359-003-00 F 23 17
6213-619-003-00 15 10 | 6215-330-022-00 25 1 24 16
6213-615-007-10 15 13 | 6215-332-002-00 23 16 25 17
6213-621-003-00 15 ] 24 15 | 6215-359-004-00 23 19
6213-622-002-00 15 5| 6215-332-006-00 25 15 24 17
6213-622-002-10 15 5A| 6215-339-002-00 23 15 25 18
6213-631-002-00 15 3 24 14 | 6215-359-006-00 26 53
6213-631-005-00 15 4 | 6215-339-004-00 25 14 | 6215-411-052-00 17 6
6213-641-012-00 16 2| 6215-342-002-00 23 3 | 6215-411-053-10 17 7
§213-642-002-00 15 1 24 2 | 6215-411-054-00 17 8
6213-660-012-00 16 1 25 13 | 6215-411-080-10 19 24
6213-669-002-00 16 3 | 6215-343-002-00 23 4 | 6215-412-004-00 18 1
6213-671-009-00 16 6 24 3 | 6215-520-001-00 18 17
6213-674-006-00 - 20 2 25 12 | 6215-526-001-10 18 19
6213-674-006-10 20 24| 6215-345-044-00 23 5 | 6215-531-006-10 18 35
6213-674-012-00 20 140 24 4 | 6215-541-001-00 18 20
6213-674-012-10 20 10A 25 2 | 6215-541-014-10 18 36
6213-711-003-20 15 26 |. 65215-345-045-00 23 6 1 6215-541-016-10 18 25
6213-716-001-20 15 20 24 5 | 6215-541-016-20 18 254
6213-716-001-30 15 204 25 3 | 6215-541-016-30 18 258
6213-716-001-40 15 20B| 6215-345-046-00 23 7] 6215-542-004-20 8 22
6213-721-003-00 15 21 24 6 | 6215-542-005-00 3 24
6213-721-007-00 4 234 25 4 | 6215-542-006-00 18 22
6213-729-001-00. 15 18 | 6215-345-047-00 23 8 | 6215-543-002-10 18 21
6213-729-013-00 15 184 24 7 | 6215-546-003-00 8 18
§213-729-013-10 15 18B 25 9 | 6215-549-006-00 18 29
6213-743-002-10 15 22 | 6215-345-048-00 23 9 | 6215-549-007-00 18 39
22 19 24 8 | 6215-549-007-10 18 39A
6214-110-003-00 3 1 25 6 | 6215-549-009-00 18 30
6214-115-003-10 3 2 | 6215-345-049-00 23 10 | 6215-549-010-00 18 31
22 6 24 9 | 6215-549-012-00 18 43
6214-141-026-10 3 4 25 7 | 6215-549-013-00 4 31
6214-145-304-20 3 5] 6215-345-050-00 23 11 | 6215-549-023-00 18 32
' 22 17 24 10 | 6215-549-024-00 18 33
6215-300-005-00 17 1 25 8 | 6215-549-027-10 18 27

137



138

6005

PART CODE

PART CODE

FI1G. KEY

PART CODE

6215-549-028-00
6215-549-028-10
6215-549-031-10
6215-549-035-00
6215-600-078-00
6215-611-008-00
6215-619-023-00
6215-619-024-00
6215-621-010-00
6215-621-018-00
6215-622-003-00
6215-629-017-00
6215-629-035-00
6215-629-036-00
6215-629-037-00

6215-629-038-00
6215-629-039-00
6215-629-040-00
6215-629-041-00
6215-629-042-00
6215-629-043-00
6215-629-044-00
6215-629-045-00
6215-629-046-00
6215-629-047-00
6215-629-048-00
6215-629-049-00
8215-629-050-00
6215-629-051-00
6215-629-052-00

6215-629-053-00
6215-629-054-00
6215-629-055-00
6215-629-056-00
6215-629-058-00
6215-629-059-00
6215-629-060-00
6215-629-061-00
6215-629-062-00
62156-629-063-00
6215-628-064-00
6215-629-065-00
6215-629-066-00
6215-629-067-00

6215-631-008-00

FIG. KEY
18 26
18 26A
18 24
18 28
18 1
26 i
26 50
26 52
18 10
18 10A
26 11
26 12
26 13
26 25
26 26
26 27
26 28
26 29
26 30
26 31
26 32
26 33
26 34
26 35
26 36
26 37
26 38
26 39
26 40
26 41
26 42
26 43
26 44
26 45
26 48
26 47
26 17
26 18
26 19
26 20
26 21
26 22
26 23
26 24
26 2

6215-634-003-00
6215-635-004-00
6215-635-005-00
6215-637-004-00
6215-639-008-00
6215-639-009-00
6215-641-002-00
6215-643-005-00
6215-644-006-00
6215-649-008-00
6215-649-009-00
6215-649-010-00
6215-649-011-00
5219-310-003-00
§219-310-003-10
6219-732-005-00
6219-732-007-00
6219-732-009-00
6219-732-012-00
6219-752-006-00
6219-752-007-00
6219-752-008-00
6219-752-009-00
6219-752-010-00
§281-100-002-10
6281-100-002-20
6281-100-002-30
6281-111-005-00
6281-115-008-00
§281-115-009-00
6281-115-010-00
6281-115-016-00
6281-116-004-00
6281-121-006-00
6281-123-005-00
5281-124-007-00
6281-124-007-10
6281-129-003-00
6281-129-005-00
6281-129-038-00
6281-129-039-00 1
6281-129-040-00
6281-129-041-00
6281-129-041-10
6281-129-042-00

26 14
26 8
26 49
26 48
26 15
26 16
26 3
26 4
26 6
26 5
26 7
26 9
26 10
8 38
8 384
21 4A
21 4
21 4B
21 . 4C
18 2
18 3
18 4
18 5
18 6
20 7
20 7A
20 7B
27 1
27 10
27 20
27 23
27 204
27 11
27 2
27 8
27 5
27 54
27 19
27 14
27 3
27 4
27 7
27 9
27 9A
27 15

6281-128-043-00
6281-129-044-00
6281-129-062-00
6281-151-009-00
6281-151-015-00
6281-200-008-10
6281-200-014-10
6281-213-006-00
6281-213-012-00
6281-213-014-00
6281-214-003-00
6281-214-004-00
6281-214-007-00
6281-214-008-00
6281-215-001-00

5281-216-001-00

6281-217-001-00
6281-221-001-00

6281-221-003-00
6281~221-005-00
6281-222-004-00

6281-229-002-00

6281-229-003-00

6281-229-004-00

6281-229-005-00

6281-229-006-00
6281-229-007-00 |
6281-229-008-00

6281-229-009-00
6281-229-011-00

6281-229-012-00

6281-229-013-00
6281-229-014-00

6281-229-015-00

-097-120-10
FIG. KEY
21 16
27 18
27 14A
21 13
27 13A
20 1
20 9
28 7
28 TA
29 7
28 12
28 13

- 29 8
29 9
28 17
29 13
28 18
29 14
29 12
28 4
29 4
29 4A
28 1
29 1
28 2
29 2
28 3
29 3
28 6
29 5
28 5

29 6A
28 8
28
28 10
28 11
28 15
29 11
28 19
29 16
28 20
29 17
28 21
29 18
28 22

Nl



6005-097-120-10

PART CODE FIG. KEY PART CODE F1G. KEY PART- CODE FIG. KEY
6281-229-015-00 29 19 | 6901-910-612-00 4 27 | 6909-150-508-00 8 55
6281-229-016-00 28 23 6 4 8 59

29 20 11 5 15 17
6281-229-017-00 28 24 18 16 18 9
29 21 21 8 | 6909-164-508-00 190 23
6281-229-018-00 28 25 | 6901-910-616-00 8 40 | 6909-202-308-00 8 25
29 22 | 6901-910-816-00 14 11 | 6909-571-414-00 6 3
6281-229-019-00 29 15 | 6901-910-820-00 8 12 | 6909-572-008-00 2 8
6281-229-029-00 28 14 15 23 22 5
6281-229-032-00 29 6 20 3| 6909-830-212-00 1 13
6281-229-034-00 29 10 | 6901-910-825-00 3| 6909-920-843-00 8 17
6281-229-041-00 27 22 | 6901-910-828-00 28 8 21
6281-271-002-00 28 26 | 6901-910-840-00 15 8 26
. 29 23 | 6901-911-020-00 5 1 6909-950-115-00 12 4
6281-410-002-20 21 3 : 9 2 | 6911-129-081-00 4 3
6281-410-010-00 21 34| 6901-911-025-00 7 5A| 6911-219-195-00 4 5
6281~420-001-00 21 5| 6901-931-240-00 20 8 | 6912-333-036-10 13 6
6281-910-003-00 21 6 | 6902-050-816-00 8 44 | 6999-202-314-00 6 2
6281-920-001-00 21 9| 6902-050-820-00 18 7
6281-971-001-00 21 1| 6904-110-822-00 4 21
6281-971-001-10 21 1A 8 4
6282-450-002-00 21 2 8 49
6287-810-021-00 22 22 | 6904-110-840-00 4 19
6287-810-021-10 22 224 6904-110-850-00 8 8
6287-810-022-10 29 1| 6904-110-855-00 8 5
6294-453-002-00 4 224 6908-000-716-00 11 3 (
6509-000-018-10 18 10 18 12
6509-000-227-00 8 45 | © 6908-000-750-00 13 4
6509-030-037-00 3 6A| 6908-150-614-00 13 7
8 13A} 6908-160-612-00 4 18
6509-360-912-10 19 2 | 6908-160-816-00 4 17
6509-604-015-00 6 24| 6908-161-018-00 7 3
6509-605-019-10 7 13 2
6511-321-083-00 8 56 | 6909-110-406-00 8 37
6512-211-018-00 12 3 18 40
6513-671-138-00 16 5| 6909-110-408-00 8 54
6513-721-043-00 4 23 8 58
6513-770-022-10 15 25 | 6909-110-410-00 20 6
6581-117-007-00 27 12 | 6909-110-508-00 8 10
6581-129-092-00 27 17 10 22
6581-129-099-00 27 6 15 16
6894-453-344~00 4 22 18 8
6901-050-850-00 8 13 | 6909-111-508-00 27 21
6901-055-855-00 10 21 | 6909-150-506-00 18 42
6901-066-645-00 13 13 | 6909-150-508-00 8 11

139



140

NUMERICAL INDEX 1636-097-100-10
PART CODE F1G. KEY PART CODE FI1G. KEY PART CODE F1G. KEY
J061-108-016-00 4 18 | K216-012-000-00 50 24 ) V201-261-203-00 I 34
4 26 | K216-012-002-00 71 9 : 1 37
J061-114-024-00 28 19 72 9 | Vv201-261-203-50 45 8
50 22 | K216-012-003-00 71 10 | V201-261-603-00 31 i3
J061-125-040-00 53 7 ‘ 72 10 | V201-360-802-50 12 3
J061-210-012-00 | 4 15 | K216-012-004-00 71 17 | V201-360-804-00 26 2
4 17 72 17 | V201-361-002-50 54 12
J061-210-015-00 1 22 | K216-012-110-00 71 1| V201-361-202-50. 46 35
J061-232-040-00 53 A 72 1| Vv201-361-203-00 41 25
J061-238-046-00 1 10 | K216-012-110-10 71 14 42 24
1 13 ( 72 14 54 9
J061-242-050-00 1 9 | X216-013-000-00 50 1 | V201-361-204-00 42
1 12 | P103-521-006-10 41 11 | V201-361-206-00 | 47
J061-252-063-00 3 11 | P117-303-057-00 41 15 | V201-361-403-50 45
J062-081-087-00 + 4 224 P117-501-250-00 41 14 | V203-261-002-00 2
J1062-087-093-00 4 228 52 4 | V210-260-601-20 7 8
K135-002-009-00 53 20 | P120-401-005-00 39 9 . 30 10
K135-012-000-00 53 13 | V111-164-003-00 62 19 | V210-360-602-00 64 12
K135-012-100-00 53 14 | V111-166-004-50 61 6 | V211-260-801-60 4 13
K135-017-006-00 53 15 | V111-168-001-60 21 184 20 12
K182-029-002-00 50 10 { V112-165-001-20 74 41 21 20
K182-044-000-00 50 8 | V120-366-001-60 4 24 35 29
K182-044-001-00 50 9 61 5 43 8
K185-031-001-00 70 2 | V120-376-001-60 55 5 49 2
K185-031-002-00 70 3 4 57 6 57 9
K185-031-003-00 70 4 60 18 59 7A
K185-031-300-00 70 7| V120-376-002-00 55 34 63 18
K185-031-302-00 70 8 55 6A 64 2
K185-031-303-00 70 9 | V200-260-501-0B 5 4 64 10
K185-038-000-00 41 18 | V200-260-604-00 53 28 64 17
K185-038-000-20 41 184 V200-260-605-00 53 10 64 22
K185-038-001-00 70 1| V201-260-801-60 62 12 76 40
K185-038-001-20 70 1A[ V201-260-802-00 58 3| V211-260-802-00 1 6
K185-038-002-00 70 6A| V201-260-802-50 1 40 1 30
K186-003-003-00 70 6 | V201-260-803-00 13 15 2 19
K200-031-005-00 52 24 76 26 8 14
72 8 | V201-260-803-50 43 104 8 19
K211-001-008-00 71 12 | V201-260-804-00 26 4 20 4
' 72 12 35 17 27 4
K211-008-010-00 71 11 51 16 50 16
72 11 | V201-260-806-50 4 10 63 16
K216-001-002-00 71 3| V201-260-808-00 2 15 | V211-260-802-50 16 4
72 3| V201-261-005-00 12 13 39 94
K216-008-002-00 71 4 28 11 39 12
72 4 | V201-261-006-50 15 4 40 19A




1636-097-100-10

PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V211-26G-803-00 43 10 V211-560-802-50 - 29 15 V304-260-008-00 35 18
52 6 39 2 39 10

V211-260-803-50 71 16 . 63 10 40 5
72 16 | V211-561-002-00 21 23 49 14

V211-260-804-00 50 6 41 16 40 19
V211-260-805-50 9 8 54 2 43 11
V211-261-002-00 14 16 V211-561-003-00 8 3 51 17
53 5 11 5 53 23

V211-261-002-50 6 20 14 3 63 13
v211-270~-802-00 59 10 30 6 75 9
V211-360-801-60 12 | V211-661-003-00 31 2 76 27
8 22 V211-661-003-50 21 3 V304-260-010-00 7 6

14 g V220-540-601-60 74 51 12 14

21 16 V220-540-803-50 74 49 26 10

55 2 | V251-260-802-0C 14 10 26 27

57 2 V251-260-802-0D 14 10A 30 7

57 23 | V251-341-002-50 8 2 V304-260-012-00 45 9

59 T | V251-341-003-0C 21 8 | V304-260-014-00 26 37

V211-360-802-00 1 29 V251-341-003-0D 21 8A| V304-260-016-00 41 23
1 33 V251-341-003-00 14 4 V304-460-010-00 8 5

20 124 21 7 14 6

21 18 V251-341-202-50 21 9 V304-460~012-00 46 6

26 17 V251-441-202-80 46 3 47 18

50 18 V251-441-403-50 45 17 54 10

55 24 V271-160-602-50 3 6 V304-460-014-00 45 18

57 3 | V273-360-802-00 1 7 V305-260-008-00 59 16

58 2 1 42 ¥305-260-010-00 59 19

58 9 |, V301-260-006-00 3 13 | V327-262-110-00 38 4

63 26 6 8 | V328-262-112-00 41 32

V211-360-802-50 2 194 V304-260-008-00 1 41 47 11
25 32 2 18 V341-120-008-00 25 37

28 4 2 22 ¥360-260-006-00 57 13

29 T 5 14 62 10

54 3 6 17 62 31

57 . 3A 12 7 62 33

V211-360-803-00 10 5 13 8 64 13
19 5 13 16 V361-260~006-00 62 29
V211-360-804-50 19 6 14 13 | V362-260-008-00 43 11A
V211-360-805-00 1 21 24 10 | V363-260-008-00 6 7
¥211-361-002-00 6 13 25 5 51 2
53 9 25 30 52 2

V211-361-003-00 28 14 25 36 52 20
) 46 34 26 5 58 4
V211-370-802-00 59 104 26 40 59 2
76 41 '35 6 61 13

141



142

1636-097-100-10
PART CODE F1G: KEY - PART CODE - FIG. KEY PART CODE FI1G. KEY
V363-260-008-00 | 62 11| V411-260-006-00 | 13 4 | V411-260-010-00 | 76 - 29
‘ 62 13 58 6 | V411-260-012-06 | 25 17
V401-160-004-00 | 62 20 61 8 25 20
V401-160-006-00 3 14 | V411-260-008-00 123 25 24
53 11 ‘ 2 16 26 14
53 29 2 20 26 20
61 7 5 13 26 28
V401-160-008-00 2 17 1210 21 13
2 2l 13 11 51 8
4 1 14 11 51 . 13
( 6 18 17 6 56 8
14 12 20 7| V411-260-014-00 | 25 14
26 3 24 13 26 36
39 11 25 8§ | V411-260-016-00 | 41 28
40 6 25 28 49 7
40 15 95 35 | V411-260-018-00 | 24 5
40 20 26 23 | 57 19
53 21 26 41 | V411-260-020-00 [ 35 13
53. 25 2% 44| - 35 26
75 8 27 6 | V500-162-001-50 | 36 6
7% 30 33 4 38 6
V401-160-010-00 2 11 35 9 58 7
8 4 85 19 | V500-162-002-00 | 17 7
14 5 36 5| V500-162-501-50 T 1
15 5 40 21 | V500-163-002-00 | 12 11
26 g 43 12 13 12
28 12 51 4 20 8
30 8 53 24 20 16
54 13 63 19 24 14
V401-160-012-00 135 64 3 L 25 9
1 38 64 11 25 15
41 28 64 18 25 18
41 33 64 23 25 21
42 34 76 28 %5 25
42 5| V411-260-010-00 2 10 26 21
46 5 7 5 26 24
46 36 15 6 26 29
4710 20 15 26 42
4717 21 24 26 45
54 11 26 30 27 7
V401-160-014-00 | 45 16 W 28 13 21 14
V401-160-016-00 | 31 14 38 5 33 5
V411-260-004-00 | 62 21 54 14 35 10
V411-260-006-00 6 9 57 18 3/ 20
710 4 42 AT 12




1636-097-100-10

PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V500-163-002-00 51 5| V600-110-691-10 46 14 | V707-140-080-00 31 10
V500-163-002-50 56 7| V653-420-261-60 29 5 | VT10-140-010-00 76 33
V500-163-003-00 41 29 | V680-200-001-90 34 4| v720-101-900-60 71 5

41 34 34 9 72 5
49 8 | V682-200-000-60 71 2 | V720-102-401-00 4 4
V500-164-003-00 35 14 | 72 2 23 2
V523-100-801-60 29 14 | V682-200-001-00 17 4 | V720-102-401-20 39 6
V523-101-002-40 9 9 23 5 40 13
10 6 | V704-140-010-00 24 3 71 6
15 3| V704-140-012-00 26 15 71 13
19 4 51 9 72 6
21 2 51 14 72 13
30 5 | V704-140-015-00 71 7 74 11
31 3 72 7| V720-102-401-40 14 15
48 4| V704-140-016-00 40 3 24 4
46 33 | V704-140-018-00 24 6 39 6A
V530-160-803-20 35 25 | V704-140-019-00 39 3| 74 8
35 32 43 2 | V720-102-401-80 | 28
V580-140-402-00 76 35 | V704-140-020-00 16 7 32 6
V580-140-402-50 6 32 49 3 34 12
V580-140-501-60 30 11 74 39 | V720-102-402-00 8 21
V580-140-502-50 44 14 | V704-140-022-00 32 51 28 10
56 3 33 2 | 53 12
V580-140-602-50 5 18 35 2 | V720-102-402-20 53 30
V580-140-602-80 15 9 | V704-140-030-00 18 2 | V720-103-502-40 20 2
V600-110-600-40 16 8 22 11 28 16
' 16 13 29 24 | V720-103-503-40 43 7
18 8 |- V704-140-035-00 15 11 | v720-103-503-80 45 12
18 13 31 6 | V720-103-504-40 4 8
V600-110-600-60 16 2 | V705-140-035-00 74 54 4 8A
V600-110-601-00 29 16 | V705-140-042-00 18 9 15 2
44 17 | V705-140-052-00 44 8 | V720-111-900-60 53 19
V600-110-601-10 44 16 46 20 | V720-112-401-10 74 14
V600-110-620~-40 16 9 74 40 | V720-112-401-40 41 12
V600-110-620-60 22 7 | V706-140-040-00 44 19 41 154
29 23 | V706-140-045-00 46 15 52 5
46 29 | V706-140-055-00 44 18 74 15
V600-110-620-70 31 71 V707-140-062-00 21 5 75 10
46 30 29 25 | V720-112-401-80 74 12
V600-110-620-80 29 3 | V707-140-068-00 46 16 | V720-112-402-20 53 18
31 9 | V707-140-072-00 21 6 | V720-113-502-90 70 10
V600-110-630-40 29 6 46 9 | V721-103-103-50 53 2
V600-110-630-50 22 2 | V707-140-080-00 21 4 | V721-103-105-50 71 15
V600-110-630-60 46 8 29 20 , 72 15
V600-110-690-90 46 13 30 3 74 7

148



144

1636-097-100-10
PART CODE F1G. KEY PART CODE F1G. KEY PART CODE FIG. KEY
V721-103-106-00 3 18 | 1386-241-002-00 48 5 1 1427-111-229-00 3 9
V721-103-107-00 45 4 | 1404-503-006-00 53 26 : : 11 3
V721-103-110-00 46 2 | 1407-406-002-00 38 : 1427-120-002~00 8 g
V721-113-105-00 53 17 | 1407-406-004-00 38 3 21 13
V723-102-003-40 43 5 | 1414-312-002-00 20 bA 46 22
______________________________________________________________________ T
¥723-102-005-30 14 5 20 9 | 1427-307-004-00 31 12
V723-102-005-50 14 6 27 9 | 1427-312-230-00 12 4
V723-102-006-00 14 4 36 § [ 1427-431-003-00 47 15
V723-111-501-20 70 5| 1415-102-007-00 4 3 | 1427-432-016-00 44 7
V724-126-905-50 50 12 | 1415-102-008-00 4 5 1427-621-012-00 60 19
V730-101-601-20 74 13 1 1415-102-009-00 4 6 | 1427-934-013-00 68 6
V730-101-801-40 T4 9] 1415-102-011-00 4 9 | 1427-941-016-00 67 6
¥730-106-505-50 50 13 | 1415-120-006-00 25 22A| 1429-406-205-00 40 104
V744-114-280-70 53 16 | 1415-312-500-00 12 5 | 1432-406-007-00 40 10
V744-120-350-70 10 9 | 13 6 | 1432-616-003-10 54 5
V744-120-350-80 W 10 3 24 8 | 9T 14
16 b 25 3 1435-120-002-20 16 10
V744-130-500-80 9 2 35 4 | 1435-201-012-10 50 20
V760-150-000-00 13 3| 1415-312-600-00 12 - 6 | 1440-602-003-00 54 4
V761-150-000-00 45 14 13 7t 1444-102-202-00 4 2
V780-140-000-10 1 72 84 24 9 | 1444-102-204-00 4 7
V780~-140-000-4T 71 8 25 4 | 1444-307-007-00 52 10
71 14 35 5 | 1444-314-004-10 31 5
72 14 | 1416-112-002-00 3 | 1444-314-009-10 21 17
V780-140-000-6T 71 18 | 1416-621-037-00 3 | 1444-410-002-10 43 9
V781-160-000-4B 30 4 | 1421-101-313-00 1 4 | 1444-411-006-00 | 29 9
46 21 1421-134-019-00 22 41 1444-411-012-00 44 5
V781-160-000-8B 21 14 43 3 | 1444-411-013-00 44 i
V793-155-650-80 50 11 1421-201-002-00 21 10 | 1444-503-006-00 21 15
V999-200-003-00 37 4 | 1421-201-003-00 46 19 1444-601-009-00 59 15
48 4 | 1421-400-052-00 38 1 1444-601-015-00 60
¥201-260-805-00 5 12 | 1421-403-001-00 47 8 | 1444-621-311-00 60
1105-106-001-00 40 7| 1421-403-002-00 47 9 | 1444-621-312-00 60 6
1301-411-005-00 25 29 | 1421-433-004-00 11 4 | 1480-122-001-10 . | 12
1302-225-003-00 J 17 3 14 2 | 1480-312-230-10 24
23 4 | 1424-101-203-00 1 18 35 3
1305-241-001-00 57 21 | 1424-101-204-00 1 19 1480-434-011-10 46 28
1342-402-006-00 39 8 | 1425-621-004-00 1 16 | 1480-504-007-00 52 18
52 8 l 32 | 1507-304-002-00 16 15
J 61 10 62 26 | 1518-306-203-00 45 3
62 8A| 1426-406-203-00 40 9 1518-432-250-00 45 2
62 27A] 1426-621-018-00 35 15 1518-603-001-00 40 18
1374-401-001-00 20 9A 35 24 | 1518-621-007-00 21 164
1379-301-002-00 8 10 36 1518-621-470-00 62 18
1386-241-002-00 37 5 | 1426-621-038-00 59 b 1524-122-001-00 13 2




1636-097-100-10

PART CODE FIG. KEY PART CODE FiG. KEY PART CODE FIG. KEY
1524-122-001-00 36 2 | 1560-104-010-40 1 17 | 1583-117-003-10 7 4
1524-611-210-00 59 11 1560-105-004-00 2 51 1593-606-006-10 35 11
1524-611-220-00 59 13 | 1560-105-251-00 2 14 | 1593-611-001-00 59 184
1524-611-230-20 76 9 | 1560-105-252-00 2 7] 1593-611-058-00 59 17
1524-611-231-00 76 10 | 1560-105-260-00 2 6 | 1593-616-004-20 57 16
1524-611-232-00 76 11 1560-132-007-30 12 8 | 1583-621-250-10 60 13
1524-611-233-10 75 12 13 9 | 1593-621-252-G0 60 14
1524-611-234-10 76 13 24 11 1593-621-510-30 60 9
1524-611-235-00 76 14 25 § | 1593-622-240-00 60 2
1524-611-236-00 76 15 35 71 1593-622-250-00 60 1
1524-611-237-00 76 16 | 1560-208-018-40 22 10 | 1593-622-270-00 60 11
1524-611-238-00 76 17 29 3 | 1593-623-203-00 62 9
1524-611-239-00 76 18 | 1560-214-003-00 9 6 | 1593-623-503-00 62 6
1524-611-241-00 | 76 19 | 1560-230-002-00 14 8 | 1593-901-015-00 65 12
1524-611-242-10 76 20 [ 1560-410-003-00 42 2 66 15
1524-611-243-00 76 21 | 1560-410-005-00 42 3 67 15
1524-611-244-00 76 22 | 1560-515-004-40 93 22 68 15
1524-611-245-00 76 23 | 1560-515-272-00 28 9 69 15
1524-611-246-00 76 24 | 1560-611-203-00 76 38 | 1594-105-001-00 2 4
1524-611-247-00 76 25 | 1560-611-204-00 76 39 2 8
1524-611-248-10 76 31 [ 1560-630-021-50 57 4 | 1594-221-001-00 46 11
1524-611-249-00 76 34 | 1560-664-250-00 62 14 46 25
1524-611-261-00 76 36 62 14B| 1594-515-200-20 - | 28 TA
1524-611-262-00 76 37 | 1560-664-252-00 62 15 | 1596-105-001-00 2 2
1527-604-002-00 57 25 | 1560-664-253-00 62 16 | 1600-112-231-00 6 11
1544-104-204-00 3 7] 1560-666-212-00 62 2 6 15
1544-104-205-00 3 2 62 25 | 1600-112-232-00 6 12
1544-120-008-10 8 T |- 1560-695-015-00 62 94 6 16
1544-120-009-00 3 8 | 1564-201-003-00 21 10A] 1600-211-052-00 10 8

21 26 | 1564-263-006-00 10 2 | 1600-505-007-00 7 3

1544-123-005-00 58 9 | 1564-530-011-00 26 31 1600-902-023-00 66 6
1544-219-005-00 24 17 | 1564-654-213-00 60 3 | 1602-310-202-00 34 54
25 12 | 1564-664-003-00 5 5 34 10A

: 51 10 | 1568-701-001-00 11 2 | 1603-508-001-00 53 b
1544-304-007-00 29 13 | 1575-306-004-00 21 25 | 1608-207-014-00 21 17
1544-307-004-00 31 11 1575-623-009-00 62 3 35 30
1544-310-284-00 34 51 1575-623-010-00 62 4 | 1608-207-224-00 51 3
34 10 | 1581-433-013-00 40 4 | 1608-904-001-10 66 4

1548-5(3-005-00 28 6 | 1581-740-116-00 35 3 | 1608-905-001-10 68 4
1550-112-002-00 ) 14 55 6 | 1608-906-001-10" 67 4
1550-403-210-00 47 2 | 1588-105-210-00 23 | 1614-102-003-00 ] 14
1550-403-220-00 41 5| 1588-112-002-10 § 10 | 1614-104-001-00 3 8
1550-531-302-00 20 3 [ 1588-117-001-00 25 22 | 1614-105-004-00 4 19
1560-103-202-50 3 JAl 1588-515-360-00 25 2| 1614-105-005-00 4 20
1560-103-261-00 3 41 1593-105-002-30 4 25 | 1614-105-200-00 4 1

145



146

1636-097-100-10
PART CODE FIG. KEY PART CODE F16G. KEY PART CODE F16. KEY
1614-111-002-10 5 17| 1614-304-003-00 | 29 10 | 1614-434-012-00 | 46 32
1614-111-004-00 5 16| 1614-304-005-10 | 29 12 | 1614-434-013-00 | 46 31
1614-111-004-10 5 164 1614-304-006-00 | 29 17 | 1614-435-001-00 | 46 37
1614-112-003-00 8 4| 1614-304-007-00 | 29 18 | 1614-435-002-00 | 46 38
1614-120-001-00 8 1| 1614-304-008-00 | 29 19 | 1614-436-202-00 | 47 3
1614-120-001-10 8 1A 1614-304-014-00 W 29 11 47 6
1614-120-002-00 8 15| 1614-306-007-00 | 30 9 | 1614-436-203-00 | 47 4
1614-120-003-00 8 16 | 1614-307-001-00 | 31 1 4T 7
1614-120-004-00 § 17| 1614-308-001-00 | 32 1| 1614-508-200-00 | 53 1
1614-203-014-00 | 19 2| 1614-308-002-00 | 32 3| 1614-680-250-00 | 62 . 14A
1614-216-003-00 | 13 14| 1614-308-003-00 | 32 2 | 1614-906-003-00 | 65 6
24 2 | 1614-308-004-00 | 32 4 | 1615-307-001-00 | 31 4
1614-216-200-00 | 17 5 | 1614-308-004-10 | 32 4A| 1616-104-203-00 3 5
1614-222-007-00 | 18 14 | 1614-310-201-00 | 34 1| 1617-104-200-00 3 1A
1614-223-003-00 | 18 12 | 1614-310-201-10 | 34 1A| 1617-120-210-00 8§ 12
1614-223-210-00 W 18 10 | 1614-310-202-00 | 34 2 | 1617-120-220-00 § 13
1614-223-211-00 | 73 1 34 1617-221-001-10 | 18 1
1614-223-212-00 | 173 2 | 1614-310-202-10 | 34 24| 1617-223-002-00 | 18 4
1614-223-213-00 | 173 3 34 . TA| 1617-241-003-00 | 21 11
1614-223-214-00 | 73 4| 1614-310-203-00 | 34 3| 1617-244-004-00 9 3
1614-223-215-00 | 73 5 34 8 | 1617-301-002-00 | 29 4
1614-223-216-00 | 73 6 | 1614-310-211-00 | 34 6 | 1620-111-004-00 5 6
1614-223-217-10 | 73 7| 1614-310-211-10 | 34 6A| 1620-126-002-00 g 5
1614-223-218-00 | 73 8 | 1614-310-220-00 | 34 11 | 1620-127-052-00 | 10 4
1614-223-219-10 | 73 9 | 1614-310-220-10 | 34  11A| 1620-128-002-00 | 10 7
______________________________________________________________________ R N —
1614-223-221-00 | 18 6| 1614-431-210-00 | 43 4 | 1620-201-051-00 | 14 1
1614-223-222-10 | 73 10 | 1614-432-001-00 | 44 4| 1620-202-501-00 | T4 21
1614-223-223-00 | 73 11 | 1614-432-002-00. | 44 9 | 1620-202-502-00 | T4 22
©1614-223-225-00 | 73 12 | 1614-432-003-00 | 44 10 | 1620-202-503-00 | 74 23
1614-223-226-10 | 73 13 | 1614-432-004-00 | 44 11 | 1620-202-504-00 | 74 24
{ 1614-223-230-00 | 18 11 | 1614-432-005-00 | 44 12 | 1620-202-505-00 | 74 25
1614-241-001-10 | 21 1| 1614-432-006-00 | 44 13 | 1620-202-506-10 | 74 26
1614-241-001-20 | 21 1A| 1614-432-007-00 | 44 3| 1620-202-507-00 | 74 27
1614-241-001-40 | 21 1B 1614-432-200-00 | 44 1| 1620-202-508-00 | 74 28
1614-241-003-00 | 21 19 | 1614-432-210-10 | 44 2 | 1620-202-509-00 | T4 29
1614-241-004-00 | 21 12 | 1614-433-002-00 | 45 7| 1620-202-511-00 | 74 30
1614-244-002-00 | 22 8 45 13 | 1620-202-512-00 | 74 31
1614-244-005-00 | 22 9 | 1614-433-200-00 | 45 5| 1620-202-513-00 | 74 32
1614-245-002-00 | 23 3| 1614-433-202-00 | 45 6 | 1620-202-515-00 | 74 33
1614-245-003-00 | 23 8 | 1614-433-212-00 | 45 11 | 1620-202-516-00 | 74 34
1614-245-200-00 | 23 6| 1614-434-004-00 | 46 12 | 1620-202-517-00 | 74 35
1614-245-200-10 | 23 6A| 1614-434-007-00 | 46 23 | 1620-202-518-00 | T4 36
1614-245-200-20 | 23 6B 1614-434-008-10 | 46 24 | 1620-202-519-00 | 74 37
1614-304-001-00 | 29 6 | 1614-434-009-00 | 46 26 | 1620-202-521-00 | 74 1
1614-304-002-10 | 29 8 | 1614-434-011-10 | 46 27 | 1620-202-522-00 - | 74 2




1636-097-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1620-202-523-00 | 74 3 | 1636-102-310-10 1 24A| 1636-208-003-00 | 16 17
1620-202-524-00 | 74 38 | 1636-102-330-00 1 39| 1636-208-004-00 | 16 14
1620-202-525-00 | 74 43 | 1636-103-003-00 2 3| 1636-208-005-00 | 16 16
1620-202-526-00 | 74 44 | 1636-103-220-10 2 13| 1636-208-006-00 | 16 12
1620-202-527-00 | 74 45 | 1636-103-240-00 2 1 | 1636-221-001-00 | 18 3
1620-202-528-00 | 74 10 | 1636-104-002-00 3 10 | 1636-221-200-00 | 18 5
1620-202-529-00 | 74 46 | 1636-104-200-00 3 1| 1636-223-001-00 | 19 3
1620-202-531-00 | 74 47 | 1636-104-202-00 3 3 | 1636-225-001-00 | 20 6A
1620-202-532-00 | 74 48 | 1636-104-210-20 3 12 | 1636-225-005-00 | 20 11
1620-202-533-00 | 74 50 | 1636-105-210-00 4 - 12| 1636-225-210-10 | 20 1
1620-202-534-00 | 74 52 | 1636-111-009-10 5 9 | 1636-225-210-20 | 20 14
1620-202-535-00 | 74 53 | 1636-111-010-00 5  18A| 1636-225-220-00 | 20 6
1620-202-536-00 | 74 55 | 1636-111-210-10 5 1| 1636-225-230-00 | 20  11A
1620-202-537-00 | 74 56 | 1636-111-230-00 5 10 | 1636-225-240-00 | 20 13
1620-202-560-00 | 74 18 | 1636-111-240-00 5 11 | 1636-225-250-00 | 20 17
1620-202-570-00 | 74 19 | 1636-112-006-00 6 6 | 1636-241-003-00 | 21 16
1620-202-580-00 | 74 20 | 1636-112-200-00 6 1| 1636-241-005-00 | 21 22
1620-203-051-00 | 16 1| 1636-112-202-00 6 2 | 1636-241-210-10 | 21 21
1620-203-052-00 | 16 3| 1636-112-210-10 6 19 | 1636-243-001-00 | 22 1
1620-216-052-00 | 17 1| 1636-112-220-00 6 4A| 1636-244-001-00 | 22 12
1620-216-052-10 | 17 14| 1636-112-230-00 6 b | 1636-244-002-00 | 22 5
1620-216-053-00 | 17 2 | 1636-117-001-10 7 7| 1636-245-001-00 | 23 1
1620-216-053-10 | 17 24| 1636-117-001-20 7 TA| 1636-262-200-00 | 24 15
1620-221-051-00 | 19 1| 1636-117-200-00 7 9 | 1636-262-200-10 | 24 154
1620-273-051-00 | 28 3| 1636-117-210-10 ) 7 1| 1636-262-200-20 | 24  15B

S U O
1620-301-500-00 | 29 1| 1636-120-002-00 8 11| 1636-262-300-00 | 24 1
1620-431-200-00 | 43 6 | 1636-120-210-00 8 20 | 1636-262-300-10 | 24 1A
1620-434-001-00 | 46 17 |, 1636-125-001-00 g 1| 1636-264-002-10 | 25 13
1620-434-002-00 | 46 18 | 1636-126-001-00 9 7| 1636-264-003-00 | 25 16
1631-105-001-00 4 14| 1636-127-001-00 | 10 1| 1636-264-004-00 | 25 27
1636-102-005-10 I 15| 1636-130-210-10 | 11 1| 1636-264-005-00 | 25 31
1636-102-007-00 1 5| 1636-133-210-00 | 12 1| 1636-264-009-00 | 25 34

1 25| 1636-135-220-20 | 13 1| 1636-264-200-10 | 25 10
1636-102-008-00 1 27| 1636-135-260-00 | 13 5| 1636-264-200-20 | 25 104
1636-102-009-00 1 28| 1636-135-300-00 | 13 13 | 1636-264-200-30 | 25  10B
1636-102-011-00 1 26| 1636-201-001-00 | 14 14 | 1636-264-210-10 | 25 1
1636-102-012-00 1 20| 1636-201-210-10 | 14 7| 1636-264-250-10 | 25 19
1636-102-021-00 1 8 | 1636-202-001-00 | 15 7| 1636-264-260-00 | 25 23
1636-102-022-00 1 11| 1636-202-002-10 | 15 8 | 1636-264-270-10 | 25 33
1636-102-200-10 i 1| 1636-202-200-10 | 15 1| 1636-264-280-00 | 25 26
1636-102-202-10 1 2 | 1636-202-201-00 | 74 16 | 1636-271-001-00 | 26 22
1636-102-203-00 | 1 3| 1636-202-202-00 | 74 17 | 1636-271-003-00 | 26 39
1636-102-240-10 1 31| 1636-202-210-00 | 15 12 | 1636-271-004-00 | 26 43
1636-102-250-00 1 36| 1636-208-001-00 | 16 5 | 1636-271-006-00 | 26 34
1636-102-310-00 1 24| 1636-208-002-10 | 16 11 | 1636-271-210-00 | 26 1

147



148

1636-097-100-10
PART CODE FIG. KEY PART. CODE FIG. KEY PART CODE FIG. KEY
1636-271-220-00 | 26 16 | 1636-313-210-20 | 36 1| 1636-436-001-10 | 47 1
1636-271-260-00 | 26 32 | 1636-313-210-30 [ 36 14| 1636-436-002-00 | 47- 13
1636-271-280-00 | 26 11 | 1636-314-220-10 | 36 4| 1636-436-003-00 | 47 14
1636-271-290-00 | 26 18 | 1636-317-200-00 | 37 1| 1636-437-200-00 | 48 1
1636-271-290-10 | 26  18A| 1636-317-201-00 | 7 3| 1836-437-201-00 | 48 3
1636-271-300-00 | 26 25 | 1636-317-210-00 | 387 9 | 1636-437-210-00 | 48 2
1636-271-300-10 | 26 25A| 1636-402-001-10 | 39 5| 1636-501-001-10 | 49 6
1636-271-350-00 | 26 6 | 1636-402-003-00 | 39  10A| 1636-501-220-10 | 49 1
1636-271-351-00 | 26 7| 1636-402-004-00 | 39 11A| 1636-501-230-10 | 49 4
1636-272-003-00 | 27 5| 1636-402-005-00 | 39 124 1636-501-231-00 | 49 5
1636-272-003-10 | 27 BA| 1636-402-006-00 | 39 13 | 1636°501-240-20 | 49 9
1636-272-004-10 | 27 12 | 1636-402-210-10 | 39 1| 1636-503-002-20 | 50 19
1636-272-220-00 | 27 1| 1636-402-240-10 | 39 7| 1636-503-210-00 | 50 1T
1636-272-220-10 | 27 1A| 1636-402-240-20 | 39 TA| 1636-503-270-00 | 50 15
1636-272-230-10 | 27 8 | 1636-402-250-20 | 40 17 | 1636-504-005-10 | 51 11
O Y S S NSNS SRR I
1636-272-240-10 | 27 10 | 1636-403-210-00 | 40 1| 1636-504-006-10 | 51 12
1636-272-250-10 | 27 11 | 1636-403-230-20 | 40 16 | 1636-504-200-10 | 51 6
1636-272-260-10 | 27 15 | 1636-403-230-30 | 40  16A| 1636-504-200-20 | 51 6A
1636-272-270-00 | 27 2 | 1636-403-240-40 | 40 8 | 1636-504-210-10 = | 51 1
1636-272-271-00 | 27 3| 1636-403-240-50 | 40 84| 1636-505-004-00 | 52 7
| 54 8 | 1636-407-001-00 | 41 20 | 1636-505-005-00 [ 52 11
1636-273-001-00 | 28 17 | 1636-407-002-00 | 41 22 | 1636-505-006-00 | 52 12
1636-273-002-00 | 28 5| 1636-407-003-00 | 41 30 | 1636-505-007-00 | 52 18A
1636-273-210-10 | 28 1| 1636-407-003-1C | 41  30A| 1636-505-200-00 | 52 3
1636-273-220-10 | 28 15 | 1636-407-004-00 | 41 10 | 1636-505-202-00 | 52 15
1636-273-230-00 | 28 7| 1636-407-200-00 | 41 1 75 11
1636-273-231-00 | 28 8 | 1636-407-210-10 | 41 24 | 1636-505-203-00 | 52 13
1636-304-002-00 | 29 21 | 1636-407-210-20 | 41 244 52 16
1636-304-003-00 | 29 22 | 1636-407-400-00 | 41 2 7% 12
1636-306-001-10 | 30 1| 1636-407-401-00 | 41 5 | 1636-505-204-00 | 52 14
1636-306-002-10 | 30 2 | 1636-407-402-00 | 41 6 52 17
1636-306-002-20 | 30 24| 1636-407-410-00 | 41 3 13
1636-307-002-00 | 31 8 | 1636-407-420-00 | 41 4| 1636-505-210-00 | 52 1
1636-309-210-10 | 33 1| 1636-407-420-10 | 41 4A| 1636-505-220-00 | 52 9
1636-309-220-00 | 33 3| 1636-407-500-00 | 41 7| 1636-505-251-00 | 75 1
1636-312-001-00 | 35 22 | 1636-407-510-00 | 41 8 | 1636-505-252-00 | 75 2
1636-312-210-00 | 35 1| 1636-407-520-00 | 41 9 | 1636-505-253-00 | 75 3
1636-312-230-10 | 35 12 | 1636-410-210-10 | 42 1| 1636-505-260-00 | 75 4
1636-312-240-10 | 35 23 | 1636-431-001-00 | 43 1| 1636-505-270-00 | 75 5
1636-312-250-00 | 35 28 | 1636-433-002-00 | 49 1| 1636-505-280-00 | 75 6
1636-312-250-10 | 35 28| 1636-433-002-10 | 45 14| 1636-505-290-00 | 75 7
1636-312-260-10 | 35 21 | 1636-433-220-00 | 45 10 | 1636-505-500-10 | 52 21
1636-312-270-10 | 35 31 | 1636-434-002-00 | 46 7| 1636-508-001-00 | 53 3
1636-312-280-00 | 35 16 | 1636-434-003-00 | 46 10 | 1636-508-002-00 | 53 31
1636-312-290-00 | 35 27 | 1636-434-004-20 | 46 1| 1636-508-210-00 | 53 8




1636-097-100-10

PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FIG. KEY
1636-601-310-20 54 1| 1636-622-002-00 61 1636-901-002-00 65 2
1636-601-310-30 54 1A| 1636-622-003-00 52 . 1 1636-901-003-00 . 65 3
1636-602-200-10 54 6 61 - 12 | 1636-901-004-00 65 4
1636-602-200-20 54 6A| 1636-622-004-00 61 1636-901-005-00 65 10
1636-602-200-30 54 6B| 1636-622-210-00 61 9 | 1636-901-006-00 65 11
1636-602-201-00 W 54 7 1636-622-400-00 61 3 | 1636-901-009-00 65 8
1636-603-210-40 55 1| 1636-623-200-10 62 1 1636-901-011-00 65 13
1636-603-210-50 55 1A| 1636-623-200-20 62 1A] 1636-901-012-00 65 14
1636-603-220-30 55 4| 1636-623-300-10 62 23 | 1636-901-015-00 65 16
1636-605-210-10 56 1 1636-623-300-20 62 23A| 1636-901-016-00 65 17
1636-605-220-10 96 2 | 1636-630-001-00 63 4 1 1636-901-017-00 65 i8
1636-611-001-00 57 20 | 1636-630-003-00 63 5 | 1636-901-018-00 65 19
1636-611-002-20 57 24 | 1636-630-005-00 63 22 | 1636-901-021-00 65 21
1636-611-003-00 . 57 51 1636-630-006-00 63 T | 1636-801-022-00 65 22
1636-611-004-10 57 12 | 1636-630-007-00 63 § | 1636-902-001-00 52 26
1636-611-005-10 57 11 1636-630-009-00 63 6 65 23
1636-611-008-00 57 26 | 1636-630-014-00 63 17 | 1636-905-001-00 66 1
1636-611-009-00 52 25 | 1636-630-015-00 63 12 | 1636-905-002-00 66 3A
1636-611-011-00 57 254 1636-630-016-00 63 14 | 1636-905-006-00 66 2
1636-611-230-10 57 1 1636-630-230-10 63 1 1636-905-011-00 66 8
1636-611-230-20 57 1A 1636-630-310-00 63 15 | 1636-905-013-00 66 44
1636-611-250-00 57 T | 1636-630-320-00 63 11 1636-905-023-00 66 9
1636-611-260-00 51 8 | 1636-630-330-10 63 9 | 1636-906-001-00 67 1
1636-611-270-10 57 10 | 1636-630-450-10 63 21 1636-906-004-00 67 2
1636-611-280-00 57 15 | 1636-631-001-00 64 14 | 1636-906-011-00 67 8
1636-612-210-20 58 i 1636-631-003-00 64 6 | 1636-906-012-00 67 3A
1636-612-220-20 58 8 64 15 | 1636-906-013-00 67 44
1636-613-001-00 59 8 - 1636-631-006-00 64 19 | 1636-906-023-00 67 9
1636-613-002-00 59 9 | 1636-631-007-00 63 20 | 1636-907-001-00 63 1
1636-613-003-00 59 3 64 20 | 1636-907-002-00 68 34
1636-613-004-00 59 4| 1636-631-008-00 64 24 | 1636-907-003-00 68 4A
1636-613-006-00 59 12 | 1636-631-009-00 63 27 | 1636-807-004-00 68 2
1636-613-007-00 59 14 64 T | 1636-807-011-00 68 8
1636-613-200-00 59 1636-631-011-00 64 16 | 1636-907-023-00 68 9
1636-613-201-00 76 1 1636-631-012-00 84 21 1636-908-001-00 69 1
1636-613-202-00 76 2 | 1636-631-013-00 64 4 | 1636-908-002-00 69 3
1636-613-203-00 76 3 | 1636-631-014-00 64 5 | 1636-908-002-10 69 3A
1636-613-204-00 76 4 | 1636-631-015-00 64 9 | 1636-908-003-00 69 4
1636-613-205-00 76 5| 1636-631-015-10 64 9A| 1636-9508-003-10 69 4A
1636-613-206-00 76 6 | 1636-631-210-10 64 1 1636-908-004-00 69 5
1636-613-207-00 76 7T 1636-631-210-20 64 1Al 1636-908-005-00 69 6
1636-613-208-00 . | 76 8§ | 1636-631-220-00 64 § | 1636-908-006-00 69 10
1636~613-210-10 59 6 | 1636-631-220-10 64 84 1636-908-007-00 69 11
1636-621-001-00 60 8 | 1636-631-250-00 64 21A1 1636-908-008-00 69 12
1636-621-200-00 60 71 1636-901-001-00 65 1 | 1636-908-009-00 69 2

149



150

1636-097-100-10
PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FI1G. KEY
1636-908-010-00 69 71 2111-201-003-00 4 22 | 3643-420-004-00 24 16
1636-908-011-00 65 8 | 2130-713-002-10 39 14 : 25 11
1636-908~023-00 63 9 | 2139-505-002-00 63 23 | 3650-212-001-00 26 35
1640-111-200-00 5 71 2142-420-007-00 50 - 4 | 3650-220-005-00 49 10
1640-111-202-00 | 5 8 ' 52 22 | 3650-270-214-00 60 10
1640-902-006-00 65 11A| 2142-421-001-20 53 32 | 3650-354-001-10 50 21
66 14 | 2157-301-003-00 5 15 | 3650-354-004-00 26 8
67 14 | 2500-623-220-00 62 17 | 3650-375-200-00 41 17
68 14 62 30 | 3650-432-012-00 41 21
69 14 | 2500-901-027-00 65 g | 3650-741-002-00 56 5
1640-903-001-00 67 3 66 13 | 3650-837-240-00 50 7
1640-903-004-00 68 3 67 13 | 3651-832-009-00 10 24
1640-903-006-00 68 12 68 13 | 3652-261-202-00 62 24
1640-903-006-10 68 12A 69 13 | 3652-355-001-10 28 18
1640-503-009-00 68 111 2502-221-236-00 23 7| 3652-376-001-00 41 217
e e e
1640-903-013-00 63 10 | 2502-601-003-00 63 2 | 3656-115-002-060 | 26 12
1640-903-013-10 68 10A[ 2502-501-005-00 83 3 26 19
1640-903-015-00 68 8A[ 2502-901-004-20 65 5 26 26
1640-903-D15-10 68 8B 2502-905-002-00 66 -5 . 51 7
1640-903-015-20 68 8C| 2502-906-002-00 67 5 | 3656-271-001-00 62 22
1640-903-016-00 68 71 2502-907-002-00 68 5 | 3656-271-290-10 62 32
1640-903-016-10 68 TAl 2504-502-002-00 65 7 | 35656-565-006-00 36 3A
1640-903-024-00 66 3 | 3104-305-001-00 4 16 | 3659-170-003-00 53 4
1640-903-026-00 66 12 4 25A( 3666-407-003-00 40 11
1640-903-029-00 66 11 | 3600-201-013-00 20 5 [ 3667-105-001-00 9 4
1640-903-033-00 66 10 20 14 18 7
1640-503-035-00 66 8A 36 T | 3670-113-230-00 53 217
1640-903-036-00 66 7 40 2 | 3673-701-006-00 9 64
1640-904-006-00 67 12 | 3600-211-002-00 51 15 | 3676-310-210-00 5 2
1640-904-009-10 67 11 3600-462-003-00 12 9 | 3676-832-011-00 20 10
1640-904-013-00 W 67 10 13 10 | 3737-172-010-00 62 8
1640-904-016-00 67 N 24 12 62 27
1640-904-019-00 67 8A 25 T 3737-172-011-00 62 1
1640-905-035-00 69 84A 35 8 | 3741-112-005-00 | 12 12
1650-135-002-00 490 TA| 3610-440-018-00 40 12 26 13
1650-209-005-00 9 6B; 3610-631-002-00 57 22 33 6
1650-432-001-00 44 3A[ 3614-261-002-00 60 17 | 3746-172-013-00 60 4
1650-658-270-00 62 17A1 3623-820-013-00 25 38 61 11
~ 62 30A| 3626-370-005-00 50 2 62 9
1672-301-002-00 29 134 3631-270-003-00 60 12 62 28
| 1673-431-001-10 22 4A| 3631-350-201-10 a0 3 | 3747-155-013-00 26 33
43 JA| 3631-353-008-10 41 13 | 3752-152-007-00 39 4
1675-203-003-00 16 104] 3632-360-036-00 4 21 | 3761-242-017-00 26 38
1689-903-005-00 65 224 3640-108-002-10 50 23 56 8
2111-101-011-00 8 23 | 3640-711-001-00 59 18 | 3768-185-015-20 50 5




1636-097-100-10
PART CODE F1G. KEY PART CODE FI1G. KEY PART CODE FiG. KEY

3768-185-015-20 52 23
3768-185-022-10 41 19
50 14

4106-105-303-00 7 2
4130-705-002-00 63 25
4301-210-002-00 80 5
© 4335-512-004-00 63 24
6283-130-002-00 61 2
7932-201-002-00 29 2
7955-201-026-00 8 6
8595-901-006-00 65 20
8595-901-007-00 65 15
8654-202-016-00 15 10
8654-501-006-10 | 57 17
8654-510-012-10 41 31

151












